-®

A Textron Company

Service Parts Manual
GASOLINE POWERED VEHICLE

634465-AW

ISSUED AUGUST 2013 REVISED OCTOBER 2018






SERVICE PARTS MANUAL
GASOLINE POWERED GOLF CARS

TXT FLEET
TXT FREEDOM

TXT SHUTTLE 2+2

STARTING MODEL YEAR 2014

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . .. e \
AC CELERAT OR . . . A
AR FILTER . . oo B
B O DY . C

BODY - FRONT . . . Cc-1

BODY - MID SECTION . . .ottt e e e C-5

BODY - REAR . ..o cC-7

BODY - ACCESSORIES. . ..o e e Cc-11
BRAKES . . D
CARBURETOR AND CHOKE. . . ..o e e E
CLUT CH e e F
DIRECTION SELECTOR. . . . ottt e e e e e e e G
ELECT RIC AL o H
ENGINE AND MUFLER . ..o e e e e J
ENGINE MOUNTING. . . . . e e e e e e e K
FRONT SUSPENSION AND STEERING . . .. ... e e L
FUEL SY ST EM . oo e e M
REAR AXLE .o N
REAR SUSPENSION . .. e P
SEATING . . . e Q

SEATING - CONVERTIBLE CARRIER . . ... e Q-1

SEATING AND BAG HOLDER - GOLF CAR. . ... e Q-11
STARTER/GENERATOR . ..o e e R
TOW B AR . . S

PERMANENT . o S-1

CASU AL . S-5
WEATHER PROTECTION . ... e e e e e e T
WHEELS AND TIRES . . . oo e U

Page iii



N[O =)

Page iv

Service Parts Manual




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

Page v



1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation
on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part
depicted is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code. Locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below. Replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
05 JACOBSEN ORANGE 105 JACOBSEN ORANGE (WITH LIGHTS)
11 BLACK 111 BLACK (WITH LIGHTS)
17 LIGHT BEIGE 119 PATRIOT BLUE PEARL (WITH LIGHTS)
18 MUSHROOM 120 INFERNO RED METALLIC (WITH LIGHTS)
19 PATRIOT BLUE PEARL 126 STEEL BLUE PEARL (WITH LIGHTS)
20 INFERNO RED METALLIC 131 METALLIC CHARCOAL (WITH LIGHTS)
26 STEEL BLUE PEARL 135 SAFETY YELLOW (WITH LIGHTS)
31 METALLIC CHARCOAL 136 IVORY (WITH LIGHTS)
35 SAFETY YELLOW 137 FOREST GREEN (WITH LIGHTS)
36 IVORY 138 BRIGHT WHITE (WITH LIGHTS)
37 FOREST GREEN 139 FLAME RED (WITH LIGHTS)
38 BRIGHT WHITE 141 ELECTRIC BLUE (WITH LIGHTS)
39 FLAME RED 142 PLATINUM (WITH LIGHTS)
41 ELECTRIC BLUE 143 BURGUNDY (WITH LIGHTS)
42 PLATINUM 144 ALMOND (WITH LIGHTS)
43 BURGUNDY 151 SUNBURST ORANGE (WITH LIGHTS)
44 ALMOND 152 BRITISH RACING GREEN (WITH LIGHTS)
51 SUNBURST ORANGE 174 BARLEY GOLD (WITH LIGHTS)
52 BRITISH RACING GREEN 175 OASIS GREEN (WITH LIGHTS)
74 BARLEY GOLD 176 JAVA BROWN (WITH LIGHTS)

75 OASIS GREEN
76 JAVA BROWN

Page vii



o PEDAL BOX ASSEMBLY includes items 2 - 28, 30-34
@ ACCELERATOR PEDAL ASSEMBLY includes items 32 - 34

@ PEDAL BOX DUEL RATE ASSEMBLY includes items 2 - 26, 29-34

Page A-1




FOR VEHICLES MANUFACTURED FROM APRIL 2014

~—

o —

ifferential

Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 28, 30-34) ......cccocvveeeninen. 1
2 652241G03 ACCELERATOR PEDAL BRACKET ....cviiiiiiiiiiiiiiiiriieeieeee e 1
3 01051G01 PAN HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG ....ccceviiieivieieceeee e, 4
4 25853G03 PEDAL BOXAND COVER.......coiiiiiiiiiiiiiee et 1
5 00684G6 TRUSS HEAD PHILLIPS SCREW (SS), #8 - 32 X 3/4" LG.....ccocvcveevrnen. 2
6 25861G01 MICRO SWITCH ... 1
7 01050G01 TORX HEAD TAPPING SCREW, #4 - 20 X 5/8" LG ....cccveiiiiieiiiieevieeee 2
8 72716G01 MICRO SWITCH CAM ...ttt 1
9 15126G1 LOCK NUT, 5/16" - 24 ..ottt 1
10 00487G3 SET SCREW, 1/4" - 20 X 3/8" LG ....ceiiiiiiiiiiiiie e 1
11 00532G4 HEX JAM NUT, 5/168" - 24 ...ooeiiiiiiiiee ettt 2
12 17677G1 SPRING RETAINER ..ottt 1
13 17979G1 ACCELERATOR ROD BUSHING ......cccoiiiiiiiiiiiiiiineerieee 1
14 73046G01 COMPRESSION SPRING ..ottt 1
15 17677G2 SPRING RETAINER ....ooiiiiiiiie et 1
16 72072G01 ACCELERATOR ROD .....ciiiiiiiiiiiic ettt 1
17 10385G4 CLEVIS YOKE (ADJUSTABLE) ...ttt 1
18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG.....tviiieiiiiiiiee ettt 1
19 17838G1 NYLON BUSHING ...ttt e e 3
20
21 10387G3 COTTER PIN, 3/32" X 3/4" LG...coitieeee ettt 1
22 74432G01 PEDAL PIVOT PIN, 4.87" LG....cooiiiiiiieiiineeeee et 1
23 12064G6 PUSH NUT, 9732 . ettt 1
24
25 72201G04 WIRE HARNESS (PEDAL BOX)...octiiiiiiiieeiiiiiiee et 1
26 18659G1 ADHESIVE, THREAD LOCKING (NOT ILLUSTRATED) .....ccoccvvvveeininnen. AR
27
28 608608 ACCELERATOR CABLE......cciiiiiie e 1
29 662663 ACCELERATOR CABLE, DUAL RATE........coo it 1

Page A-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 34).......... 1
31
32 16409G1 OVAL RIVET, 3/16" X 7/16" LG ..eeoveeveeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeeee 6
33 27512G01 ACCELERATOR PEDAL PAD.......cocveieeieeeeeeeeeeeeseeeseessesseesseeeseenees 1
34 | 652824 ACCELERATOR PEDAL ......vvoveeeeeeeeee oo, 1
35
36 671157 PEDAL BOX ASSEMBLY, DUAL RATE (INCLUDES ITEMS 2 - 26, 29 - 34)

(FLEET ONLY)

(FOR VEHICLES MANUFACTURED AFTER MARCH 5, 2018)..................... 1
37 | 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG ....vvovveeeereeeeeeeseeesesseesee 4
38 608527 GOVERNOR WARNING DECAL ......ovvoveoeeeeeeeeeseeeeeeseeseee e 1
39
40
41
42
43 606083 UPPER GOVERNOR BRACKET .......vmieeieeeeeeeeeeeeeeeeeeeeee e 1
44 | 606005 LOWER GOVERNOR BRACKET ......veveeeeeeeeeseeeeeeeeeeeeseseeesee e 1
45 606265 HEX HEAD FLANGE BOLT, M6 - 1 X 12MM LG .....oveoveeeeieeeeeeeeeseerseeeeee 1
46 606421 HEX HEAD FLANGE BOLT, M6 - 1 X 30MM LG ..o 1
47 | 450452 HEX HEAD FLANGE NUT, M6 = 1.0 ..o 1
48 606283 GOVERNOR LEVER BUSHING .......vveveeeeeeeeeeeeeeeeeeeeeeeeeseseeeeee e 1
49 606284 GOVERNOR ROD ...t ee e eeeeeeeee e seeees s eee s 1
50 603890 GOVERNOR ROD GUARD ......oooovoieoeeoeeeeeeeeeeeee e ee e 1
51 606264 HEX HEAD FLANGE BOLT, M6 - 1 X 20MM LG .....oveoveeeeireeeeeeeeeeeseeenenne 1
52 606262 HEX HEAD FLANGE BOLT, M8 - 1.25 X 16MM LG «......overveeeeeeeeseereeeenenne 1
53 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET .....co..vverrveeeenn.. 1
54 | 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG ......ovvooveeeeeee e 2
55 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014) ........ovoovvereeeeenn.. 1

Page A-4



2'6
o I

A

Bty

'.'. ."‘

ARG

..i'....:.:.:'.ﬁ...:':i,zéz",
V2 A

"v'.::'.'.'"'."'ibi",',

7

- o=

‘A.
D\
LT
... \
)
AL
Z n.'.'..,.. %
< e 7
N\
|
0\@'

Tl
|
)
X
|
|
|
|
|
|
L
e =N

U//\\\\UA
| -
NNEREN

0/ |
|

Page B-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658941 AIR FILTER ASSEMBLY (INCLUDES ITEMS 2 - 6) ...eveiieviiieeeeee e 1
2 659139 AIR CLEANER ASSEMBLY .....outiiiiiiiiiiieciiii e 1
3 658957 AIR CLEANER COVER.......otttiiiiiiiiiie e 1
4 72604G01 AIR CLEANER CLIP ... 2
5 28463G01 AIR FILTER ..ottt 1
6 28462G01 DUST EJECTOR VALVE ...t 1
7 11391G7 HOSE CLAMP, 1.56" (FOR FREEDOM AND SHUTTLE 2+2)........ccccceevinnnne 1
8 601910 HOSE, 14" LONG ...ttt ettt e e e s 1
9 11391G1 HOSE CLAMP, 1.31" (FOR FREEDOM AND SHUTTLE 242)......c.ccccccvnenen. 1
10 606261 HEX HEAD FLANGE BOLT, M8 X 1.25 X 20MM LG .....cccvvvviiiiiiiiiiiiiiiiii, 2
11 606272 LOCK WASHER, BMM....coiiiiiiiiiiiiiiiiiii ettt 2
12 676863 INTAKE EXTENSION HOSE (FOR FLEET) ..oviiiiiiiiiiiee e 1
13 31539G1 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) (FOR FLEET) ....ccoceevvneenne 1
14 11391G7 HOSE CLAMP, 1.56" (FOR FLEET)......ccciiiiiiii e 2
15 11391G5 HOSE CLAMP, 0.81" (FOR FLEET).....ciiiiiiiiiiiiiii e 1

Page B-2



IP ASSEMBLY includes items 2 - 6

SPLASH GUARD,FRONT-KIT
includes items 59 - 61

SPLASHGUARD HARDWARE KIT @
includes item 62

Cowl Shown
For reference

Page C-1




Page C-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6)..cccoiiiiiiiiiiiieieeeieee e 1
2 628010 IP ASSEMBLY WITH COMPARTMENT ....cooiiiiiieee 1
3 641632G01 BALL HOLDER (DRIVER SIDE) ......cciiiiiitiiiiiir et 1
4 641632G02 BALL HOLDER (PASSENGER SIDE).......ccccoiiiiiiieiiiiiiiie i 1
5 00614G3 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 15 X 3/8" LG .........ccuue. 4
6 71364G02 'J’ TYPE SPEED NUT, #8 - 15 X .198" LG....cootviiiiiiiiiiiiiiiiiei e 5
7
8 628023 CUP HOLDER ...ttt ettt sttt 1
9 71115G01 TRIM e e et e e e a e e e e e e 2
10 71055G01 RIVET, 3/16" X .985" DIA. ... ettt e e e e 11
11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG ....ccccccvvveveeennn. 5
12 625240 SAFETY LABEL. ...ttt ettt e e e 1
13
14
15
16 619730GOXX| COWL (see COLOR CODES in HOW TO USE SecCtion) .......cccveeveeeeeeviiiinnnnnns 1
17 71055G01 RIVET, 3/16" X .985" DIA. ... ittt 7
18 10570G11 RIVET (SS), 3/16" X 70" ... ittt e e e e e e e 2
19
20 16816G2 RATCHET RIVET, .25" X (887" ...t 2
21
22 619730G1XX| COWL WITH OPENINGS FOR LIGHTS

(see COLOR CODES in HOW TO USE SECHON).....ccutiiiiiaaiiiiiiiiiiiiieieeeeaeeeenn 1
23
24
25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG (WITH TOP).....coiiiiiiiiiiiiieeeeeeeeee, 2
26 00571G2 FLAT WASHER, 5/16" ...ttt e e e e 2
27 71781G02 VINY L TAPE oo e e e e e e eees 2
28 71056G01 MACHINE SCREW, 5/16" - 18 X .62" LG (WITHOUT TOP) .....ccovvivviveeerinnen. 4
29 00570G2 FLAT WASHER, 5/16" ...ttt 4
30
31 624607 FRONT SHIELD ..ottt e e e e e e e e e e e e e eeeeeenennes 1

Page C-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
32 627769 SHIELD BRACKET ... see e 1
33 70725G02 FRONT SHIELD BRACE ......ooveoveeeeeeeeeee oo 2
34 14390G4 PLASTIC INSERT LOCK NUT, 1/4" = 20......ovvoeeereeeeeeeeeeeeeeeeeeeeeseeeseeeseesee 2
35 | 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG «...vverveeeerereererereneenn. 4
36 15058G1 RIVET, 3/16" X 45" LG ..voooveeveeeeeeeeeeeeeeee e eeee e 2
37 16469G1 FLAT WASHER, 1/4" ... 2
38 | 00414G6 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG v.oveoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
39
40 606405 E-Z-GO NAMEPLATE .....ooivooee oo 1
41
42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 242) .....co.ooveiveeeeereeeseereeeneenne 1
43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2)......o..vveeeeesvrsrennnnn. 1
44
45 634329 BUMPER ASSEMBLY .....ooveeveeeeeeeeeeeeeee e eeee e eeeeeeeeeee e 1
46 625208 BUMPER BRACE .....covoieeeeeeeeeeeeeeeeeeeeee e eeee e ee e 1
47 625202 BUMPER SUPPORT WELDMENT .......cveeeeeeeeeeeeeeeeeees e 1
48 627568 SOCKET HEAD TAPPING SCREW........ooooveeeeoeeeeeeeeeeseeeseeeeee e 3
49 627565 FLAT WASHER (SS), 14", ..o 3
50 71055G01 RIVET, 3/16" X .985" DIA ....eoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesese e es e 2
51 | 00734G1 LOCK NUT, 7/16" = 14 ooeoeeeeeeeeeeeeeeeeeeeee e eeee e eeeeseeene 5
52 | 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG ....veoveoeeeeeeeeeeceeeeeeeeeeeeeee e 5
53 634299 JACK NICKLAUS NAMEPLATE ......ovooveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeee s 1
54 | 634297 ARNOLD PALMER NAMEPLATE .....ooovvoteeeeeeeeeeeeeeeeeeeeeeeeesee s seeen e 1
55 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE).........ovviivmeemeeeeeeeseeeseeesressee. 1
56 75459G02 GLOVE BOX (DRIVER SIDE) .......oveoveoivoieeeeoeeeseeeee oo see e 1
57 75459G03 GLOVE BOX (PASSENGER SIDE) ......cveooeeeeeeeeeeeeeeeseeeseeseeeee s 1
58 656538 SPLASHGUARD FRONT-KIT (INCLUDES ITEMS 59 - 61) ......oveorverrreeenne. 1
59 651127G01 SPLASH GUARD (DRIVER SIDE) .....c.civeieeiieeeeeeeseeeseeeeeeseeescesseeesessons 1
60 651127G02 SPLASH GUARD (PASSENGER SIDE) ..o 1
61 656649 SPLASHGUARD HARDWARE KIT (INCLUDES ITEM 62).........cooevv..n... 1
62 16816G1 RATCHET RIVET, .25" X 680" .....eoveeeeeeeeeeeeseeeeeeesseeeeeeeeeeeseeseeenee 4

Page C-4



Page C-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 641260 UPPER FLOORPAN .....ooiiiiiiiiie ittt 1
2 70451G01 LOWER FLOORPAN ....outttiiiiiiiiii e 1
3 70452G01 ACCESS COVER ...ttt 1
4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG ...coeeiiiiiiiieiiiiiiie e 16
5 637535G01 FLOORMAT ..ttt ettt e e e e 1
6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) ....ccocccviiieiiiieeeeeeeee 1
7 16816G1 RATCHET RIVET, .25" X .680" ...ttt 3
8 70135G01 PEDAL PIVOT COVER ..ottt 1
9 605694 SEAT FRAME ...t 1
10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG......oovviiiiiieieeieee e 2
11
12
13
14 70244G05 SPLASH PANEL.....cooiiiiiiiiiiiii e 2
15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG......oevveiiiiieiieiiiieeee e 8
16 652441G03 BATTERY TRAY .ottt a e e e e 1
17
18 635054G02 FENDER LINER (PASSENGER SIDE).......ccciiiiiiiiiiiiieeee e 1
19 635054G01 FENDER LINER (DRIVER SIDE) .....ccciiiiiiiiiiiiiiiee et 1
20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG...eviiiiiiiiiiee ettt 8

Page C-6



0 REAR BODY (WITHOUT TAILLIGHTS) includes item 3

6 REAR BODY (WITH TAILLIGHTS) includes item 3

Page C-7



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 625272G0XX| REARBODY (WITHOUT TAILLIGHTS) (INCLUDES ITEM 3)

(see COLOR CODES in HOW TO USE SECHON) .....cccovvviiieiiiiiineireeeeeeeeeeeeeans 1
2 625272G1XX| REARBODY (WITH TAILLIGHTS) (INCLUDES ITEM 3)

(see COLOR CODES in HOW TO USE SecCtion) .........ccvvvvvvriiiiiiiiiiieeeeeeaeeeen, 1
3 624374 BAGWELL LINER ...t e e 1
4 10570G10 RIVET (SS), 5/32" X 9/16" LG....co oottt 5
5 10570G11 RIVET (SS), 3/16" X .70" LG..eiiiitiiiie ettt 4
6 10570G12 RIVET (SS), 1/4" X 9/16" LGt 2
7 633917 PLASTIC RIVET, 1/4" X 1" LG .ottt 2
8 71320G01 ACCESS COVER ... et 1
9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG ....cceoiiiiiiiiiiiiiieeeeee e 5
10 71609G01 SEAT HINGE PLATE.....c s 2
11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG..oeeiiiiiiiiiiiiieeeee e 2
12
13
14
15 71578G01 REAR BUMPER. ... ..ot 1
16 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG c.veeeiiiieeeee et 4
17 00571G2 FLAT WASHER, 5/18" ...ttt 4
18 71455G01 BUMPER PLUG ... .ot 4
19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG ..ceeiiiieiiiiiiieiiiiiieeeeeee e 4
20
21
22 71456G01 REAR BUMPER (242) ..eeiiiiiiieeeiei ettt 1
23 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ..eeeeiiiiieaei ettt 2
24 71554G01 "I TYPE NUT RETAINER, 1/4" = 20 ..iiiii ittt a e e 2
25 71451G02 REAR BUMPER (242) .oeiiitiiiie ettt sttt 1
26
27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) ....cccccooeiiiiiiiiiiiiiiieee, 1
28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE)...........ccceevvvvineee. 1
29 15058G6 BLACK RIVET (ALUMINUM), 3/16"......eeeiiiiiiiiiiee et 4
30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG......ccovvvriiiiiiiiinnn, 4

Page C-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 601476 LOCK NUT, MB = Lo 4
32 23726G4 SPACER, 5/16" .....cveeveeeeeeeeeeeeeeeee e eeee e ee e ee e ee e ee e eeeeeeeeeeeeeee e ee e 4
33
34 | 74093G01 ENGINE WARNING DECAL......cvooveieoeeoeeeeseeeee e eeee e 1
35 614202 ) =107 NI (=1 =1 = WO 2
36
37 614386 DECAL (FREEDOM) ..o eeeeeeeeeeees e se e es e es e sneeeene. 2
38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED) ... ee e 1
39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED). .....eveeeeee e ee oo eeeeeeeeeee e eseees s 1
40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 242)......cooooovveeeeeneane. 1
41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 242) .................... 1
42
43 614453 DECAL (22) v eeee e ee s eeeeee e 2
44
45 604847 GOLDEN BEAR DECAL......ceoeeeeeeeeeeeee e eeeeeeeeeeeeeseeeee e es s 2
46 604850 UMBRELLA DECAL ... 2
47
48 16816G2 RATCHET RIVET, 25" X 887" ....eeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeee e 6
49 625210 REAR SCUFF PAD (DRIVER SIDE) ......ovuioeioeeeteoeeeeeeeoeeeeseeeeeeesseeeseeeseeseee. 1
50 625211 REAR SCUFF PAD (PASSENGER SIDE)..........ovvoivooeoeeeeoeeeoeeeoseesseesseeesne. 1

Page C-9



BODY - REAR

Notes:

Service Parts Manual Page C-10



o FOOTREST ASSEMBLY includes items 2 - 6

Items 1 - 14 are for use on
convertible carrier models only

| Tol
g

rv&‘,
.
[

VIEWED FROM
FRONT OF
VEHICLE 4 —

Convertible Carrier

n =

Vertical . C E :
T
% I

Frame
Support

P

Page C-11




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) ...eoveviieenieeereeenreee e 1
2 70633G01 FOOTREST ... 1
3 19859G1 END CAP, B/4" ...t 2
4 19853G1 END CAP, L et 2
5 610630 WARNING LABEL ...coiiiitiiieee ettt 1
6 640652 FOOTREST GRIPTAPE ... 1
7 70362G01 RUBBER FLOOR MAT ..ottt 1
8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) .....cccoiiiiiiiiiiiiiieeie e 1
9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE).......cccoceviiieniieiiee 1
10 00427G6 HEX HEAD BOLT, 3/8" - 16 X L 1/4" LG ..ceeiiiiiieie et 2
11 00560G1 FLAT WASHER, 3/8".....eii ittt 10
12 00769G2 CARRIAGE BOLT, 3/8" - 16 X L 1/4" LG ...ooviiiiiiiie e 2
13 11098G5 LOCK NUT, 3/8" = 168..eeciuveieiiieieeieie it siree et sn e 6
14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG ...oevviiiiiieiei e 2
15
16
17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) ...cevvivieeiiieeee 1
18 75188G01 TWO BAG ATTACHMENT ...oitiiiiiiiiiie e 1
19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG ..evtiiieiiiiiieee ettt 1
20 17255G1 TEFLON WASHER, 5/16" .....oiiiiiiiiiiiieie ittt 1
21 75187G01 SUPPORT BRACKET ...ttt 1

Page C-12



SAND BOTTLE DIVOT REPAIR KIT

o |

——
—

Reinforcing Plate
(Part of Holder)

e SIDE BASKET KIT (ONE) includes items 23 - 25
@ SIDE BASKET KIT (TWO) includes items 27 - 29

@ CENTER BASKET KIT includes items 32 - 35

P

SIDE
BASKET
KIT

CLUB & BALL WASHER KIT

CENTER BASKET KIT |

N CLUB & BALL WASHER KIT includes items 45 - 48

Page C-13



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25)............ 1
23 75460G01 ] 10) ==Y XY = T 1
24 | 71102G01 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG..eoveoveeeeeeeeeeeeeeeeeeeseeeee s 3
25 | 00793G2 FLAT WASHER (SS), 14" . .eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeessesseseeses e 3
26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29)........... 1
27 75460G01 ][9] ==Y XY = OO 2
28 71102G01 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG..eoveoeveeeeeeeeeeeeeeeeeesee e 6
29 | 00793G2 FLAT WASHER (SS), 14" . .eoeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeessesse s 6
30
31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35).....ccooooveeeeseeeeeeeereeeeeeenes 1
32 75461G01 CENTER BASKET -...ovoeeeeeeeeeeeeeesee e eeeeeeeeeeee e se e esee e 1
33 71102G01 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG..eoveoeveeeeoeeeeeeeeeeeeeeesseeeesneeesese 2
34 | 00793G2 FLAT WASHER (SS), 14" ..o 2
35 | 01105G01 TRUSS HEAD TORX SCREW (SS), #10 - 14 X 5/8" LG ....oevveevereeenn. 2
36
37
38
39
40
41
42
43
44 | 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) .........oooovvrreenenn.. 1
45 * CLUB & BALL WASHER ......cveveeeeeeeeeeeeee oo eeeeeseeese e 1
46 * CLUB & BALL WASHER WELDMENT ........ovvoveeeeeeeeeeeee e 1
47 * HEX HEAD BOLT, 1/4" = 20 X 3/4" LG...ovoeveeeeeeeeeeeeeeeeseeseeeeeseeeeesennn 2
48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG ........... 3
49
50 28660G01 SAND BOTTLE HOLDER ......ovoiveeeeieeeeecoeeeeeeeeee oo 1
51 633612 SAND BOTTLE ..o es e 1
52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED).......coocrveiverreerneenne. 1

Page C-14



MESSAGE
HOLDER

/// Front of Vehicle

BOX COOLER
AND BRACKET

@ COOLER KIT includes items 57 - 59

FOR VEHICLES MANUFACTURED
BEFORE FEBRUARY 19, 2017

Page C-15




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
53 609308 MESSAGE HOLDER .....oiiiiiiiiii ettt 1
54 617613 MESSAGE HOLDER, DOUBLE............cccciiiiiiiiiieiiee e 1
55
56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59)

(FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017)......... 1
57 601366 BEVERAGE COOLER.......ooiiiiiiiii e 1
58 634154 COOLER BRACKET ... ..ttt 1
59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG..oooiiiiiiiie et 3
60
61
62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69).....ccccvmiiiiiirieie e 1
63 14736G2 RAKE HANDLE ... 1
64 14737G1 RAKE ..ttt 1
65 14934G1 SPACER ..o 1
66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 5/8" LG .............. 1
67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG ...evveeiiiiieiee et 2
68 11027G2 LOCK NUT, 1/4" = 20 ..ottt ettt 2
69 25885G01 RAKE HOLDER ......outiiiiiiiiiie et 1

Page C-16



FOUR BAG ATTACHMENT KIT includes items 71 - 87

Page C-17




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

QTY.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) ..cccvveviieineeens
71 * TOP ASSEMBLY oot
72 * BOTTOM ASSEMBLY ...oiiiiiiiiiiiiiiei e
73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG ..eeeeiiiiiiieee ettt
74 28129G01 PUSH NUT, 5/16" ...ttt
75 17651G2 CLEVIS PIN, 5/16" X L 1/8" LG ..eeeeiiiiieiee et
76 17651G3 CLEVIS PIN, 5/16" X L/2" LG ..etiiieei ittt
77 00559G8 FLAT WASHER, 5/16" .....oiiiiiiiiiiiit et
78 28129G01 PUSH NUT, 5/16" ...ttt
79 17651G1 CLEVIS PIN 3/8" X 1 /4" LG .ttt
80 00560G1 FLAT WASHER, 3/8" ...ttt
81 28129G02 PUSH NUT, B/8" ..ottt
82 13728G1 RUBBER BUMPER ...,
83 14601G1 RIVET, 3/L6" ..ottt
84 00559G5 FLAT WASHER, #10 ..coiiiiiiiiiii e
85

86

87 75130G01 WARNING LABEL ..ooiiiiiiiiii e
88

89

90

91

92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) ....ccooitiiiiieiiiiiieee st
93 27731G01 ASH TRAY e
94 27736G01 GASKET oottt
95 75108G02 BRACKET ...
96 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75"LG.....ccoevvviiiiiirirriee

N N N N NN WO WO DN P P P P P P

N e

Page C-18






When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

97 658509 COOLER KIT (INCLUDES ITEMS 98 - 100)

(FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) ............ 1
98 658503 BEVERAGE COOLER.......ccioiiiiiiiii e 1
99 658506 COOLER BRACKET ... .ttt 1
100 659155 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG...ccoiieiiiiieieee e 2
101
102
103 664402 SAND BUCKET KIT (INCLUDES ITEMS 104 - 107)

(FLEET & FREEDOM) ..ottt 1
104 662248 SAND BUCKET ...ttt e e 1
105 658506 BRACKET ...t 1
106 659155 TRUSS HEAD TORX SCREW, 1/4" - 20 X 3/4" LG ....ovvvvveiireeie e 2
107 74848G01 SCOOP ... e 1

Page C-20



0 BRAKE PEDAL ASSEMBLY W/O BRAKE LIGHTS includes items 2 - 10
@ COMPENSATOR ASSEMBLY includes items 112 - 121

Page D-1




TOP PULL

@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 55 - 60, 63
@ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 55 - 60, 64

0 BRAKE DRUM ASSEMBLY includes items 72 & 73 @

Q. &
¢ \
Tension Pm\@\@ K& "\, \ 3

>

Adjuster Assembly

— TN

Page D-2



BOTTOM PULL

@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 55 - 60, 63
@ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 55 - 60, 64

0 BRAKE DRUM ASSEMBLY includes items 72 & 73

Adjuster Assembly

Page D-3




@ BRAKE PEDAL ASSEMBLY (WITH LIGHTS) includes items 84 - 110

Page D-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10) ...t itiieee ettt ettt e e e e 1
2 70681G01 TORSION SPRING ..ottt 2
3 70682G01 PIVOT PIN oottt e e e e e 1
4 658825 PUSHNUT, 5/L6" ...ttt 2
5 652251G03 BRAKE PEDAL ... 1
6 652253G03 PARK BRAKE PEDAL......cuitiiiiiiiiie et 1
7
8 70257G01 SERVICE BRAKE PAD ... 1
9 70256G01 PARK BRAKE PEDAL PAD.......cciiiiiiiiiiiiiiiieee e 1
10 16409G1 OVAL RIVET, 3/16" X 7/16" LG ...eeeiiiiiiiie ettt 9
11
12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG ..eeiiiieeiieee et 1
13 70581G01 ACETAL FLANGED BUSHING, 1" LG.....outiiiiiiiiiieiiiiiiiieeie s 2
14 70676G01 TORSION SPRING ... 1
15 00643G1 FLAT WASHER, 3/8" ... .ttt 1
16 11098G5 LOCK NUT, 3/8" = 16 ...eeveiireieirie sttt esieee st 1
17
18
19
20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED)........coovcveveernnnne. AR
21
22
23
24 28083G01 BRAKE COMPENSATOR BUMPER ..., 2
25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" .......ccccctitieiiiitiite et 1
26 624703 BRAKE CABLE (PASSENGER SIDE), 52.81" ........coooiiiiieeiiieeeeiee e 1
27
28 01111G0O1 RETAINING RING (SS), 13/32", .t 4
29
30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG .....cvviiiiieiciei e 3
31 10387G3 COTTER PIN, 3/32" X 3/4" LG ..oeie it 3

Page D-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

32

33

34 70601G01 KICK-OFF LINK +...voeeeeeeeeeeee e 1
35 17838G1 NYLON BUSHING, 3" LG w.eoveoeeeieeeeeeseeeeeeeee e eeeeeeeeeeeeeee oo 2
36 20835G1 TEFLON WASHER, 3/8" ......ovooveieeeeeeeeeeeeeeseee e, 2
37 00559G8 FLAT WASHER, 5/16".......coovoeeeeeeeeeeeeee oo 2
38 10387G3 COTTER PIN, 3/32" X 3/4" LG....eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees e 2
39 70098G01 KICK-OFF CAM PIVOT ...ooiveeeeeeeeeeeeeeeeeee oo 1
40 10097G6 FLANGED BEARING .......ooovoeeereseeeeeeeeeeee e 2
41 70587G01 KICK-OFF CAM, PARK BRAKE ...........ov.iteeveieeeeeeeeeeeseeseeseeee e 1
42 71215G01 SETSCREW, 1/4" = 20 X 112" LG oo 2
43 14134G4 SPACER, 1.25" LG ...eeoeoeeeeeeeeeeeeeeeeeeee e eeee e eeeee s 1
44

45 70113G01 ADJUSTABLE BUMPER .......oooiveieeieeeeeeeeeeeeeeeeeesees oo ee e 1
46 11027G1 LOCK NUT, 516" = 18....eeeeeeeeeeeeeeeeeeeeeeeeeee e 1
47

48 70080G02 CATCH BRACKET ... 1
49 00414G6 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG c...vooveeeeeeeeeeeeeeeeee e 2
50 14390G4 LOCK NUT (SS), 1/4" = 20 ..o 2
51

52

53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63).......... 1
54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) . 1
55 612411 BRAKE SHOE, LEADING ......cveeveeeeeeeeeeeeeeeeeeeee e eseeeseesees s 1
56 612412 BRAKE SHOE, TRAILING .......ooiveiieeiveieeeeeeeeeeeeeeeee oo 1
57 612413 DUST COVER ...t 1
58 612415 BRAKE SPRING, BOTTOM .......oveieeieeieeeeeeeeeseeeeeeeeeeeeeeseeeseeeees e 1
59 612414 BRAKE SPRING, TOP .......ooovoivieeeeoeeeeeeeeeeeeseeeeeeeee e 1
60 612416 SHOE CLAMP .....ccovooeeeeeeeee e 2
61

62

Page D-6



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 612418 GEAR ADJUSTER (DRIVER SIDE)......veieeeeeeeeeeseeeeeeeseeeseeesseeseeeeeesee 1
64 | 612417 GEAR ADJUSTER (PASSENGER SIDE) .....ovvoieeeeeeeeeeeeeeeeeeeeeeeeeeeseen 1
65
66
67 17083G2 HEX HEAD BOLT, 5/16" = 24 X 1" LG...ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e 8
68 15126G1 LOCK NUT, 5/16" = 24 ..o 8
69 21809G1 FLAT WASHER, 1.312" O.D X 0.979" 1.D....voveeeeeeeeeeeeeeeeeeeeeeeeeeseseene. 2
70
71 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73).....ovveevvereeeneeneenne. 2
72 20947G1 BRAKE DRUM ......covoieeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee s eeeeeseesseeeseeses s 1
73 19862G2 LUG BOLT, 1/2" = 20 X 1 3/16" LG ...veeveeveeeeereeeeeeeeeeeeeeessesseseseesseeesesenns 4
74
75
76 606945 FLAT WASHER, 44.5MM O.D. X 22MM L.D. .....cvveeveereeeeeeeeeeeeeeeeeeeeeeseene. 2
77 606403 CASTELLATED NUT, M22 X 1.5 .....eveeeeeeeeeeeeeeeees e eesseeeeees e esee s 2
78 10387G1 COTTER PIN, 1/8" X 1 112" LG oo 2
79
80 652248 BRAKE CABLE BRACKET (PASSENGER SIDE).......o.veomeeereneeseeesseeneene. 1
81 652249 BRAKE CABLE BRACKET (DRIVER SIDE) .......cveevereeeeeereeeseeeeesssesesse. 1
82
83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 84 = 110) ......veiveeeeeeeeeeeeeeee e 1
84 | 652791G03 BRAKE PEDAL ...t ee e ee e ee e es e 1
85 652253G03 PARK BRAKE PEDAL........ctveieeeveeeeeeeeeeeseeeseesseeeseeeseeeeeeeeseesseeesesseesesenes 1
86
87 70257G01 SERVICE BRAKE PAD ......oovoeeeeeeeeeeeeeeesee e eeeeesees e 1
88 70256G01 PARK BRAKE PAD .......oeeoeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeseeee e seee e 1
89 16409G1 OVAL RIVET, 3/16" X 7/16" LG ..o 9
90
91 652820 SERVICE BRAKE PEDAL PLATE ....ooeoveeeeeeeeeeeeeeeeeeeeeeeeeeeeese e 1
92 70682G01 PIVOT PIN oottt eeeeeeeee e s ee e es s eeee e e seeses s 1
93 70681G01 TORSION SPRING ..o 2

Page D-7




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |ndicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
94 658825 PUSHNUT, 5/16" ...ttt 2
95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG....cooovvviiiiiiiiiiiriiee, 4
96 00739G1 RUBBER NUT, #10 - 24 ...t 2
97 652355 BRAKE PEDAL SPACER ...ttt 2
98 27137G01 CONICAL SPRING ... 2
99 14390G1 LOCK NUT, #10 - 24, 2
100 10606G8 MICRO SWITCH ..ottt 1
101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X L 1/4" LG....cccvvveveeiiieeeeee 2
102 00559G5 FLAT WASHER, #10 ..oooiiiiiiiiiiii s 2
103 00559G3 FLAT WASHER, #6 ...oooiiiiiiiiiiiiee e 4
104 00565G3 LOCK WASHER, #6 ....ccooiiiiiiiiieiiet ettt 2
105 00525G5 HEX NUT, 6 = 32 ..ot 2
106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6............c.cccc... 2
107 00642G8 FLAT WASHER, 5/16" ...ttt 2
108 14628G1 FASTON TAB ... 2
109 24605G1 WIRE HARNESS, BRAKE LIGHT ..ottt 1
110 17618G1 NYLON CLAMP ..ottt 2
111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121).....cccccvvveennee 1
112 00532G4 HEX NUT, 1/4" = 20 et 2
113 629486 HEX NUT, 5/16" - 24 ...ttt 1
114 28082G01 EQUALIZER BRACKET ...t 1
115 15121G1 FLAT WASHER, 5/16" .....ooiiiiiiiiiiie ettt 2
116 17979G1 ACCELERATOR ROD BUSHING........cccotiiiiiiiiiiiiee e 1
117 23061G2 TUBE .o 1
118 23463G1 COMPRESSION SPRING.......ccoiiiiiiiiieiie e 1
119 652256 BRAKE YOKE ..ottt 1
120 11098G9 HEX LOCK NUT, B5/16" = 24 ...ttt 1
121 612557 COMPENSATOR ROD LINK ...t 1

Page D-8



0 CARBURETOR includes items 3 - 24

/a
\
&
2l
4

.@%m@

\

W
J

[

Page E-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 607955 CARBURETOR (INCLUDES ITEMS 3 - 24) ...oeiiiiiiieeeeee e 1
2
3 607956 MAIN JET (FFLOB) ....ceeeeiiiiiiie ettt e s e 1
4 607957 PILOT JET (H52) ..eveiiieiiiiiiie ettt ettt 1
5 603585 PLUG ..ot 1
6
7 603586 NEEDLE VALVE ....ooiiiiiiiiiiiii et 1
8 603587 FLO AT ettt 1
9 603588 FLOAT PIN Lottt 1
10 603589 FLOAT BOWL GASKET ...t 1
11 603590 FLOAT CHAMBER ....cooiiiiiiiiii e 1
12 603592 CHAMBER PLUG ...ttt 1
13 603591 BOWL GASKET ..ottt 1
14 603583 CHOKE BRACKET ...ttt 1
15 603598 BREATHER TUBE.......ooiiiiiiii e 1
16 603596 INTAKE TUBE CLAMP ..ottt 1
17 603597 CYLINDER HEAD TUBE CLAMP ......oiiiiiiiiiec e 1
18 603594 INTAKE TUBE ... 1
19 603593 CHOKE GASKET ...ttt 2
20 603595 HEX NUT, MB X 1.0 .ottt 2
21 608023 THROTTLE ROD ATTACHMENT BUSHING .......cooooiiiiiiieireeeee e, 1
22 603584 STUD BOLT ittt 2
23 603580 CARBURETOR MOUNT GASKET ..ottt 3
24 603581 CARBURETOR INSULATOR ....ccoiiiiitiree ettt 1
25
26 605868 CHOKE CABLE (SWB) ...ceiiiiiiiieee ittt 1
27 00568G4 LOCK WASHER, 916" .......eiiiiiiiiiieie ettt 1
28 00545G4 JAM NUT, 9716 "= 18 oottt ettt 1
29 72155G01 RETAINER ....ooiiiiii 1
30 72154G01 CHOKE CABLE ADAPTER ..ottt 1
31 607684 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT) ....ccvvverrivrnnnnn. 1

Page E-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32
33 607681 LABEL, HIGH ALTITUDE JET, 3000 FT - 6000 FT (NOT ILLUSTRATED)..... 1
34 607682 LABEL, HIGH ALTITUDE JET, 6000 FT (NOT ILLUSTRATED)..........cc0eeeneee.. 1

Page E-3




CARBURETOR AND CHOKE

Notes:

Service Parts Manual

Page E-4




0 PRIMARY TEAM CLUTCH includes items 2 - 11

@ SECONDARY TEAM CLUTCH includes items 13 - 19

Page F-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 644299 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 11)....ccoociiiiieeireeeneeene 1
2 619333 PRIMARY STARTER PULLEY, 195........ccoiiiiiiiiiiiecei 1
3 619334 STATIONARY ASSEMBLY ..cotiiiiiiiiiiiie e 1
4 619335 MOVEABLE PRIMARY ASSEMBLY ...oooiiiiiiiiiiiiiieeeeee e 1
5 619336 SHIFT ROLLER ASSEMBLY ..ot 6
6 619337 SHIM, 39.5 MM X BL.75MM ....cooiiiiiiiiiiiie e 1
7 644303 PRIMARY SPIDER ASSEMBLY .....outtiiiiiiiiiieiiiiiree e 1
8 619339 PRIMARY DUST COVER ASSEMBLY ....cccoviiiiiiiiiiiiiieee e 1
9 644305 BUTTON, TORQUE PRIMARY ....ooiiiiiiiiiiiiiein 6
10 619332 HEX WASHER HEAD BOLT, 1/4" - 20 X 3/4" LG ....ceveiiiiieee e 7
11 644306 PLUG, TORQUE PRIMARY ...ttt 6
12 644300 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 -19) ....cocieeiiieeeinen. 1
13 * SECONDARY STATIONARY, 9.5 ... 1
14 * MOVEABLE SECONDARY, 9.5.....iiiiiiiiiii e 1
15 619327 INNER RETAINER SPRING.........cottiiiiiiiiiiiiiiec e 1
16 644304 COMPRESSION SPRING, 2.70MM O.D...cooeeeeiiiiiiiiiieeeeeee e 1
17 619329 OUTER SPRING RETAINER ........ooiiiiiiiiiie e 1
18 619330 RETAINER RING.......oooiiiiiiiiiii e 1
19 619331 THRUST WASHER, 1 53" X 1 83" X 1" ... 1
20
21 606239 CONICAL WASHER, M12 ...ttt 2
22 00566G3 SLOCK WASHER (SPRING TYPE), 3/8" ....ciiiiiiiiiieeiiieeeeeee e 2
23 606245 HEX HEAD BOLT, M12 - 1 25 X 160MM LG.......ccooiiiiiiiieeieeeeeeee 1
24 606243 HEX HEAD BOLT, M12 - 1 25 X 120MM LG......cooiiiiiiiiieeeeeeeeeee e 1
25 606230 CLUTCH WASHER, 13.06MM DIA ... 1
26 618630 BELT DRIVE ...t 1

Page F-2



0 DIRECTION SELECTOR ASSEMBLY includes items 2 - 24

FOR VEHICLES MANUFACTURED
FROM APRIL 2014

A
1N
~~ Governor Cable
Bracket
<
D
&)
‘%

Page G-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 603416 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 24) ................ 1
2 606077 DIRECTION SELECTOR BRACKET ..ottt 1
3 70233G01 DIRECTION SELECTOR SHAFT ...oviiiiiiieiiii e 1
4 603700 DIRECTION SELECTOR CAM.....utiiiiiiiiiieeiieiieiie et 1
5 14390G1 LOCK NUT, 3/8" = 24 ...ttt 1
6 25664G2 BUSHING, 1/2" X 3/4" LG ..ooiiiiieeie ettt 1
7 72724G01 NEUTRAL LOCK PIN ..coiiiiiiiiiiiiiiie e 1
8 72733G01 COMPRESSION SPRING, 3/8" X 5/8" .....ooiiiiiiiiiieeie e 1
9 72729G01 NEUTRAL LOCK LATCH....oiiiiiiiiiie it 1
10 00734G2 LOCK NUT, 1/4" - 28 ...ttt 1
11 28574G01 EXTENSION SPRING .....ooiiiiiiieee e 1
12 72732G01 BALL STUD, L/4" ..o ettt 1
13 00734G5 LOCK NUT, #10 - 32, ittt 1
14 72736G01 MICRO SWITCH .eiiiiiiiiiiiiiii e 1
15 01062G01 ROUND HEAD SLOTTED SCREW, #4 - 40 X 1" LG.......ooooiiiiririeee, 2
16 00559G1 FLAT WASHER, #4 ..ottt 2
17 00565G1 LOCK WASHER, #4 - 5/16".......oi oot 2
18 00526G2 HEX NUT, #4 - 40 ..oooiiiiiiiiie e 2
19 603615 PUSH/PULL CABLE ..ottt 1
20 25727G01 CUP WASHER, L/4" ...ttt 4
21 72735G01 COMPRESSION SPRING, 19/32" X 1" ...oeiiiiieisiee e 2
22 632891 PIVOT BRACKET ...ciiiiiiiiiii e 1
23 00734G5 LOCK NUT, #10 = 32, s 1
24 22754G4 FLIP LOK BUSHING, .250"...... .ottt 1
25 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG.....oeviiieiiiie e 2
26 11027G2 LOCK NUT, 1/4" = 20 ...eiiiiiieieeie ettt 1
27 71205G01 DIRECTION SELECTOR HANDLE ......oovviiiiiiiiiiiiieeeee e 1
28 00740G4 TRUSS HEAD PHILLIPS SCREW (SS), #10-32 X 1/2" LG ...cocvveiiieeie 1
29 606421 HEX HEAD BOLT, M6 - 1 X 30MM LG.....cociiiiiiiiiiiiieieee e 1
30 450452 HEX NUT, M6 -1.00 HSF ......oooiiiii e 1
31 31539G1 NYLON CLAMP ...ttt 1

Page G-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 01072G01 CABLE CLIP (NOT ILLUSTRATED) ....ccciiiiiiiiiee it 1
33 632891 DIRECTION SELECTOR PIVOT BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014)......cccccceiiiiiieeeens 1

Page G-3




DIRECTION SELECTOR

Notes:

Service Parts Manual

Page G4




70

FOR VEHICLES
MANUFACTURED FROM
18 AUGUST 2014

Front of Vehicle

See B(\)DY \/\Q

Section

FOR VEHICLES
MANUFACTURED
BEFORE 18 AUGUST 2014 ¢

See Starter Generator Section

FOR VEHICLES MANUFACTURED
FROM NOVEMBER 09, 2015

Page H-1




e ELECTRICAL PLATE ASSEMBLY includes items 33 - 47

? @ FUSE BLOCK includes items 29

Fuse Holder @\@._@
Terminal ™~ &3 o To F2 On

Starter/
@ Generator
o “Red
3

Page H-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 600497 HEAVY DUTY BATTERY, 12V

(FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) ............... 1
2 * BOLT, 5/16" - 18 X 1 L/4" LG ..ereeiiiiiiiiee ettt 2
3 * LOCK WASHER (SILICON BRONZE), 5/16” .......cccceiiiiieiiiie e 2
4 * HEX NUT (SILICON BRONZE), 5/16" - 18......ceiiiiiieiiieeerieee e 2
5 72101G02 BATTERY HOLD DOWN ...ttt 1
6 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG....oveiieiiiiiiiee e 1
7 00565G8 LOCK WASHER, 5/16” .....cciiiiiieie ittt 1
8 00571G2 FLAT WASHER, 5/16" ..ot 1
9 27044G03 GROUND CABLE .......oiitiiiiiiii 1
10 25976G19 14 GAWIRE (BLACK B") .eiiiiiiiiie ettt 1
11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG....utviieiiiiiiieee e 2
12 11027G1 LOCK NUT, 5/16" = 18 ...eieiieeeiiiee et 2
13 73049G01 COVER ... ottt e 1
14 16469G1 FENDER WASHER, 1/47 ...ttt 1
15 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X 3/4” LG ..... 1
16 610428 BATTERY BOLT EXTENDER (NOT ILLUSTRATED)......cccocviiiiiieneec e 2
17 606042 BATTERY TERMINAL COVER......cciiiiiiii e, 1
18 24775G1 STANDARD BATTERY, 12V

(FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) ............... 1
19 645191 GROUND CABLE

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
20 607053 6 GAWIRE (BLACK 6", FL = A2) ..eiiiiieiieeeeieee e 1
21 25682G01 TERMINAL COVER ... 3
22 73446G01 FASTON TAB, 90 ..ottt 1
23 605560 CONTROL WIRE HARNESS ...t 1
24 17618G1 WIRE TIE (NOT ILLUSTRATED).....ctttiiiiieeireee e AR
25 25977G40 16 GAWIRE (BLACK 6" LG) ..ttvtieiiirieiee ittt 1
26 11098G6 LOCK NUT, 5/16" - 18 (NOT ILLUSTRATED) ......eteeiiiiiiieeeiiiieee e 1
27 15058G6 RIVET, (ALUMINUM BLACK) ...ctiiiiiiiiiee ettt 2
28 676066G01 FUSE BLOCK, 15A, (INCLUDES ITEMS 29 )....cccoiiiiiieiieec e 1
29 636455G23 FUSE, 15A Lo 1

Page H-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 00439G1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG (NOT ILLUSTRATED) .........cccvvne 1
31 75048G01 SPACER, .328" X .75" X .50" (NOT ILLUSTRATED) .....cccoiiiiiireeiireeeeeene 1
32 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 33 -47) ...c.covvevvinnen. 1
33 73057G02 BRACKET ...ttt e e e e 1
34 27739G01 VOLTAGE REGULATOR ...ttt 1
35 303459 HEX HEAD BOLT, 1/4" - 20 X L 1/2" LGt 1
36 11027G2 LOCK NUT, 1/4" = 20 .ttt 2
37 645190 6 AWG WIRE ASSEMBLY ..cooiiiiiiiiiiieee e 1
38 603282 RELAY, 12V ..ottt 1
39 00661G8 HEX HEAD CAP BOLT (SS), 1/4" - 20 X 1" LG....cvvvveiiiiieee e 1
40 612813 SOLENOID ..ttt 1
41 * LOCK WASHER, #L0.....eiiiiiiiiieeeeeee ettt 2
42 * HEX NUT, #L0 - 32, 2
43 * LOCK WASHER, 5/167 .....coiiiiiie it 2
44 * HEX NUT, 5/16" - 24 ..ot 2
45 600418G01 FUSE HOLDER ASSEMBLY ...ttt 1
46 73446G01 FASTON TAB, 90 ..ottt e 3
47 25978G56 18 GAWIRE (BLACK 5 3/4”) ....eieiieiieeie e 1
48
49 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" ....cooiiiiiiiiiiiee e 1
50 00532G1 HEX NUT, L1/4" - 20 ..iiiiiiee ettt 1
51 605639 KEY SWITCH HARNESS ... 1
52 625808 ACCESSORY HARNESS (NOT ILLUSTRATED) .....oevviiiiiiiieeeiiiieee e 1
53 645207 ACCESSORY HARNESS (NOT ILLUSTRATED)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
54 73290G03 CONTINUOUS TONE POTTED BUZZER .......cccviiiiiiieiec e 1
55 01041G01 RIVET, 5/32" DIA ..ottt 2
56 25978G122 18 GAWIRE (NOT ILLUSTRATED)......ciitiiieeiiiiiite et 1
57 637484 BATTERY, 12V

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) ................... 1
58 638433 BATTERY, 12V HD

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) ..........cc....... 1

Page H-4



Solenoid

Hour Meter

Horn Button

Floorboard

Horn

} Seatwrap
‘ upport

N

Page H-5




@ HEADLIGHT ASSEMBLY (DRIVER SIDE) includes items 83 - 89

@ HEADLIGHT ASSEMBLY (PASSENGER SIDE) includes items 83 - 88, 90

Headlight
Driver side Shown

Headlight
Passenger side Shown

Taillight

(/WHT to BLK from Harness - Both Sides
> —BRN to BLU/WHT from Harness - Both Sides

" RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

@ TAILLIGHT ASSEMBLY includes item 100

Page H-6



Turn Signal Switch

Front of Vehicle

12V Power Outlet

Gasket Nut

@é Front of Vehicle

lcense inaccordance withocal tate .
HOLDNG ON. _KE: dy
0 when backing

approved pats Alerations ot approved or tested by E-260 can
s

Page H-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

59 610428 BATTERY BOLT EXTENDER

(FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014).................... 2
60 614221 FLAT WASHER, 3/8"

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............ 2
61 651336 BATTERY BOLT

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............ 2
62 645204 #10 GA WIRE ASSEMBLY (WHITE)

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............ 1
63 32860G01 HORN . .....ocveeeeeeee s eeeesee s en e s s s ne e e enennens 1
64 00414G5 HEX HEAD CAP BOLT, 1/4" = 20 X 5/8" LG .......vveiververeeseesreeeseseseesseneneennons 1
65 01110G01 FLAT WASHER, /4" .....ooooeeeoeoeeeeeeeeeeee e 1
66 14390G4 LOCK NUT, 1/4" = 20 ... 1
67 17318G1 HORN MOMENTARY SWITCH .....ooooviiieiieseeieeeeeeeee e eeesssensnsnesneons 1
68 27068G01 HORN SWITCH BOOT ... seen s 1
69 608397 HORN PLATE ...ttt 1
70 71055G01 RIVET (ALUMINUM), 3/16" DIA ..o 2
71 17318G2 HORN SWITCH CAP AND NUT ....ovoviiiiieieeeeeeeeeeeeeesees s seesesees e 1
72
73
74 617074 HOUR METER .....cvoiveieeeteeeesee s seeeeeeeeeeee e s s es s 1
75 635649 HOUR METER BRACKET .....ooooviivieieeeeieeeeeeeeeeeeeeeeeeses s en e 1
76 664689 HOUR METER WIRE HARNESS .........coiviveiieieeieeeeioseesesssesses e 1
77 17618G1 NYLON CLAMP ....oooeoeeteeeeeeeeeeee e AR
78
79
80
81 602928 HEADLIGHT ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 83 = 89) ......ovuieieeeeeeeeeeeeeseseseeseee e 1
82 603328 HEADLIGHT ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 83 = 88, 90) .......cvuvereeeeeeeeeeeeeeeeeseseeeses e esee e 1
83 74004G02 HEADLIGHT BULB......c.ovoieeeeeeeeeeieeeess e 1
84 676687 TURN SIGNAL BULB ......cooviivieeeeeseeseeseeseee e sseenesnee s 1
85 608322 BULB RETAINER .....ooiviiieieeieeeeeeeeee s seese e 1

Page H-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
86 608328 BUTTON HEAD TORX SCREW, M3 -13X14MMLG...........oeiriiiinnnns 1
87 607487 TURN SIGNAL WIRE HARNESS ......coiiiiiiiiiiie e 1
88 615459 COLLAR et 1
89 604607 HEADLAMP W/O BULBS (DRIVER SIDE) .......cccoceiiiieiiiee e 1
90 604609 HEADLAMP W/O BULBS (PASSENGER SIDE) ......ccoccveeviiiiieeiiiieeeeee 1
91 625280 HEADLAMP BEZEL (DRIVER SIDE) ......c.coviiiiiiiiiieeeie et 1
92 625281 HEADLAMP BEZEL (PASSENGER SIDE).......coocoitiiiiiiiieeeieee e 1
93 626275 HEADLAMP CLIP ..ot 2
94 626276 HEADLAMP CLIP ..oviiiiiiiiii e 2
95 626277 HEADLAMP CLIP ...ceiiiiiiii ittt 2
96 71597G01 SELF THREADING NUT, 5 X 10 X I5MM......ctiiiiiiiiiiiiiieiiieieeeee e 6
97 625251 TAILLIGHT BEZEL (DRIVER SIDE) ....cciiiiiiiiiieiree e 1
98 625252 TAILLIGHT BEZEL (PASSENGER SIDE)......ccccctiiiiiiiiiieee e 1
99 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 100)........ccutttiiiiieieeiniiieee s 2
100 21759G1 TAILLIGHT BULB ..ottt 1
101 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 1L.5" LG ...cciiiiiiiieee e 4
102 71425G01 TAPPING SCREW, #8 - 18 X .75" LG ..ottt 8
103 71364G02 "J"SPEED NUT, #8 ... 8
104 14601G11 RIVET, 3/16" X 916" LG....ceiiiiiiiiiieeiiiiiee ettt 4
105
106
107
108 611810 TURN SIGNAL SWITCH ASSEMBLY ...ttt 1
109 32307G3 FLEX ZIP LOOM, 3/8" X 8" LG ..ciiteeeiiireeieiiee et 1
110 17618G1 NYLON CLAMP ..ottt 2
111 20965G3 STEERING COLUMN COVER........cccciitiiiiiiiiceeee e 1
112 21640G1 FLASHER UNIT ..ottt e e e 1
113
114 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) ......ccccceevvninen. 1
115 33639GXX KEY SWITCH (WITH LIGHTS) ..ot 1
116 18602G1 KEY SWITCH .ottt a e e 1

Page H-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
117 17955G1 KEY SWITCH (GROUP KEYS).. ..ottt 1
118 00568G6 LOCK WASHER, 3/4" ...ttt 1
119 17137G1 FACE NUT, 3/4" = 20 ...eeiiie ittt 1
120
121
122 625267 DECAL (KEY SWITCH, ON = OFF) ...ciiiiiiieiiiiie e 1
123 628022 CENTER COMPARTMENT ..ottt 1
124 625224 CENTER COMPARTMENT DIVIDER .......coiiiiiitieeeeeeee e 1
125 625269 DECAL (WITH LIGHTS, FUEL AND OIL) ...cvviiiieieiieee e 1
126 631103 CENTER COMPARTMENT WITH FUELAND OIL .......ccoooiiiiiiiiiiiiiicee, 1
127 21553G1 FUEL GAUGE ..ottt 1
128 23474G1 OIL/FUEL INDICATOR LIGHT ..eiiiiiiiiiieeee et 1
129 637081G01 KEY SWITCH PLATE ..ot 1
130 628019 SAFETY LABEL, PVT CONSOLE .......cooiiiiiitiiiiiieen e 1
131 625274 DECAL (ON - OFF, FUEL AND OIL) c.utttiiiieiiiiieiee et 1
132 634970 HARNESS FUEL GAUGE/OIL INDICATOR (NOT ILLUSTRATED) ............... 1
133 637081G01 KEYSWITCH PLATE . ...ttt 1
134 639384 USB PORT ..ottt 1
135 638233 ELECTRONICS BOX .. ..ottt 1
136 637381 JUMPER (YELLOW) ..ottt 1
137 636008 USB HARNESS ...t 1
138 645206 USB HARNESS

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) ............ 1
139 634272 JUMPER HARNESS, REVERSE BUZZER .........cccciiiiiiiiiieceeeee 1
140 633683 JUMPER HARNESS, OIL/FUEL GAUGE .........ccooiiiiiiiie e 1
141
142 71078G01 12V POWER OUTLET ...ttt 1
143 633988 HARNESS, 12V POWER OUTLET ..ot 1
144 71055G01 RIVET, 3/16" DIA ... ettt 2
145 634277 JUMPER HARNESS, 12V POWER OUTLET ..o 1
146 635890 JUMPER BUNDLE (NOT ILLUSTRATED) .....cccitiitiiieeiiiieeee e 1

Page H-10



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
147 31539G1 NYLON CLAMP (NOT ILLUSTRATED) ......ctiiieiiiiiie e 3
148 645194 HARNESS, 12V POWER OUTLET

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
149
150
151 633783 CENTER COMPARTMENT

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
152 648247 FUEL LEVEL GAUGE

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
153 648852 CENTER COMPARTMENT LABEL

(FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015)............. 1
154 658058 CENTER COMPARTMENT WITH USB ......oitiiiiiiiiiiii s 1
155 658061 CENTER COMPARTMENT WITH FUELAND USB.......ccccoiiiiiiiiiies 1

Page H-11




ELECTRICAL

Notes:

Service Parts Manual Page H-12



0 ENGINE, GAS, 13HP includes items 2 - 5

Page J-1



FOR VEHICLES MANUFACTURED FROM APRIL 2014

Page J-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 633740 ENGINE, GAS, 13HP (INCLUDES ITEMS 2 -5) ...ccoviiiiieeeeieee e 1
2 603562 'O’ RING, I6MM ..coiiiiiiiiiiii e 1
3 607454 OIL FILTER ...t 1
4 607462 SPARK PLUG (BPR2ES) .....cccitiiiireieiteie et 1
5 603557 OIL DRAIN PLUG ...oiiiiiiiiiciite e 1
6 606390 DIP STICK ..ttt e e e e e 1
7 612266 MUFFLER ...t e e e e e e 1
8 606982 EXHAUST PIPE ..ot 1
9 606272 SPLIT WASHER, 8BMM ....coiiiiiiiiiiiiiii e 4
10 606267 JAM NUT, M8 - 1.25 ...t 4
11 606279 FLANGE NUT, ML0 - 1.25 ...ttt 1
12 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG.....cccovviiiieiiiiieee e, 3
13 602330 HEX HEAD FLANGE BOLT, M8 - 1.25 X 30MM LG........ccocciiiiiiiiiiiiiiieceee, 2
14 603599 EXHAUST GASKET ...oiiiiiiiiiiiiie et 2
15 27184G12 FUEL TUBE ...ttt ettt e e n e e e e 1
16 606264 HEX HEAD FLANGE BOLT, M6 - 1 X 20MM LG.....cocciiiieiiiieee e 1
17 606962 CLAMP e 2
18 606265 HEX HEAD FLANGE BOLT, M6 - 1 X 12MM LG......cccooiiiiiiiiiiiiieeeeee, 1
19 606391 DIP STICK ..ttt e e e e e e e s eereeeeeas 1
20
21 630970 MUFFLER (FOR VEHICLES MANUFACTURED FROM APRIL 2014)........... 1

Page J-3




ENGINE AND MUFFLER

Notes:

Service Parts Manual

Page J-4




Page K-1



ENGINE MOUNTING

FOR VEHICLES MANUFACTURED AFTER APRIL 2014

Service Parts Manual Page K-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 606007 FRONT ENGINE MOUNT ...t 1
2 603101 ENGINE PAN MOUNT ..ottt 1
3 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG........ccccciiiiiiiiiiiiieeeeeen 8
4 606279 FLANGE NUT, MI0 - 1.25 ..o 1
5 606096 NUT PLATE ... e 2
6 606259 HEX HEAD FLANGE BOLT, M10 - 1.25 X 45MM LG........ccccoimriiiiiiiiiieeeeee, 4
7 603823 FLAT WASHER, M10 X 22 O.D - 2.5 1.D ..ottt 4
8 606279 FLANGE NUT, MI0 - 1.25 ..o 4
9 608020 HEX HEAD FLANGE BOLT, M10 - 1.25 X 34MM LG........ccccoiiiiiiiiiiiiieceeee, 4
10 606246 FLAT HEAD TORX SCREW, T40......cociiiiiiiiiieee e 4
11 602146 DIFFERENTIAL PLATE ...ttt 1
12 72016G01 TUBE SPACER ...ttt 2
13 00428G8 HEX HEAD BOLT 3/8" - 16 X 2.75" LG ...evvviiiiiiieiee et 2
14 11098G5 LOCK NUT 3/8" = 16 ...ieeieeeiiiiiie ettt 2
15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 20)........... 1
16 625345 FRONT MOUNT BRACKET ....cciitiiiiee ittt 1
17 605757 RUBBER BUMPER.........oiiiiiii s 2
18 00974G01 HEX NUT, ML0 - 1.5, e 2
19 608654 SPLIT LOCK WASHER, 10MM......coiiiiiiiiiiiiiie e 2
20 20058G1 MOUNTING BASE CLAMP, NYLON......ccviiiiiiiiiiee e 1
21 00438G7 HEX HEAD SCREW, 5/16" - 18 X 7/8" LG ....ccoiiiiieeeiiiieee e 2
22 00559G8 FLAT WASHER, 5/16" ......oiiiiiiiiie ettt 2
23 01109G01 LOCK NUT, 5/16" - 18 ...eeeiiieiiiiiiie ettt ettt 2
24 00643G1 FLAT WASHER, 3/8" .. .ottt 2
25 00560G2 FLAT WASHER, 7/16" .....ooiiiiiiiie et 2
26
27 630776 ENGINE PAN

(FOR VEHICLES MANUFACTERED AFTER APRIL 2014) .......coeviiiiiiieeeens 1
28
29 652247 CROSSMEMBER BRACE...........o o 1

Page K-3



ENGINE MOUNTING

Notes:

Service Parts Manual

Page K-4




Front of Vehicle

Part of Frame

e SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) includes items 4 - 13

@ SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) includes items 5 - 13, 15

Page L-1




@ TIE ROD ASSEMBLY includes items 24 - 28

@ STEERING COLUMN KIT includes items 80 - 90

Front of Vehicle

Page L-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 652822 FRONT AXLE ..ottt 1
2
3 70942G03 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 13) ittt ettt 1
4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) ........ccceviiiiiiieeecnee e 1
5 25146G1 GREASE SEAL ...ttt 1
6 11750G2 ROLLER BEARING........iiiiiiiiiiiicce et 2
7 70589G01 WHEEL HUB ...t 1
8 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG ....vvveiiieie et 4
9 12093G1 CASTELLATED NUT, 1" = 14 .ooroiiiiiiiiiieei e 1
10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG....eteeiieiiiiieee ettt 1
11 70648G01 FLANGED BEARING ..ottt 1
12 70749G01 BEARING ...ttt 1
13 51141G1 RACE BEARING ........oo i 2
14 70673G03 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 5 - 13, 15) ..iiiiiiiiiiiiee ettt 1
15 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) .......ccviiiiiiiiiiiiiiieee i 1
16
17 602979 STEERING WHEEL......oiiiiiiiiiiiiiii e 1
18 607925 CLIPBOARD ..ottt 1
19
20 14390G2 LOCK NUT, 5/8" - 18 ...oeieiiiiieeiee ettt 1
21 608529 WARNING LABEL ...ooiiiiiiii e 1
22
23 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 24 - 28) .....coociiiiiiieiieeeee e 1
24 70897G02 THREADED ROD, 24" LG ..ccciiiiiee et 1
25 70902G01 TIE ROD END (LEFT HAND THREADS) ....ootiiiiiiiiieeeeee e 1
26 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) ......ccoiiiiiieiiiiiiieee e 1
27 70902G02 TIE ROD END (RIGHT HAND THREADS) .....cociiiiiiiiieiiiie e 1
28 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS)......ccccooceeeiieee e 1
29 00734G1 LOCK NUT, 7/16" - 14 ..ottt e e 2
30

Page L-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31
32
33 | 00407G6 HEX HEAD BOLT, 1/2" = 13 X 6" LG ..o e e e 2
34 | 00560G3 WASHER, L/2" ..ot s e e s s e ees s 4
35 70745G01 KING PIN TUBE ... 2
36 70754G01 THRUST WASHER (SS), 1" veoveeeeeeeeeeeeeeeeeeeeeeeeeeesesseeeeeeeeeeseesseseeeseneenn 2
37 14390G6 LOCK NUT, /2" = 13 ..eeeeeeeeeeeeeeeeeeeeeee e 2
38
39
40 76419G01 SHOCK ABSORBER........oeoeveeeeeeeeeeeeeeeseeeseeeeeeeeeseee e s e seseesee s 2
41
42
43 10435G1 SHOCK ABSORBER WASHER .......coovoevoeeeeeeeeeseeeeeeeeee e 8
44 10194G1 RUBBER BUSHING ........ocoveooveeeeeeseeseeese e eseeesseseeeeseees e se e eee e 8
45 | 00532G6 HEX NUT, 3/8" = 24 ..o 4
46 | 01055G01 HEX HEAD BOLT, M8 X 1.25 = BG........veoveeeeeeeerereseeeseeesesseeseeseeeeseeeseeenee 1
47 | 00565G8 LOCK WASHER, 5/16" .....eveoeeoeeeeeeeeee e eeeeeeee e 1
48
49 70990G03 LEAF SPRING (SEE PART NUMBER ON SPRING).......cc.ovveeeeereereerrerseenn. 2
50 652258 SPRING PLATE ....ovooveeeeeeeeeeeeeee oo seee e eeeees e 4
51
52 | 00734G1 LOCK NUT, 7/16" = 14 ...ooooeeeeeeeeeeeeeeeeeeee oo 11
53 | 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG ...evoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeee 11
54
55
56
57
58
59
60
61

Page L-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |[1 2 3 4 5 DESCRIPTION QTY.

62

63

64

65

66

67

68

69

70 | 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG..eoeveeeeeeeeeeeeeeeeeeeeeeseee e 2
71 | 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LGuvoeveeeeeeeeeeeeeeeeeeeeseeeeeee s 1
72 | TOBB7GO02 | SPACER, 1.21" ..oeoioeeeeeeeeeeoeseeeeeeeeseeeeeeeeeeeeeseese e eeseeee s eeseees e eee s e 2
73 | 70667G04 | SPACER (SHORT), .89" ....oiieeooeeiieeeoseeeseeeseeeseeeeeseeeseeeseesseeeeeseeseeeneeesnees 1
74 | 00532G7 HEX NUT, 7716 = 14 1
75 | 00560G2 FLAT WASHER, 7/16" w...coeeeeeeeeeeeeeeeesee e eeee e es e ee e ees e 7
76 | 00734G1 LOCK NUT, 776" = 14 w.vooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eese e sese s ees e 3
77 | 70997GOL | COVER ..o eeeeee e e 1
78 | 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG ..covveeeeeeeeeeeeeeeeeeeeeeeeeeseeeeee s 1
79 | 70758G05 | STEERING COLUMN KIT (INCLUDES ITEMS 80 - 90) ........orverreeeresreenees 1
80 | 00565G8 LOCK WASHER, 5/16" «...oorveeeeeeeeeeeseeeeeeeeeeeeeseeeeeeeeeseeeseeeseseeseseseseesseeeseens 1
81 | 01055G01 HEX HEAD BOLT, M8 X 1.25 = BG........oveoovveeeeeeeeeeseeeseeeesseesseseseesseessenes 1
82 | 70610G03 STEERING COLUMN ... 1
83 | 28569G01 STEERING COLUMN BUSHING .......veoeeereeeeeeeeseeseeeeeeeeeeee e 1
84 | 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG ....vvvveveeeereeeeserenenes 1
85 | 70607G01 STEERING SHAFT ..o eeee e 1
86 | 70580G01 INTERMEDIATE SHAFT ...t eeeeeeeeeee e seee s 1
87 | 70751G01 RETAINING RING (INTERNAL) ...oeeeeeeeeeeeeeeseeees e eeeee e 1
88 | 70888G01 RETAINING RING (EXTERNAL) w...oveoiveeeeeeeeeeeeeeeseeeseeeeeseeseeeeeeeesseeessens 1
89 | 15112G1 BALL BEARING ..o ese e eeeee e es e eeeee e 1
90 | 70887G01 WAVE WASHER .....ooooieeeeeeeeeeeeeeeeeee e eeee e e 1
91 | 00879G1 LOCK WASHER, 3/8" ......eoeeoeeeereeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeeee s eeen e 4
92 | 01006G01 HEX HEAD BOLT, 3/8" = 16 X 1 1/4" LGr...veeeeeeeeeeeeeeeeeseeeeeseeeeseeeseeeeveeen e 4

Page L-5




FRONT SUSPENSION AND STEERING

Notes:

Service Parts Manual

Page L-6







When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 70964G01 RACK AND PINION UNIT (INCLUDES ITEMS 2 = 23) ..o, 1
2 70965G01 STEERING RACK COVER & BEARING.........co..oveiveeeeeeeeeseeeseeeeeesesnen 1
3
4 * JAM NUT, 172" = 20 .ot 1
5 70750G01 RETAINING RING (EXTERNAL) ....cveovoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
6 15112G1 BALL BEARING ........coveoeeeee e eeee e eeeees e ee e esees e eeee s 1
7 70603G01 PINION .o e e 1
8 70751G01 RETAINING RING (INTERNAL) «....oveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseee e 1
9 70638G01 SEAL (PINION) ... 1
10 70604G01 STEERING RACK ...t 1
11 * SET SCREW, #10 - 32 X .25" LG ..orvvoeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeese e 1
12 70590G01 RACK LOADER ......coveeeeeeeeeeeee e seeeeeees e e es e 1
13 70666G01 COMPRESSION SPRING ........ovvoveeeeeeeeeseeeesee e seeeeeeeeeeeeseeeseeseee e 1
14 | 70645G01 GASKET (RACK LOADER COVER) .....ovoveieeieeeseeeeeeeseeeeseeeseeseeesesee 1
15 652259 COVER (RACK LOADER)........oveiveeeeoeeeoeeeeeeeeeeeeeeeeeeeseeeeeeeeeeees e 1
16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG w..vvvoveeeeeeereeeeeerennnan. 2
17 10389G3 GREASE FITTING (STRAIGHT) ..o 1
18 74694G01 ROD END (INNERY) ......coveieeeeeeeeeseeeeeeeese e e ee e seeese e eesees e 1
19 70961G01 RACK BOOT ..ot eeeee e ee e se e ee e 1
20 12416G2 NYLON CLAMP, 10" .....eoeeoeeeeeeeeeeeeeeeeeeseeeee e eeeeeeeeeeeeeeseeseeeeseees s 1
21 11391G8 HOSE CLAMP, 1.81" .....o.ooiveeeeee oo 1
22
23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25)......ccoovvervrneereeenne. 1
24 | 50641G1 GROMMET ..ot 1
25 50209G2 HEX SLOTTED NUT, 7/16" = 20......veeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenee. 1
26 10387G2 COTTER PIN, 3/32" X 1" ..ot eeeeeeeeeee e eeee e 1

Page L-8



FRONT SUSPENSION AND STEERING

Notes:

Page L-9 Service Parts Manual




FRONT SUSPENSION AND STEERING

Notes:

Service Parts Manual

Page L-10




FUEL SENDER UNIT

FOR VEHICLES MANUFACTURED
BEFORE 31ST MARCH 2014

Front of Vehicle

To
Carburetor

Part of Frame

EARLY PRODUCTION
a CARB FUEL TANK ASSEMBLY WITH SWITCH includes items 4 - 13 VEHICLES

(FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)

0 FUEL TANK ASSEMBLY WITH CAP includes items 3, 4, 7

Page M-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 645032 FUEL TANK ASSEMBLY WITH CAP

(INCLUDES ITEMS 3, 4, 7)ciieieiiiee ettt 1
2 645034 CARB FUEL TANK ASSEMBLY WITH SWITCH

(INCLUDES ITEMS 4 - 13) ..etiiiiiiiiiiiee ettt 1

(FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)
3 * FLUOR FUEL TANK (WITHOUT SENDER UNIT).....cccoiiiiiiieiiiiiieeeee 1
4 633423 FUEL TANK CAP (RATCHET) ...oiiiiiiiiiite et 1
5 18287G3 SIPHON TUBE ASSEMBLY .....oooiiiiiiiiiin e 1
6 606068 ROLLOVER VALVE GROMMET ....coiiiiiiiiiiiiiiie e 1
7 625826 EPA FUEL TANK LABEL ...coiiiiiiiie e 1
8 606067 ROLLOVER VALVE ..ottt 1
9
10 70988G01 SIPHON TUBE GROMMET .....coiiiiiiiiiieieeeee e 1
11
12 * NON FLUOR FUEL TANK (WITH SENDER UNIT) ...cooviiiiieiiiiiieeeeee, 1
13 633024G02 PRESS FIT FUEL SENDER .......ccccoiiii 1
14 20048G2 FUEL LEVEL SENDER .....occiiiiiiiii e 1
15 72229G01 FUEL TANK ADAPTER ..ottt 1
16 606966 LOW PRESSURE FUEL HOSE (CARB), 3/8" O.D X 3/16" I.D X 34" LG....... 1
17 607546 LOW PRESSURE FUEL HOSE (CARB), 3/8" O.D X 3/16" 1.D X 17" LG........ 1
18 32372G6 BLACK TRIM, 6.25" LG ..oiiiiiiiiiiiiiei e 1
19 17618G1 NYLON CLAMP ...ttt e e e s e e 2
20 606963 TUBING CLAMP, 3/16" L.D..cciiiiiiiiiie ittt 2
21
22 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG ...eteiiiiiiiiiiiie et 1
23 00559G8 FLAT WASHER, 5/18".....ci ittt 4
24 11098G6 LOCK NUT, 5/16" = 18...ciiiiiiiiieei ittt 3
25 70483G01 SPACER, 5/16" - 18 ... .t 1
26 615346 HOSE REDUCER, 1/4" 1.D X 3/16".....itiiiie ittt 1
27 611181 FUEL SHUT-OFF VALVE .....ooiiiiiiiiii et 1
28 18292G1 HOSE CLAMP, 5" DIA ... ittt 8
29 615350 FUEL SYSTEM HOSE, 2" LG ...oooiiiiiiiiiiiiiicee e 3

Page M-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 72084G01 FUEL LINE FILTER ..ooiiiiiiii e 1
31 606969 FUEL SYSTEM HOSE, 8" LG .....cuitiiiiiiiiieieieiiee et 1
32
33
34 11391G4 HOSE CLAMP, .25" - 163" DIA....coiiiiiiiiii e 2
35 604597 CARB FUEL SYSTEM HOSE, 26" LG ...cooviiiiiiiiiiiiiiieeeeeeeeen e 1
36
37 602061 FUEL PUMP ...t 1
38 00114G6 HEX HEAD TAPPING SCREW, 1/4" - 14 X 75" LG....oovviiiiiiiee e 2
39
40 606310 CARBON CANISTER MOUNTING BRACKET (CARB ONLY).....cccocvveiiieeenns 1
41 10570G11 RIVET, 3/16" DIA X .70" (CARB ONLY) ..cciiiiiiiiieiiiee e 2
42
43
44 606071 CARBON CANISTER (CARB ONLY) ..itiiiiiiiiiieeiriieiee et 1

Page M-3




FUEL SYSTEM

Notes:

Service Parts Manual

Page M-4




0 FUEL LINE ASSEMBLY includes items 2 - 8

LATE PRODUCTION VEHICLES

Page M-5



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 - 8) ..o, 1
2 649570 HOSE, .312" 1.D. X .562" O.D. X 9" LG ....eeveoeeeeeeeeeeeeeeeeeseeeee e 1
3 615350 HOSE, 2" LG oot seeeeeeees e es e 1
4 649873 CLAMP, 172" O.D. ettt e e ee s 2
5 611181 SHUT-OFF VALVE ... 1
6 72084G01 FUEL FILTER oot es e 1
7 649874 CLAMP, 9/16" O.D. ..ot 2
8 649577 CONNECTOR, 5/16" 1.D. «.veoeeeeeeeeeeeoeeeeeeeeeeeeeeeeeee e seseeseeeeeeene. 1
9 18292G1 CLAMP, 172" O.D. oo 3
10
11 606071 CARBON CANISTER .......covoieeieeeeeeeeeeeeeeeeeseeeeeeeeseeee e eeeeeeeeeseeeeeeseses s 1
12 606310 CANISTER BRACKET ...t eeeeeeeeee e ees et ee e ee s sseees e ss s 1
13 10570G11 RIVET (SS), 3/16" X .70 ..oeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e seee s e e 2
14
15 602061 FUEL PUMP ...t 1
16 | 00114G6 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG ..cvvevvvereeeseeeeeeeeeeseeeseesre. 2
17
18 27184G14 FUEL SYSTEM TUBE ...t 1
19 18292G1 CLAMP, 1/2" O.D. vooveeeeeeeeeeeeeee oo eeeee e 2
20 606966 HOSE, 3/16" 1.D. X 34" LG..eoveoeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeesessee s s seeseeseeeeseee 1
21 606963 CLAMP, 3/16" L.D. oo 2
22
23 604597 FUEL HOSE, 26" LG ...veoveeeeeeeoeeeeeeeeeeeseeeeeeeeeeeeeeeeeeseee s seee e 1
24 18292G1 CLAMP, 1/2" O.D. vooveeeeeeeeeeeeeeeeeeeeeeeeee e eees e ee e ee e ee e e s ee e s 1
25
26 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED)........ovveeeeeeeeeeeeeeseeeeeeeeseeeeee. 2
27 | 32372G6 VINYL TRIM, 825" LG .o eeeeeeeeeeee e se e eeee e 1
28
29 615350 FUEL HOSE, 2" LG .ot eeee e ee s 1
30
31 | 00438G8 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG ...eevvereeeeeereeseeeeeeeeeeeeeeeeeseeseeseee 1

Page M-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 70483G01 SPACER ..ot 1
33 00559G8 FLAT WASHER, 5/16" .....ooiiiiiiiiie et 4
34 11098G6 LOCK NUT, 5/16" - 18 ...ttt 3

Page M-7




FUEL SYSTEM

Notes:

Service Parts Manual

Page M-8




FUEL TANK ASSEMBLY (WITH SENDER UNIT)
includes items 3 -9

FUEL TANK ASSEMBLY (WITHOUT SENDER UNIT)
includes items 3 - 8, 10

LATE PRODUCTION VEHICLES

Page M-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 656139 FUEL TANK ASSEMBLY (WITH SENDER UNIT)

(INCLUDES ITEMS 3 - 9) 1oiiiiiiiiiiee ettt 1
2 656138 FUEL TANK ASSEMBLY (WITHOUT SENDER UNIT)

(INCLUDES ITEMS 3 - 8, 10) ..eieiiiiiiiie ittt 1
3 646306 FUEL TANK L 1
4 646837 G A P et e e 1
5 646838 SEAL. .. 1
6 647810 GROMMET .ot 1
7 647809 ROLLOVER VALVE .....ooiiiiiiiii et 1
8 635688 FUEL CAP <.t a e e 1
9 656144 FUEL PICKUP WITH SENDER ASSEMBLY .......cccociiiiiiiiiiiiieee, 1
10 656135 FUEL PICKUP WITHOUT SENDER ASSEMBLY ......cccocoviiiiiiiiiiiiiiiieeee, 1

Page M-10



FUEL SYSTEM

Notes:

Page M-11 Service Parts Manual




FUEL SYSTEM

Notes:

Service Parts Manual Page M-12



o REAR AXLE, 11.47:1 includes items 2 - 81

e AXLE CASE L COMPLETE includes items 3 - 15
@AXLE CASE R COMPLETE includes items 19 - 24

@ DIFFERENTIAL CASE includes items 52, 65, 67 and 68
@GEAR, 60 COMPLETE includes items 69

@AXLE SHAFT L COMPLETE includes items 74
@AXLE SHAFT R COMPLETE includes items 74

@DIFFERENTIAL ASSEMBLY includes items 64, 66 and 70

Page N-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 2 - 81).....coiiiiiieiiere e 1
2 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 3-15) ...ccoccvivveiiiieeen. 1
3 665887 GOVERNOR GEAR ....oiiiiiiiiii e 1
4 639689 GOVERNOR SLEEVE .....ccoiiiiitiieeee et 1
5 607904 FLAT WASHER ....ooiiiie e 1
6
7
8 639698 GOVERNOR GEAR SHAFT ...t 1
9 639707 GOVERNOR SHAFT ...t 1
10 639736 FLAT WASHER, BMM .....ooiiiiiiiiiiii e 2
11
12
13 607911 OIL SEAL, 6 X 10 X 2.5MM.......ciiiiiiiiiiiiiec e 1
14 607913 RETAINING RING E5 ...t 1
15 607919 AIR BREATHER ..ottt 1
16
17
18 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 19-24) ....ccccceovvivneeen. 1
19 639746 SELECT SHAFT oottt 1
20 607915 OIL SEAL, 13 X 22 X SMM ...ttt 1
21 607916 SNAP RING, 13MM ...ooiiiiiiiiiiiiiiee e 1
22 607917 SPACER, 13 X IMM...cciiiiiiiiiiiiiiiii e 1
23 640093 OIL SEAL, 28 X 47 X IMM ...t 1
24 639738 OIL SEAL, 24 X 40 X OIMM ...t 2
25
26
27
28
29
30
31

Page N-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 26818G01 STEEL BALL .ot 1
33 26819G01 SPRING ...t ee et 1
34 | 26831G01 GASKET, 10 eeee e ee e ee e s e ees e e 1
35 26820G01 FLANGED HEX HEAD BOLT, M10 X 1.25 X 12 MM LG.......vvoorverireerenn 1
36
37
38
39
40
41
42
43 639747 OIL DRAIN PLUG ... 2
44 | 639748 GASKET, TAMM ... 2
45 26785G01 BALL BEARING (6204)........vvoeeoeeeeeeeeeeeeeeeeeeeseeeseeeseeeeeeeeseseeeeee s 2
46 665888 GOVERNOR GEAR, 34 ... eeeeeeeeseeeseeeeeeeseees s 1
47 607920 PIN, 6 X 2L ..o ee e 1
48 639750 INPUT SHAFT ..ot 1
49 607922 BALL BEARING (B2/28) ......veoeeoeveeeeeeeeeeeeeeeeeseeseeseeeeeeeesesees s 1
50 639868 BALL BEARING (TMB202) ......vooveeeeeeeeeeeeeeeeeeeeseeseeeesseeeseseeeesee s 2
51 639755 COUNTER SHAFT ...t 1
52 640744 BALL BEARING (B006)............oeooveeeveeeeeesseseeesseeeeeesseeeeesseesseeeenes 1
53 639758 GEAR, B4 oottt 1
54 | 639869 KNOGCK PIPE ...ttt eeeeee e ee e 2
55 639760 BALL BEARING (6304)........ovoeeeeoeeeeeeeeeeeeeeeeseeseeeseeeeseeeee e 2
56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG......c...cvvevverererre. 1
57 639769 GEAR, 17 ettt 1
58 28689G01 COLLAR, 24 X 7.5MM ....oiveoeeeeeeesee oo sesseee s 1
59 639771 (17 372 1
60 670697 CENTER SHAFT ..ot 1
61 639774 CLUTCH PINooeeeee et 1
62 670696 GEAR, BL oo ee e e et 1

Page N-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
63 639797 SPACER, 20 X 2ZMM ..ottt 2
64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68)....... 1
65 639800 DIFFERENTIAL PAIR GEAR ......ccciiiiiiiiiiieiie e 1
66 26808G01 HEX HEAD BOLT, M10 X 1.25 X 26MM LG........c.cooviiiiiiiiiinee 6
67 28723G01 DIFFERENTIAL SHAFT .ooiiiiiiiie e 1
68 28697G01 SPRING PIN, 4 X 4A0L ...ttt 1
69 639801 BALL BEARING (6007 ....evvveeeeiiiiiie ettt 1
70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69)........coccoviiiiienieeee 1
71 607938 CASTLED NUT, M22 - 1.5 .o 2
72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) .....coviiiiiiiiciiieeenn, 1
73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) ....covoiiiiiiiiieiiiieeen, 1
74 639836 BALL BEARING (6205DD)......cccceiiiiiiieeiiiiiee ettt 2
75 607939 AXLE CASE L COMPLETE ....oiiiiiiiee e 1
76 607940 AXLE CASE R COMPLETE ....ciiiiiiiiiiiiiiie e 1
77 26814G01 SNAP RING, 5ZMM ... 2
78 639839 FLANGED HEX HEAD BOLT, M8 X 1.25 X 60MM LG .........ccooiciiineiin 9
79 639840 FLANGED HEX HEAD BOLT, M10 X 1.25 X 25MM LG .......ccovviiivreeinne. 10
80 639844 SHIFT SHAFT COMPLETE ...t 1
81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) .......... 1

Page N-4



REAR AXLE

Notes:

Page N-5 Service Parts Manual




REAR AXLE

Notes:

Service Parts Manual

Page N-6




Page P-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 605721 HEAVY DUTY LEAF SPRING......oooiiiiiiiiec e 2
2 605445 LEAF SPRING BUSHING (FRONT) ....cutiiiiiiiiiiiiie e 2
3 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG ..coeeiiiiiiiie et 2
4 00643G1 FLAT WASHER, 3/8".....coii ittt 2
5 12262G1 FLANGED LOCK NUT, 3/8" = 16...ccuviieiirie i 2
6 605722 HEAVY DUTY LEAF SPRING (2+2 ONLY)....cttiiiiiiiiiiiie e 2
7
8
9
10 70289G02 SPLIT SPACER (STEEL) ...cciitiiiie ittt 4
11 624030 FLANGED BUSHING......cotiiiiiiiiiiiiiiiie e 8
12
13 00665G9 HEX HEAD BOLT (SS), 3/8"- 16 X 3 1/2" LG ..ceeeeiieeeiiee e 4
14 11098G5 LOCK NUT, 3/8" = 16...eeiiiiiiiiiiieiiiiieie ettt e s 4
15 652245 SHACKLE PLATE ..ot 4
16
17
18 605938 AXLE BRACKET (DRIVER SIDE)......ceiiiiiiiiiiiieeiiiiieee e 1
19 605958 AXLE BRACKET (PASSENGER SIDE) ....cccoiiiiiiiiiiiiieee e 1
20
21 32195G3 U-BOLT, 2 3/8" DIA X 5" LG ..eiiiiiirieiie ettt 4
22 652246 REAR SUSPENSION PLATE ... 2
23 00643G1 FLAT WASHER, 3/8".....ceii ittt 8
24 11098G5 LOCK NUT, 3/8" = 16 ...eeiieiiiiiiiie ittt ettt e e e e 8
25
26
27 642085 SHOCK ABSORBER........cciiiiiiiiiit et 2
28 10435G1 WASHER (SHOCK ABSORBER), .406" I.D. X 1.25" O.D. ...cccceeiiiiiierenneene 8
29 10194G1 RUBBER BUSHING.......ooutiiiiiiiiiii s 8
30 00532G6 HEX NUT, 3/8" = 24 ..ottt 4
31 10044G01 VINYL CAP..coeeieeeie ettt e e e e 2

Page P-2



0 FRONT SEAT BACK ASSEMBLY includes items 2 - 7

@ REAR SEAT BACK ASSEMBLY includes items 2 - 7

Front of \ehicle

@ FRONT SEAT BOTTOM ASSEMBLY includes items 20 - 32

@ REAR SEAT BOTTOM ASSEMBLY includes items 20 - 25 and 51 - 59

Front of Vehicle

Page Q-1




ﬂw

®

© ﬁ\ﬁwl

— \H\ :
——— =
Oy e

(<2]
™

Page Q-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 rx FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) .cvvvveiiiieeceeee, 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
2 il VINYL SEAT BACK COVER ...ttt 1
71753G03 OYSTER
71753G02 GREY
71753G04 TAN
71753G05 SPECIAL
3 * FLAT STAPLE ...t e e AR
4 71752G01 PLASTIC SEAT BACK COVER ....ooiiiiiiieec e 1
5 645021 SEAT BACK BASE ... 1
6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG .....ccctvveeeiiiiieeee e 4
7 71754G01 FOAM PADDING (SEAT BACK) ...eiiiiiiiiiieee ittt 1
8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG..eeiiiiieiiiee it 4
9 11027G1 LOCK NUT, 5/16" - 18 .. .eiiiiieiiiieiee ettt e s e e e 6
10 70113G01 ADJUSTABLE BUMPER ...ttt 4
11 00560G1 FLAT WASHER, 3/8" ... .ottt 4
12
13
14
15 70364G01 SPACER, 8.45" X 2 .o 2
16 625525 SEAT BACK SUPPORT ..ottt 2
17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG..ciiiiiiiiiei et 4
18
19 ok FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) ................ 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID
20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X25MM LG ......ccoccvveiviiiiiieeens 8
21 * FLAT STAPLE (SS), 3/8" ... ettt AR
22 * FLAT STAPLE .o AR
23 71012G01 VINYL TRIM (SEAT BOTTOM) ...eiiiiiiiiiieie ittt 1

Page Q-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
24 ok VINYL SEAT BOTTOM COVER ... 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN
71602G05 CUSTOM SOLID
25 71603G02 FOAM PADDING (SEAT BOTTOM) ... eee e 1
26 617645 HIP RESTRAINT (DRIVER SIDE) .......veuveieeeeeeeeeeseeeeeeeeseeseeeeceseeeeesennn 1
27 617644 HIP RESTRAINT (PASSENGER SIDE) w...ooeoeeeeeeeeeeeeeeeseeeseeeeeseseseesenns 1
28 17618G1 NYLON CLAMP (NOT ILLUSTRATED)........ovveeeeeeeeeeeeeeeeee e 1
29 | 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG....ovooeverereereerns 6
30 71610G01 SEAT HINGE ...t ee e 2
31 645492 SEAT BOTTOM (WOOD) ..o ee e eeeeeeseseeees e 1
32 17074G1 SOILING SLAB ... eeee e 2
33
34
35
36 ok REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7)...covvooeveeveeeenn. 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
37
38 625526 REAR SEAT SUPPORT WELDMENT .....cvvvreeeeteeeeeeeeeeseeeeeee e 2
39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG ......vveoveeeeeeeeeeseeeeeeeseeeseeeee 2
40 72917G01 BED LATCH ASSEMBLY ... 1
41 14390G10 LOCK NUT, #10 = 24 ..o 2
42 71204G01 HEX HEAD BOLT, 1/4" = 20 X 7/8" LG w.eeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeene 12
43 | 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG ....evveeeeeeeeeeeeeeeseeesreeseeeeeeeseeeseeseee 2
44 17838G1 NYLINER BUSHING, 5" ..o seeeeeee e 4
45 | 00559G8 FLAT WASHER, 5/16" .......ovoeeeeeeeeeeeee e eeeeeeeeeeeeeeeeeeeee s eee e 2
46 11098G6 LOCK NUT, 5/16" = L8 ...oveeeeeeeeeeeeeeeseeese e eeeeeeeeeeeeeeeeeesee s esee e 2
47
48
49

Page Q-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

50 ok REAR SEAT BOTTOM ASSEMBLY

(INCLUDES ITEMS 20 - 25 AND 51 - 59) ...ooviiiiiiiiiiie et 1

74139G03 OYSTER

74139G04 TAN

74139G02 GREY

74139G05 SPECIAL
51 71702G01 HIP RESTRAINT (DRIVER SIDE) ....cocvtiiiiiiiiiiiie e 1
52 71701G01 HIP RESTRAINT (PASSENGER SIDE) .....cccoiiiiiiiiiiiiiiiiee e 1
53 76417G01 SEAT BOTTOM (WOOD).....ccciiiieiieeeireie e 1
54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG ...t 8
55 01110G01 FLAT WASHER, /4" ...ttt 8
56 00664G7 LOCK WASHER, L/4" ...ttt 8
57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) ....ocoiiiiiiieie e 1
58
59 74140G01 VINYL TRIM (SEAT BOTTOM) ..ooiiiiiiiiiiiee ittt 1
60
61 657949 SOUND TREATMENT, SEAT BOTTOM (FOR FLEET) ....ccooiiiiiiieiiiie e 1
62 663426 RETAINER, SOUND TREATMENT (FOR FLEET) .....ccocviiiiiiee e 4
63 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG (FOR FLEET) ........... 4

Page Q-5




SEATING - CONVERTIBLE CARRIER

Notes:

Service Parts Manual

Page Q-6




@ SEAT BOTTOM ASSEMBLY includes items 17 - 20

SEAT BOTTOM includes items 12 - 16

0 FLIP FLOP

Top of Vehicle

-9

Page Q-7



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2-9)......cccccvvvvieenen. 1
2 634185 FOOTREST HANDLE WELDMENT ...ttt 1
3
4
5 19859G1 SQUARE CAP TUBE, 3/4" ...ttt 2
6 610631 DE C A L ..ttt 1
7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG..covniiieieeeeeee ettt 4
8 614221 FLAT WASHER, 3/8" ... oottt e e e e e e eaans 8
9 11098G5 LOCK NUT (PLASTIC), 3/8" = 16...cciieieeeeeeiieiccceiiietieeeeeee e e e e e 4
10
11 Fkk FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) ....ccceevviiiiiiiiiieeee, 1

628058G01 OYSTER
628058G03 TAN
628058G04 GREY
12 634190 DECK BOARD ASSEMBLY ...ttt s e 1
13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG ...ovvvvvvvveeeeen, 5
14 617402 SE AT ST R AP e 1
15 00559G7 FLAT WASHER, /4" ...t e 1
16 i SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20)........ccoecuvvvnneen. 1
632837G01 OYSTER
632837G03 TAN
632837G04 GREY
17 *kk VINYL SEAT BOTTOM ..eeiiiiiiee et e 1
615646 OYSTER
615647 TAN
617892 GREY
18 617401 FOAM PADDING (SEAT BOTTOM) ...uiiiiiiiiieeeeeeeieeeeeeeee e 1
19 617400 SEAT BOTTOM (WOOD)......ci ittt 1
20 * FLAT STAPLE (SS), 3/8" ... ettt AR
21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 175" LG ... oo 2
22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG ..cuuriiiii it 4
23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG . .ceueiiieieeiee et eee e 6
24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG ... i 2
25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG....vvvvevveveeeeeeennn, 4

Page Q-8



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
26 614221 FLAT WASHER, 3/8" ... .ottt 24
27 00559G7 FLAT WASHER, L1/4" ..ottt 4
28 11098G5 LOCK NUT (PLASTIC), 3/8" = 16....cciiiiieiiiieiiiee et 10
29 11027G5 FLANGED LOCK NUT, 3/8" = 16 ....eeeiireiiireie et 4
30 14390G4 LOCK NUT (PLASTIC), 1/4" = 20....eeeeei ittt 4
31 19853G1 SQUARE CAP TUBE, 1" .. 2
32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG.....oeiiiiiiiiiiiie e 4
33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG...eiiiieiiireee et 8
34 634178 SEAT BACK SUPPORT ...oiiiiiiiiiiiiiiin e 1
35 634179 FOOTREST WELDMENT ...ttt 1
36 634175 ARMREST (REAR SEAT) ...ttt ettt 2
37 634174 SEAT FRAME SUPPORT ..ottt 2
38 634180 SEAT FRAME WELDMENT ..ottt 1

Page Q-9




SEATING - CONVERTIBLE CARRIER

Notes:

Service Parts Manual Page Q-10



@ SEAT BACK ASSEMBLY includes items 16 - 21

Front of Vehicle

\C ¢

a BAG HOLDER ASSEMBLY includes items 28 - 29

Page Q-11




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 kx SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) ..oovviviiieieeeiree e 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID
2 ok SEAT BOTTOM COVER ....cooiiiiiiiiiiiiiiein e 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN
71602G05 CUSTOM SOLID
3 71603G02 FOAM PADDING (SEAT BOTTOM) ....ovtiiiiiiiiieeiiiiiee et 1
4 645492 SEAT BOTTOM ..ottt e e 1
5 71012G01 VINYL TRIM (SEAT BOTTOM) ....uviiiiieieiiie e 1
6 617644 HIP RESTRAINT (PASSENGER SIDE) ....cooviviiiiiiiiee e 1
7 617645 HIP RESTRAINT (DRIVER SIDE) ......oooiiiiiiiiiieeiiiee et 1
8 71610G01 SEAT HINGE ...ttt 2
9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG...ccccccevvviieeeeeene 6
10 17074G1 SOILING SLAB ... .o 2
11 615417 BUTTON HEAD TORX BOLT, M10- 1.5 X 25MM LG.........coooiiiiriiriine 8
12 * FLAT STAPLE . ... AR
13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) .....coviiiieeiiieee e 1
14
15 b SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21).....cccoviiiiiieeiiiiieeeeee 1
625229G0101 OYSTER
625229G0103 TAN
625229G0104 GREY
625229G0108 CUSTOM SOLID
16 b VINYL SEAT BACK COVER ....ooiiiiiiiiiiiiiieieee e 1
625234G01 OYSTER
625234G03 TAN
625234G04 GREY
625234G08 CUSTOM SOLID
17 625239 PLASTIC SEAT BACK COVER ...t 1
18 625233 FOAM PADDING (SEAT BACK) ...cciiitiiiiiiirriie e 1
19 644266 SEAT BACK BASE ... 1
20 * FLAT STAPLE ... e AR
21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) .....ceviiiieeeireee e 1

Page Q-12



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

22

23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG .eeeiiiiiiiiieee ettt 4
24 00664G7 LOCK WASHER (SS), L/4" ...t 4
25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG....ovviiirieeeieee e 4
26 11027G2 LOCK NUT, 1/4" = 20 ..ottt 2
27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) ......oovveiiiiiieeeeeeiee, 1
28 610642 BAG HOLDER BRACKET ....ciiitiiiiiiiitiiiieet et 1
29 608051 BAG RETAINER CLAMP ..ot 2
30 71853G01 BAG RETAINER STRAP ... 1
31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG ....coeiiiiiiiieeeiiiiie e 2
32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG...evviiiiiieeiee e 2
33 71811G03 SEAT SUPPORT BRACKET ...ttt 2

Page Q-13




SEATING AND BAG HOLDER - GOLF CAR

Notes:

Service Parts Manual Page Q-14



FOR FLEET AND FREEDOM VEHICLES WITH PREMIUM SEAT OPTION

° SEAT BOTTOM ASSEMBLY includes items 2 - 7

Fornt of Vehicle

Page Q-15




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 el SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7) ccocvvveiiieeeee e 1
629269G1917 LIGHT BEIGE
629269G1918 MUSHROOM
2 ek SEAT BOTTOM COVER ....ooiiiiiiiiiiiiitiiiiee e 1
654085G1917 LIGHT BEIGE
654085G1918 MUSHROOM
3 617644 HIP RESTRAINT (PASSENGER SIDE) ....cooiviiiiiiiiiiiie e 1
4 617645 HIP RESTRAINT (DRIVER SIDE) ......ccoiiiiiiiiiieiiiiee e 1
5 71610G01 SEAT HINGE ...t 2
6 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG.......ocooeciviiiiriiee, 6
7 615417 BUTTON HEAD TORX BOLT, M10-1.5 X 25MM LG.........coooiiiiiriiriine 8
8
9 kx SEAT BACK ASSEMBLY ..ot 1
654084G1917 LIGHT BEIGE
654084G1918 MUSHROOM
10 00664G7 LOCK WASHER (SS), L/4" ...ttt 4
11 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG .cociiiiieeiiiieee et 4

Page Q-16



SEATING AND BAG HOLDER - GOLF CAR

Notes:

Page Q-17 Service Parts Manual




SEATING AND BAG HOLDER - GOLF CAR

Notes:

Service Parts Manual Page Q-18



o STARTER / GENERATOR includes items 2 - 17

Q HEADBAND KIT includes item 18

%
Z\
5\\\\
\\\\\.v

S

»

S
N

>
2\
I

W

\\

-

I

S\~
\.)\\\\\\ ~
©

N
M)
7
&

il

\

|
\\

Page R-1




Page R-2



FOR VEHICLES MANUFACTURED FROM APRIL 2014

Page R-3




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660379 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) .cveviiiieeieee e 1
2 612029 HEX NUT e 1
3 612030 LOCK WASHER ....ooiiiiiiiieiiiieie ettt 1
4 625716 PULLEY, 2.5" O.D. oottt 1
5 654715 DRIVE END HEAD .....cooiiiiiiii e 1
6 612033 BEARING ... 1
7 612034 RETAINING RING ....ooiiiiiiiiiiiii e 1
8 612035 WOODRUFF KEY ..ottt 1
9 612036 ARMATURE ASSEMBLY ...t 1
10 654716 FRAME AND FIELD ASSEMBLY ....cotiiiiiiiiiiiiiiiie e 1
11 612038 BRUSH LEAD AND TERMINAL PACKAGE .........ovviiiiiiiiiiiieee 1
12 654717 BRUSH BOX ASSEMBLY ...ttt 1
13 656659 BRUSH SPRING .....ooiiiiiiiiiiice s 4
14 612043 WAVY WASHER ....oiiiiiiii e 1
15 612044 BEARING ...t 1
16 612045 COMMUTATOR END HEAD .....coiiiiitieeeee et 1
17 658172 HEADBAND KIT (INCLUDES ITEM 18).....ccoiiiiiiiiiieeiiiee e 1
18 654718 HEADBAND ....oooiiiiiiiiiii e 1
19
20
21
22 606235 HEX HEAD SHOULDER BOLT, M10 - 1.25 X 20MM LG...........oooiiiiiiririeee, 2
23 606279 HEX NUT, ML0 - 1.25. . it 2
24 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG.....ccoiiiiiiiiiiiieeeeeeeeeee e 2
25 602141 STARTER / GENERATOR BRACKET .....cttiiiiiiiiiiiee et 1
26 602145 TENSIONER BRACKET ... 1
27 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG.....ccooiiiiiiiiieeeeeeee e 1
28 606256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG.......coiviiiiiiiiieieece e 10
29 606255 HEX JAM NUT, M10 - 1.25 ... 1
30 606274 HEX FLANGE NUT, M10 - 1.25 ... e 1
31 630587 STARTER / GENERATOR BELT......cotiiiiiiiiiii it 1

Page R-4



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 12064G6 PUSH NUT L. 1
33 629763 TENSIONER BOLT, M10 X 1.25 X 60MM LG .....coooiiiiiiiiiiiieineeeeeeeeiies 1
34 603884 CABLE GUIDE BRACKET ..o ciiiii ittt 1
35 607103 WIRE ASSEMBLY, 6 AWG, 42" LG ...ooviiiiiieie et 1
36 25682G01 RUBBER BOOT ..ottt 3
37
38 631972 STARTER/GENERATOR SUPPORT BRACKET

(FOR VEHICLES MANUFACTURED FROM APRIL 2014) .....cccoeeeiiiiiieeaens 1

Page R-5




STARTER / GENERATOR

Notes:

Service Parts Manual

Page R-6







When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 603020 TOW BAR RETAINER ..ot 1
2 637479 TOW BAR RETAINER BRACKET ....cciiiiiiiiiiiiiiirie e 1
3 600525 LOCK NUT, MI0 = 1.50 ..ieiiiiiiiiieiiieeiiiiieeieeeee et 2
4 00715G2 HEX HEAD BOLT, 5/16" - 18 X .875" LG ..ccciiiiiiiiiiiiiiiie e 1
5
6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) ..... 1
7 625458 TOW BAR SWIVEL ..o 1
8 617147 TOW BAR LATCH ..ottt 1
9 20852G2 COMPRESSION SPRING (SS)...ceiiitiieiirieiiiie it 1
10 25661G02 CUP WASHER, .84" O.D X .20" I.D. .eetvviiiiiiiiiiiiine e 1
11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X .406" LG .......cccoceiiiiiiiiiee e, 1
12 00565G8 LOCK WASHER, 5/16" ......ciiiiiiiiiie ittt 1
13 00520G3 ACORN NUT, 5/16" - 18 ...eeieiiiieiiiie e 1
14 75360G01 PIVOT PIN ... 1
15 608793 SPIROL PIN, BMM X 22MM ....ccoiiiiiiiiiiiieen et 1
16 75340G01 FLAT WASHER, MI0.....coiiiiiiiiiiie e 2
17 00410G8 HEX HEAD BOLT, 1/2" - 20 X 3" LG...vveiiiiieeeiiee e 1
18 75339G01 SPRING WASHER ...ttt 1
19 625582 TOW BAR PIVOT ..ottt 1
20 00571G5 FLAT WASHER, 5/16" .....oeiiiiiiiiiieee ettt 2
21 11098G8 LOCK NUT, 1 3/8" - 12 ..ottt 1
22 625819 WARNING DECAL (NOT ILLUSTRATED) ...ccoviiiiieiiiiieie e 1
23 75362G01 LATCH STOP ...ttt 1
24 625814 TOW BAR WELDMENT ...ttt 1
25
26
27
28
29
30
31

Page S-2



Front of vehicle

@ TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) includes items 33 - 48

@ TIE ROD ASSEMBLY includes items 35 - 39

Page S-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

32 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 33 - 48) ...ooiiiiiiiiee ettt 1
33 640431 TOW BAR HITCH ..ot 1
34 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 35 - 39) ....ovviiiiiiiiieeeiiiieeees 1
35 625646 TIE ROD LINK ..ottt e e 1
36 70902G01 TIE ROD END (LEFT HAND) ..ottt 1
37 70902G02 TIE ROD END (RIGHT HAND) ....oviiiiiiiiiiiee e 1
38 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE).......cccccoiiiiiiiiiineeee 1
39 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) ......ccccceviiirininenns 1
40 75307G01 BEARING ... 1
41 75292G01 PIVOT BOLT ...ttt 1
42 75309G01 THRUST BEARING ... ..t 2
43 00566G6 SPRING LOCK WASHER, 3/8" ...t 1
44 00533G8 HEX NUT, 1/2" - 13 ittt 1
45 10387G1 COTTER PIN, 0.125" X 1.50"......co i 1
46 75342G01 FLAT WASHER, 1.75" O.D X 0.781" L.D.....oooiiiiririieeee e 1
47 00518G8 CASTLE NUT, 3/4™ - 16 ..ottt ettt siaeee e 1
48 00734G1 LOCK NUT, 7/16" = 14 ..ottt 2
49 10387G1 COTTER PIN, 0.125" X 1.50" .. .ottt 1

Page S-4



o CASUAL TOW BAR KIT includes item 2

6 CASUAL TOW BAR ASSEMBLY includes items 3 - 16

o TIE ROD ASSEMBLY includes items 5 -7

Spindle Arm

Front Axle

Front of vehicle

Page S-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) ..o 1
2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16) ........ccccne.e. 1
3 625327 TOW BAR WELDMENT ....ocoiiiiiiiiei e 1
4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5-7) oo 1
5 625329 TIE ROD WELDMENT ... 1
6 70902G01 TIE ROD END (DRIVER SIDE) ...ttt 1
7 01069G01 JAM NUT, M12 - 1.25 .. 1
8 16783G1 FERRULE ..ottt ettt 1
9 14869G5 WIRE ROPE, 6" LG ....oitiiiiiiiiiiiiii e 1
10 75068G01 SAFETY PIN e 1
11 00734G1 LOCK NUT, 7/16" - 14 ...eeiiiiiiieee ettt 1
12 75060G01 COUPLING ..ttt e e e e e e 1
13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 ....ooviiee e 1
14 14869G3 WIRE ROPE, 20" LG ..ottt 1
15 75067G01 FERRULE ..ottt 1
16 625820 WARNING DECAL ...ttt 1

Page S-6



Front of Vehicle

Spindle
Arm

° FRONT TOWBAR ASSEMBLY includes items 1 - 13

@ REMOVABLE TOWBAR ASSEMBY includes items 19 - 29

Front of Vehicle

Page S-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 637319 FRONT TOWBAR ASSEMBLY (INCLUDES ITEMS 1 -13) ...ocociiiiiiiieiineene 1
2 75307G01 BEARING ... 1
3 75309G01 THRUST BEARING ..ot 2
4 75342G01 FLAT WASHER, 1.7" O.D. X .781 I.D. .ieeeeiiiiiiiieeeeeeee e 1
5 00518G8 CASTLE NUT, 3/4" - 16 ...eeeeiieie ettt 1
6 10387G1 COTTER PIN, .125" X 1.50" LG ...ttt 1
7 11098G5 LOCK NUT, 3/8" = 16 .ueeiiiieeiiieiee ettt et 2
8 625811 TIE ROD ASSEMBLY ..ottt ettt a e 1
9 75292G01 PIVOT BOLT, 3/4" - 16 X 3.71" LG .oeeeciiie e 1
10 00566G6 LOCK WASHER, 3/4" ... .ot 1
11 00533G8 HEX NUT, 1/2" - 13ttt e 1
12 635632 FRONT PIVOT BAR ..ottt 1
13 00734G1 LOCK NUT, 7/168" = 14 ..ottt 2
14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) ...ccciiiiiiiiieiiiiiiee e 2
15
16 635620 REAR TOWBAR RECEIVER ....ccoiiiiie ettt 1
17 73653G01 TRUSS HEAD TORX SCREW, 3/8"-16 X 1.5"LG....cccvviiieeeiiiee e 2
18 635736 REMOVABLE TOWBAR ASSEMBY (INCLUDES ITEMS 19 - 29) ................. 1
19 635428 TOWBAR TONGUE WELDMENT ....ocoiiiiiiiiitireeeee e 1
20 635461 TOWBAR COUPLING WELDMENT ..ottt 1
21
22 00571G5 FLAT WASHER (SS), L/4" ...ttt 1
23
24 14158G1 SHOULDER BOLT, 3/8” - 16 X 2.75" LG ..ccoiiiiiee e 1
25 11098G5 LOCK NUT, 3/8" = 16 ..coeeeeiie ittt 1
26 637563 SELF TAPPING SCREW, M4 - 1 X 14/12MM LG......ccooviiiiieiiiiieeee, 1
27 649863 HITCH PIN ASSEMBLY (SHORT) ..cciiiiiiiiiiiiiiie et 1
28 641171 HITCH PIN ASSEMBLY (LONG) ....utveiiiieeesiee e 1
29 635906 TOWBAR WARNING LABEL......coviiiiiiiiiiiiiii 1

Page S-8



SUN TOP

Front of Vehicle

DETAIL D
(REAR)

Front of Vehicle
DETAIL A

0 SUN TOP KIT, 54" (TAN) includes items 4, 8

0.{(}) e SUN TOP KIT, 54" (BEIGE) includes items 5, 8

e SUN TOP KIT, 54" (BLACK) includes items 6, 8
e STRUT SET KIT, 1" includes items 9 - 11
m SUN TOP HARDWARE KIT includes items 12 - 25

SUN TOP KIT, 54", (TAN), (GPS MOUNTING)
@ includes items 4, 30, 32

SUN TOP KIT, 54", (BEIGE), (GPS MOUNTING)
includes items 5, 30, 32

SUN TOP KIT, 54", (BLACK), (GPS MOUNTING)
@ includes items 6, 30, 32

FRONT STRUT KIT (GPS MOUNTING)
includes items 9, 31,33

@ REAR STRUT SET KIT, 1" includes items 10, 11

<4

Front of Vehicle

DETAIL C
(FRONT)

DETAIL B

Page T-1




« %

==

Front of Vehicle €&

DETAIL B

@ SUN TOP KIT, 80" (TAN) includes items 36, 38 - 41
@ SUN TOP KIT, 80" (WHITE) includes items 37 - 41

@ HARDWARE KIT includes items 42 - 57

SUNTOP

(| 4
Front of Vehicle
%@ /Q
~n /

2 \//

DETAIL D
(Rear)

\CS

Front of Vehicle

(Outside Tubing
On Sun Top)

/
\CS

Front of Vehicle

DETAIL C
(Front)

Page T-2




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 625299G01 | SUN TOP KIT, 54" (TAN) (INCLUDES ITEMS 4, 8) w......vveveereeeseeseeerenennnn 1
2 625299G02 | SUN TOP KIT, 54" (BEIGE) (INCLUDES ITEMS 5, 8) ...cvveveeeeireereesresenens 1
3 625299G03 | SUN TOP KIT, 54" (BLACK) (INCLUDES ITEMS 6, 8)......ccocvvvevrerrrerrrsrnnen. 1
4 625290 SUN TOP (TAN) ..o 1
5 625291 SUN TOP (BEIGE) .......oveveeeeeeeeeeeeeeeeeeeee e eeeeseee e 1
6 625292 SUN TOP (BLACK) ...t 1
7
8 635005 STRUT SETKIT, 1" (INCLUDES ITEM 9 - 11) ..o, 1
9 625294G01 FRONT STRUT ...t 1
10 75046G01 REAR STRUT ...t 2
11 625296 SUN TOP HARDWARE KIT (INCLUDES ITEMS 12 - 25).................. 1
12 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG .....ovvovveeeeeeeeereeene. 4
13 * FLAT WASHER, 5/16" ........ovoiveeeeeeeseeeeeseesse e 4
14 * LOCK WASHER, 5/16" ........oooiveeeeeeeeeeeeeseeeseeeeeseee e, 4
15 * SPACER, .328" I.D. X .75" O.D. X 0.5" LG .....evveveeeeeeereereennes 2
16 * FLAT WASHER, 5/16" ........ovoiveieeeeeeseeeeeseese e, 6
17 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG cv.ovoveeeeeeeeeseeseeeeeeeene. 4
18 * FLAT WASHER (SS), 1/4" ..., 8
19 * SPACER (PLASTIC), 0.28" I.D. X .56" O.D. X 0.74" LG.............. 4
20 * LOCK NUT (SS), /4" = 20 ..., 4
21 * END CAP, 1" SQ .o 2
22 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG...ovvoevvveereeeane. 4
23 * FLAT WASHER (SS), 5/16" .....veveeeeeeeeeeeeeeeseeeseseees oo, 8
24 * TEFLON WASHER, 5/16" ......vooeeooeeeeeseeeeeseeeeeseeeeesee e 4
25 * LOCK NUT (SS), 5/16" = 18 ...e.eoveeeeeeeereseseeseeeeeeeseeeee s, 4
26
27 625299G04 | SUN TOP KIT, 54", (TAN), (GPS MOUNTING)

(INCLUDES ITEMS 4, 30, 32) ..oooveeeeeeeeeeeeeseeeeeeeeeeeseeeee oo 1
28 625299G05 | SUN TOP KIT, 54", (BEIGE), (GPS MOUNTING)

(INCLUDES ITEMS 5, 30. 32) ...ooiveeeeeeeeeeeeeeeseeseeeeeeeee e 1
29 625299G06 | SUN TOP KIT, 54", (BLACK), (GPS MOUNTING)

(INCLUDES ITEMS 6, 30, 32) ....ooveeeeeeeeseeeeseeeeeeseeeses e sees e 1

Page T-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
30 | 647662 FRONT STRUT KIT (GPS MOUNTING) (INCLUDES ITEMS 9, 31, 33).. 1
31 | 643882G04 GPS MOUNTING SYSTEM (NOT ILLUSTRATED) ......covverrreerreens 1
32 | 647636 REAR STRUT SET KIT, 1" (INCLUDES ITEMS 10, 11) .....veevveeeeeeneenee. 1
33 | 664522G04 GPS MOUNTING SYSTEM (NOT ILLUSTRATED) ......ovverereerrennens 1
34 | 634553G01 | SUN TOP KIT, 80" (TAN) (INCLUDES ITEMS 36, 38 - 41).......ovvevvrrrreeenenn. 1
35 | 634553G02 [ SUN TOP KIT, 80" (WHITE) (INCLUDES ITEMS 37 - 41) o.eoovoeeeeeeeens 1
36 | 602672 SUN TOP (TAN), 80" +...coeeeeeeoeeeeeeeee e eeseeeeeeeeeee e ees e eee e 1
37 | 27604G01 SUN TOP (WHITE), 80" LG ...veeeeeeeeeeeeeeeeeseseeseeeeeseeeseeeeseesseeseseeesseseesens 1
38 | 634791 FRONT STRUT ..ot 1
39 | 602743 REAR STRUT (DRIVER SIDE) ......oveoiveeeeeeeeeeeseeseeeeseeeeseeeseeeseee e 1
40 | 602741 REAR STRUT (PASSENGER SIDE).......ovveeiveeeeeeeeeeseeeseeeseeeseeeseee. 1
41 | 634554 HARDWARE KIT (INCLUDES ITEMS 42 - 57) ....veveoeeveeeeeeeeeeeeesee. 1
42 | 634806 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG .eooveeveeee e, 4
43 | 634811 FLAT WASHER, 5/16" .....eeoeeeeeeeeeeeeeee e eeeeeeeeeees e 4
44 | 634810 LOCK WASHER, 5/16" ......veorveeveeeeeeeeeeeseseeeeeeeseeeseeeseeeeeeeseees e 4
45 | 634807 SPACER, .328" 1.D. X .75" O.D. X 1/2" LG ..veeeveeeeeeereeseeesrreseee 2
46 | 634808 FLAT WASHER, 5/16" .....veoeeeeeeeeeeeeeeeeeee s seee e 6
47 | 00674G8 HEX HEAD BOLT (SS), 3/8" = 16 X 5" LG....vveeveeeereseeerseeeeseseseee. 2
48 | 00679G1 FLAT WASHER (SS), 3/8"....oveeeeeeeeeeeeeseeeeeeseeeeeeeeeeseeeeseeeseeeeeeeeee 16
49 | 18716G1 SPACER, .75" 0.D. X 2.88" LG w.veeveeeeeeeeeeeeeeeeeseeeeseeeesseeseeseeeeeen 2
50 | 00653G1 FLAT WASHER (SS), 3/8"......veeveeeeeeeeeeeeeeeeeeeeseeeeeeeseeesee e 2
51 | 00891G5 LOCK NUT, 3/8" = 16 ... eeeeeeeeseeeeseeeeeeeeeseeeeee e 10
52 | 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG....vvoeeveereererrereeeeer. 4
53 | 00771G5 NYLON WASHER, 3/8" ....veoeeeeeeeeeeeeseeseeeeseeeeseeeeseeeeseesseeeeesesneseee 4
54 | 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LGr..ovvoeeveeeeeeeereereeeere. 2
55 | 24647G1 SPACER, .39" 1.D. X .75" 0.D. X .29" LG .eevveeeeeeereeeeeeeeeeseeeee. 2
56 | 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG...ovveeeeeereseeereeeeeseeeeeee. 2
57 | 19853G1 END CAP, 1" SQ ooooveeeeeeeeeeeeeeeeeeeeeeees e eeseeeeeees e ees e ese e eseeses e 2
58

Page T-4



Front Top Q\
Strut \ -

- REAR VIEW MIRROR

Setscrew

@ REAR VIEW MIRROR KIT includes items 60 - 62

)

/@/%

Front of
Vehicle

4

FULL WINDSHIELD
@ WINDSHIELD KIT includes items 75, 91 - 93

@ WINDSHIELD KIT (2+2) includes items 75, 93, 97

@ HARDWARE KIT includes items 76 - 79

SPLIT WINDSHIELD

@ WINDSHIELD KIT, SPLIT includes items 70 - 75

@ WINDSHIELD KIT, SPLIT (2+2) includes items 70 - 75

Page T-5




WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page T-6



WEATHER PROTECTION

Page T-7 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
59 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) ......cccovirveenreneiineens 1
60 19496G1 REAR VIEW MIRROR ..o 1
61 19502G2 SUPPORT BRACKET ..ottt 1
62 19527G1 SCREW (SS), #8 - 32 X 5/8" LG .....eeviiiiiie e 1
63
64 625279G01 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 - 75)...ccccciiiiiiiieciiiiieeeees 1
65
66
67
68
69
70 603201 LOWER LATCH ..ottt 2
71 604115 GROMMET ...t e e 4
72 625230 UPPER LATCH ... 2
73 71963G01 WARNING DECAL.....coiiiiieiit e 1
74 625228 SASH, 10" LG .ot 2
75 625271 HARDWARE KIT (INCLUDES ITEMS 76 - 79) ...cocoveeiiieeeieeeee e 1
76 00753G5 PHILLIPS TRUSS HEAD MACHINE SCREW, 1/4"-20 X 2" LG ...... 2
77 01110G01 FLAT WASHER (SS), L/4" ...ttt 4
78 625278 RUBBER GROMMET ...ttt 2
79 00654G2 LOCK NUT (SS), 1/4™ - 20 ...eveeeeieee ettt 2
80
81
82 625279G02 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) ....ooeeiiiiieiiiene 1
83
84
85
86
87
88
89

Page T-8



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
90 625279G03 | WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) w...cvveeveeererereeae.. 1
91 * WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92)................. 1
92 * WINDSHIELD FULL ...t eessee e 1
93 625227 YNt = A1 I O 2
94
95
96 625279G04 | WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97) ....covvveveeeen.. 1
97 * WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98)....... 1
98 * WINDSHIELD, FULL (242) ....veoveoeeeeeeeeeeeeeeeeeeeeeee e 1
99
100
101 | 634541 WEATHER ENCLOSURE (3 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........co.covveveen.... 1
102 | 634542 WEATHER ENCLOSURE (3 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........cc.vvveeee.n.. 1
103 | 634543 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .........cc.vvveeee.n.. 1
104 | 634544 WEATHER ENCLOSURE (4 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS..................... 1
105 | 634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS..................... 1
106 | 634546 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS..................... 1
107
108 | 75191G01 BAG COVER AND RAIN CURTAIN KIT ... 1
109
110 | 625581 BAG COVER KIT (OYSTER) ...eoveeeeeeeeeseeeeee e eeee e eeeeeeeeseeeeee e 1
111 | 625583 BAG COVER KIT (TAN) ....oovoieeeieeeeeeeeeeeseeeeeeesee s eeeeeseees e ee e 1
112 | 625585 BAG COVER KIT (GREEN) .....cveeiverieeseeoeeeeseeseeeeeeeeseeeeee s eseeeseeeseee 1

Page T-9




WEATHER PROTECTION

Notes:

Service Parts Manual

Page T-10




a WHEEL AND TIRE ASSEMBLY, LINKS includes items 2 - 4

e WHEEL AND TIRE ASSEMBLY, SURE TRAIL includes items 3 - 4, 9

0 WHEEL AND TIRE ASSEMBLY, KENDA includes items 12 - 14

@ WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE includes items 4, 17 - 18

@ ALLOY WHEEL AND TIRE ASSEMBLY includes items 22 - 24 (FREEDOM ONLY)

Page U-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 28757G01 WHEEL AND TIRE ASSEMBLY, LINKS

18 X 8.5 -8 (INCLUDES ITEMS 2 - 4) ..ciiiiiiiiiiiierte ettt 4
2 28764G01 TIRE, CARLISLE LINKS .....ooiiiiiiii i 1
3 28759G01 WHEEL RIM (4 LUG) ..oeiiiiiie ettt 1
4 11657G2 VALVE STEM ... 1
5 14723G1 LUG NUT, /27 = 20 ittt sttt e e 16
6 12091G2 SPINDLE CAP ... 2
7 74175G01 MOLDED DUST CAP ...ttt 2
8 28842G01 WHEEL AND TIRE ASSEMBLY, SURE TRAIL

18.5 X 8.5 -8 (INCLUDES ITEMS 3, 4, 9) ...ceiiiiiiiiiiieiie e 2
9 28764G06 TIRE, USATRAIL ... 1
10 14723G1 LUG NUT, 1727 - 20 .. tii ittt ettt et a e s e s nnn e e nnneeennneens 8
11 652255 WHEEL AND TIRE ASSEMBLY, KENDA (INCLUDES ITEMS 12 - 14) ....c..ccoccvviieene 2
12 652989 TIRE, 18 X 8.5 -8, 6PLY (KENDA) ....ooitiiiiiirieieeit et 1
13 614621 WHEEL, 8 X 7 1ottt 1
14 643948 VALVE STEM ...ttt 1
15 14723G1 LUG NUT, /2" = 20 it iiie ettt s 8
16 612772 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE

18 X 8.5-8 (INCLUDES ITEMS 4, 17, 18) ...cciiiiiiiiiiiiiiie et 2
17 612771 KENDA TIRE, HOLE - N - ONE.......ccciiiiiiiiiiii i 1
18 612770 WHEEL, MONITOR 8" ...ttt 1
19 14723G1 LUG NUT, 1727 = 20 .. itiieieit ettt et e et e st e s e e enbeen 8
20
21 635726 ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24) ....ccccovceeiieene 4
22 601768 TIRE, TOUR MAX, 205 /50 = 10 ....iviiiiiieiieieeitiee e 1
23 635727 ALLOY WHEEL ....ooiiiiiiii e s 1
24 601767 VALVE STEM L.oiiiiiiiiii e 1
25 605310 ALLOY WHEEL LUG NUT, 1/2” - 20....cciiiiiiiiiie i 16
26 601353 ALLOY WHEEL CAP ..o 4
27 615617 HUBCAP (GOLD)

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8,2018) .......cccceocvveriinienne 4
28 615618 HUBCAP (SILVER)

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8,2018) .....c.cocvvvcverriennene 4
29 665149 WHEEL COVER (METALLIC GOLD)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8,2018)........cccccciiiieiiieiene 4
30 665144 WHEEL COVER (METALLIC SILVER)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8,2018)........cccccveviiiieninienne 4

Page U-2



WHEELS AND TIRES

Notes:

Page U-3 Service Parts Manual







A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor,an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_634465_MODEL PAGE.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED GOLF CARS
	TXT FLEET
	TXT FREEDOM
	TXT SHUTTLE 2+2


	BATTERY PROLONGED STORAGE

	SP_634465_HOW TO USE_19AUG20132013.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_634465_D-BRAKES_19AUGUST2013.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE, 37.06" (DRIVER SIDE) 1
	26 624703 BRAKE CABLE, 52.81" (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING (SS), 13/32", 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 21809G1 FLAT WASHER, 1.312" O.D X 0.979" I.D 2
	70
	71 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 20947G1 BRAKE DRUM 1
	73 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 606945 FLAT WASHER, BRAKE DRUM 2
	77 606403 CASTELLATED NUT, M22 X 1.5 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 70611G02 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G01 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" - 20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634465_E_CARBURETOR_19AUGUST 2013.pdf
	CARBURETOR AND CHOKE
	1 607955 CARBURETOR (INCLUDES ITEMS 3 - 24) 1
	2
	3 607956 MAIN JET (#106) 1
	4 607957 PILOT JET (#52) 1
	5 603585 PLUG 1
	6
	7 603586 NEEDLE VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 FLOAT BOWL GASKET 1
	11 603590 FLOAT CHAMBER 1
	12 603592 CHAMBER PLUG 1
	13 603591 BOWL GASKET 1
	14 603583 CHOKE BRACKET 1
	15 603598 BREATHER TUBE 1
	16 603596 INTAKE TUBE CLAMP 1
	17 603597 CYLINDER HEAD TUBE CLAMP 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 HEX NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22 603584 STUD BOLT 2
	23 603580 CARBURETOR MOUNT GASKET 3
	24 603581 CARBURETOR INSULATOR 1
	25
	26 605868 CHOKE CABLE (SWB) 1
	27 00568G4 LOCK WASHER, 9/16" 1
	28 00545G4 JAM NUT, 9/16 "- 18 1
	29 72155G01 RETAINER 1
	30 72154G01 CHOKE CABLE ADAPTER 1
	31 607684 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	32
	33 607681 LABEL, HIGH ALTITUDE JET, 3000 FT - 6000 FT (NOT ILLUSTRATED) 1
	34 607682 LABEL, HIGH ALTITUDE JET, 6000 FT (NOT ILLUSTRATED) 1

	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE

	SP_634465_F_CLUTCH_19AUGUST2013.pdf
	1 618684 PRIMARY TEAM CLUTCH (INCLUDES ITEMS 2 - 10) 1
	2 619333 PRIMARY STARTER PULLEY, 195 1
	3 619334 STATIONARY ASSEMBLY 1
	4 619335 MOVEABLE PRIMARY ASSEMBLY 1
	5 619336 SHIFT ROLLER ASSEMBLY 6
	6 619337 SHIM, 39.5 MM X 31.75MM 1
	7 619338 PRIMARY SPIDER ASSEMBLY 1
	8 619339 PRIMARY DUST COVER ASSEMBLY 1
	9
	10 619332 HEX TAP BOLT, 1/4" - 20 X 0.75" LG 7
	11 618630 BELT DRIVE 1
	12 618685 SECONDARY TEAM CLUTCH (INCLUDES ITEMS 13 - 19) 1
	13 * SECONDARY STATIONARY, 9.5 1
	14 * MOVEABLE SECONDARY, 9.5 1
	15 619327 INNER RETAINER SPRING 1
	16 619328 COMPRESSION SPRING, 2.70MM O.D 1
	17 619329 OUTER SPRING RETAINER 1
	18 619330 RETAINER RING 1
	19 619331 THRUST WASHER, 1.530 X 1.830 X 1 1
	20
	21 606239 CONICAL WASHER, M12 2
	22 00566G3 SPRING TYPE LOCK WASHER 2
	23 606245 HEX BOLT, M12 - 1.25 X 160MM LG 1
	24 606243 HEX BOLT, M12 - 1.25 X 120MM LG 1
	25 606230 CLUTCH WASHER, 13.06MM DIA 1
	CLUTCH
	CLUTCH

	SP_634465_G_DIRECTION SELECTOR_19August2013.pdf
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	1 603416 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 24) 1
	2 606077 DIRECTION SELECTOR BRACKET 1
	3 70233G01 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G01 LOCK NUT, 3/8" - 24 1
	6 25664G2 BUSHING, 1/2" X 3/4" LG 1
	7 72724G01 NEUTRAL LOCK PIN 1
	8 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	9 72729G01 NEUTRAL LOCK LATCH 1
	10 00734G2 LOCK NUT, 1/4" - 28 1
	11 28574G01 EXTENSION SPRING 1
	12 72732G01 BALL STUD, 1/4" 1
	13 00734G5 LOCK NUT, #10 - 32 1
	14 72736G01 MICRO SWITCH 1
	15 01062G01 ROUND HEAD SLOTTED SCREW, #4 - 40 X 1" LG 2
	16 00559G1 FLAT WASHER, #4 2
	17 00565G1 LOCK WASHER, #4 - 5/16" 2
	18 00526G2 HEX NUT, #4 - 40 2
	19 603615 PUSH/PULL CABLE 1
	20 25727G01 CUP WASHER, 1/4" 4
	21 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	22 606014 PIVOT BRACKET WITH BUSHING 1
	23 00734G5 LOCK NUT, #10 - 32 1
	24 22754G4 BUSHING, FLIP LOK, 0.250 1
	25 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	26 11027G2 LOCK NUT, 1/4" - 20 1
	27 71205G01 DIRECTION SELECTOR HANDLE 1
	28 00740G4 PHILLIPS TRUSS HEAD SCREW (SS), #10 - 32 X 1/2" LG 1
	29 606421 HEX HEAD BOLT, M6 - 1 X 30 1
	30 450452 HEX NUT, M6 -1.00 HSF 1
	31 31539G1 WIRE TIE 1


	SP_634465_H-ELECTRICAL_19AUGUST 2013.pdf
	1 600497 HEAVY DUTY BATTERY, 12V 1
	2 * BOLT, 5/16" - 18 X 1 1/4” LG 2
	3 * LOCK WASHER, 5/16” (SILICON BRONZE) 2
	4 * HEX NUT, 5/16" - 18 (SILICON BRONZE) 2
	5 72101G02 BATTERY HOLD DOWN 1
	6 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 1
	7 00565G8 LOCK WASHER, 5/16” 1
	8 00571G2 FLAT WASHER, 5/16” 1
	9 27044G03 GROUND CABLE 1
	10 25976G19 14 GA WIRE (BLACK 6") 1
	11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	12 11027G1 LOCK NUT, 5/16" - 18 2
	13 73049G01 COVER 1
	14 16469G1 FENDER WASHER, 1/4” 1
	15 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X 3/4” LG 1
	16 610428 BATTERY BOLT EXTENDER (NOT ILLUSTRATED) 2
	17 606042 BATTERY TERMINAL COVER 1
	18 24775G1 STANDARD BATTERY, 12V 1
	19
	20 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	21 25682G01 TERMINAL COVER 3
	22 607103 6 GA WIRE (42" LONG) 1
	23 605560 CONTROL WIRE HARNESS 1
	24 17618G1 WIRE TIE (NOT ILLUSTRATED) AR
	25
	26
	27 22674G1 FUSE BLOCK 1
	28 01041G01 RIVET, 1/8” X 13/16” LG 2
	29 18392G1 15 AMP FUSE 3
	30
	31
	32 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 33 - 47) 1
	33 73057G01 BRACKET 1
	34 27739G01 VOLTAGE REGULATOR 1
	35 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG 1
	36 11027G2 LOCK NUT, 1/4" - 20 2
	37 25972G33 6 GA WIRE ASSEMBLY 1
	38 603282 RELAY, 12V 1
	39 00661G8 HEX HEAD CAP BOLT (SS), 1/4 - 20 X 1" LG 1
	40 612813 SOLENOID 1
	41 * LOCK WASHER, #10 2
	42 * HEX NUT, #10 - 32 2
	43 * LOCK WASHER, 5/16” 2
	44 * HEX NUT, 5/16" - 24 2
	45 600418G01 FUSE HOLDER ASSEMBLY 1
	46 73446G01 FASTON TAB, 90° 2
	47 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	48
	49 00664G7 LOCK WASHER (SS), 0.255/0.263 1
	50 00532G1 HEX CAP NUT, 1/4" - 20 1
	51 605639 KEY SWITCH HARNESS 1
	52 625808 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	53
	54 73290G03 CONTINUOUS TONE POTTED BUZZER 1
	55 01041G01 RIVET, 5/32" DIA 2
	56 25978G122 18 GA WIRE (NOT ILLUSTRATED) 1
	57
	58
	59
	60
	61
	62
	63 32860G1 HORN 1
	64 00414G5 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG 1
	65 00559G7 FLAT WASHER, 1/4” 1
	66 14390G4 LOCK NUT, 1/4" - 20 1
	67 17318G1 HORN MOMENTARY SWITCH 1
	68 27068G01 HORN SWITCH BOOT 1
	69 608397 HORN PLATE 1
	70 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	71 17318G2 HORN SWITCH CAP AND NUT 1
	72
	73
	74 617074 HOUR METER 1
	75 603721 HOUR METER BRACKET 1
	76 606254 HOUR METER WIRE HARNESS 1
	77 17618G1 NYLON CLAMP AR
	78
	79
	80
	81 602928 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 83 - 89) 1
	82 603328 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 83 - 88, 90) 1
	83 74004G01 HEADLIGHT BULB 1
	84 604539 TURN SIGNAL BULB 1
	85 * BULB RETAINER 1
	86 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 1
	87 607487 TURN SIGNAL WIRE HARNESS 1
	88 615459 COLLAR 1
	89 * HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	90 * HEADLAMP W/O BULBS (DRIVER SIDE) 1
	91 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	92 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	93 626275 CLIP 2
	94 626276 CLIP 2
	95 626277 CLIP 2
	96 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	97 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	98 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	99 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 100) 2
	100 21759G1 TAILLIGHT BULB 1
	101 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 1.5" LG 4
	102 71425G01 TAPPING SCREW, #8 - 18 X 0.75 8
	103 71364G02 "J" SPEED NUT, #8 8
	104 14601G11 RIVET, 3/16" X 9/16" LG 4
	105
	106
	107
	108 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	109 32307G3 FLEX LOOM, 3/8" X 8" LG 1
	110 17618G1 NYLON CLAMP 2
	111 20965G3 STEERING COLUMN COVER 1
	112 21640G1 FLASHER UNIT 1
	113
	114 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	115 33639GXX KEY SWITCH (WITH LIGHTS) 1
	116 18602G1 KEY SWITCH 1
	117 17955G1 KEY SWITCH (GROUP KEYS) 1
	118 00568G6 LOCK WASHER, 3/4" 1
	119 17137G1 FACE NUT, 3/4" - 20 1
	120
	121
	122 625267 DECAL, KEY SWITCH, ON - OFF 1
	123 628022 CENTER COMPARTMENT 1
	124 625224 CENTER COMPARTMENT DIVIDER 1
	125 625269 DECAL, WITH LIGHTS, FUEL AND OIL 1
	126 631103 CENTER COMPARTMENT WITH FUEL AND OIL 1
	127 21553G1 FUEL GAUGE 1
	128 23474G1 OIL/FUEL INDICATOR LIGHT 1
	129
	130 628019 SAFETY LABEL, PVT CONSOLE 1
	131 625274 DECAL, ON - OFF, FUEL AND OIL 1
	132 634970 HARNESS, FUEL GAUGE/OIL INDICATOR (NOT ILLUSTRATED) 1
	133
	134 633680 USB CHARGER PORT, 5V, 1A 1
	135 634276 USB JUMPER HARNESS 1
	136 633682 USB CHARGER HARNESS 1
	137
	138
	139 634272 JUMPER HARNESS, REVERSE BUZZER 1
	140 633683 JUMPER HARNESS, OIL/FUEL GAUGE 1
	141
	142 71078G01 12V POWER OUTLET 1
	143 633988 HARNESS , 12V POWER OUTLET 1
	144 71055G01 RIVET, 3/16 DIA 2
	145 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL

	SP_634465_J-ENGINE AND MUFFLER_19AUG2013.pdf
	1 607154 ENGINE, GAS, 13HP, NON-GOLF (INCLUDES ITEM 2 - 6) 1
	2 603562 ’O’ RING, 16MM 1
	3 607454 OIL FILTER 1
	4 607462 SPARK PLUG (BPR2ES) 1
	5 603557 OIL DRAIN PLUG 1
	6 606390 DIP STICK 1
	7 612266 MUFFLER 1
	8 606982 EXHAUST PIPE 1
	9 606272 SPLIT WASHER, 8MM 4
	10 606267 JAM NUT, M8 - 1.25 4
	11 606279 FLANGE NUT, M10 - 1.25 1
	12 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG 3
	13 602330 HEX HEAD FLANGE BOLT, M8 - 1.25 X 30MM LG 2
	14 603599 EXHAUST GASKET 2
	15 27184G12 FUEL TUBE 1
	16 606264 HEX HEAD FLANGE BOLT, M6 - 1 X 20MM LG 1
	17 606962 CLAMP 2
	18 606265 HEX HEAD FLANGE BOLT, M6 - 1 X 12MM LG 1
	19 606391 DIP STICK 1

	SP_634465_K-ENGINE MOUNTING_19AUG2013.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG 8
	4 606279 FLANGE NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 HEX HEAD FLANGE BOLT, M10 - 1.25 X 45MM LG 4
	7 603823 FLAT WASHER, M10 X 22 O.D - 2.5 I.D 4
	8 606279 FLANGE NUT, M10 - 1.25 4
	9 608020 HEX HEAD FLANGE BOLT, M10 - 1.25 X 34MM LG 4
	10 606246 FLAT HEAD TORX SCREW, T40 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD BOLT 3/8" - 16 X 2.75" LG 2
	14 11098G5 LOCK NUT 3/8" - 16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX NUT, M10 - 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 HEX HEAD SCREW, 5/16" - 18 X 7/8" LG 2
	22 00559G8 FLAT WASHER, 5/16" 2
	23 01109G01 LOCK NUT, 5/16" - 18 2
	24 00643G1 FLAT WASHER, 3/8" 2
	25 00560G2 FLAT WASHER, 7/16" 2

	SP_634465_L-FRONT SUSPENSION AND STEERING_19AUG2013.pdf
	1 602513 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146G1 GREASE SEAL 1
	6 11750G2 ROLLER BEARING 2
	7 70589G01 WHEEL HUB 1
	8 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	9 12093G1 CASTELLATED NUT, 1" - 14 1
	10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 70648G01 FLANGED BEARING 1
	12 70749G01 BEARING 1
	13 51141G1 RACE BEARING 2
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13, 15) 1
	15 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17 602979 STEERING WHEEL 1
	18 607925 CLIPBOARD 1
	19
	20 14390G2 LOCK NUT, 5/8" - 18 1
	21 608529 WARNING LABEL 1
	22
	23 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 24 - 28) 1
	24 70897G02 THREADED ROD, 24" LG 1
	25 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	26 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) 1
	27 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	28 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) 1
	29 00734G1 LOCK NUT, 7/16" - 14 2
	30
	31
	32
	33 00407G6 HEX HEAD BOLT 1/2" - 13 X 6" LG 2
	34 00560G3 WASHER, 1/2" 4
	35 70745G01 KING PIN TUBE 2
	36 70754G01 THRUST WASHER (SS), 1" 2
	37 14390G6 LOCK NUT, 1/2" - 13 2
	38
	39
	40 76419G01 SHOCK ABSORBER 2
	41
	42
	43 10435G1 SHOCK ABSORBER WASHER 8
	44 10194G1 RUBBER BUSHING 8
	45 00532G6 HEX NUT, 3/8" - 24 4
	46 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 1
	47 00565G8 LOCK WASHER, 5/16" 1
	48
	49 70990G03 LEAF SPRING (SEE PART NUMBER ON SPRING) 2
	50 70163G03 SPRING PLATE 4
	51
	52 00734G1 LOCK NUT, 7/16" - 14 11
	53 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	54
	55
	56 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 57 - 64) 1
	57 70695G01 RACK BALL JOINT 1
	58 * RACK EXTENSION 1
	59 * JAM NUT, 1/2" - 20 1
	60 70961G01 RACK BOOT 1
	61 12416G2 WIRE TIE 1
	62 11391G8 CLAMP, 1 13/16 - 2 3/8" 1
	63 70638G01 PINION SEAL 1
	64 10389G3 GREASE FITTING, STRAIGHT 1
	65 50641G1 RUBBER BOOT 1
	66 50209G2 CASTELLATED NUT, 7/16" - 20 1
	67 10387G2 COTTER PIN, 3/32" X 1" LG 1
	68
	69
	70 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	71 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	72 70667G02 SPACER, 1.21" 2
	73 70667G04 SPACER (SHORT), 0.69" 1
	74 00532G7 HEX NUT, 7/16" - 14 1
	75 00560G2 FLAT WASHER, 7/16" 7
	76 00734G1 LOCK NUT, 7/16" - 14 3
	77 70997G01 COVER 1
	78 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	79 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 80 - 90) 1
	80 00565G8 LOCK WASHER, 5/16" 1
	81 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 1
	82 70610G03 STEERING COLUMN 1
	83 28569G01 STEERING COLUMN BUSHING 1
	84 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	85 70607G01 STEERING SHAFT 1
	86 70580G01 INTERMEDIATE SHAFT 1
	87 70751G01 RETAINING RING (INTERNAL) 1
	88 70888G01 RETAINING RING (EXTERNAL) 1
	89 15112G1 BALL BEARING 1
	90 70887G01 WAVE WASHER 1
	91 00879G1 LOCK WASHER, 3/8" 4
	92 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4

	SP_634465_N-REAR AXLE_19AUG2013.pdf
	1 627891 REAR AXLE, (INCLUDES ITEMS 2 - 12) 1
	2 26770G01 OIL CHECK PLUG 2
	3 26771G01 GASKET, 14MM 2
	4 606403 SLOTTED NUT, M22 - 1.5 2
	5 72260G01 HEX HEAD FLANGE BOLT, M10 - 1.5 X 23MM LG 10
	6 26814G01 RETAINING RING, 52MM 2
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 607939 AXLE TUBE (DRIVER SIDE) 1
	9 607940 AXLE TUBE (PASSENGER SIDE) 1
	10 607945 AXLE SHAFT (DRIVER SIDE) 1
	11 607946 AXLE SHAFT (PASSENGER SIDE) 1
	12 26811G01 BALL BEARING 2

	SP_634465_P-REAR SUSPENSION_19AUG2013.pdf
	1 605721 HEAVY DUTY LEAF SPRING 2
	2 605445 LEAF SPRING BUSHING, FRONT 2
	3 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG 2
	4 00643G1 FLAT WASHER, 3/8" 2
	5 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	6 605722 HEAVY DUTY LEAF SPRING (2+2 ONLY) 2
	7 605952 AXLE BRACKET (DRIVER SIDE) (2+2 ONLY) 1
	8 605959 AXLE BRACKET (PASSENGER SIDE) (2+2 ONLY) 1
	9
	10 70289G02 SPLIT STEEL SPACER 4
	11 624030 FLANGED BUSHING 8
	12
	13 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3.5" LG 4
	14 11098G5 LOCK NUT, 3/8" - 16 4
	15 70290G02 SHACKLE PLATE 4
	16
	17
	18 605938 AXLE BRACKET (DRIVER SIDE) 1
	19 605958 AXLE BRACKET (PASSENGER SIDE) 1
	20 70492G01 RUBBER BUMPER (2+2 ONLY) 2
	21 32195G3 U-BOLT, 2 3/8" DIA X 5" LG 4
	22 605956 REAR SUSPENSION PLATE 2
	23 00643G1 FLAT WASHER, 3/8" 8
	24 11098G5 LOCK NUT, 3/8" - 16 8
	25
	26
	27 70248G01 SHOCK ABSORBER 2
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER BUSHING 8
	30 00532G6 HEX NUT, 3/8" - 24 4
	31 10044G01 VINYL CAP 2

	SP_634465_R-STARTER GENERATOR_19AUG2013.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 1
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX HEAD SHOULDER BOLT, M10 - 1.25 X 20MM LG 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	28 606256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG 10
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT 1
	33 629763 TENSIONER BOLT, M10 X 1.25 X 60MM LG 1
	34 603884 CABLE GUIDE BRACKET 1

	SP_634465_S-TOW BAR_19AUG2013.pdf
	1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) 1
	2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16) 1
	3 625327 TOW BAR WELDMENT 1
	4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 625329 TIE ROD WELDMENT 1
	6 70902G01 TIE ROD END (DRIVER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 1
	8 16783G1 FERRULE 1
	9 14869G5 WIRE ROPE, 6" LG 1
	10 75068G01 SAFETY PIN 1
	11 00734G1 LOCK NUT, 7/16" - 14 1
	12 75060G01 COUPLING 1
	13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 1
	14 14869G3 WIRE ROPE, 20" LG 1
	15 75067G01 FERRULE 1
	16 625820 WARNING DECAL 1
	1 603020 TOW BAR RETAINER 1
	2 625816 BACKING PLATE 1
	3 600525 HEX FLANGE NUT, M10 - 1.50 2
	4
	5
	6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) 1
	7 625458 TOW BAR SWIVEL 1
	8 617147 TOW BAR LATCH 1
	9 20852G2 COMPRESSION SPRING (SS) 1
	10 25661G02 CUP WASHER, 0.84" O.D X 0.20" I.D. 1
	11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG 1
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00520G3 ACORN NUT, 5/16" - 18 1
	14 75360G01 PIVOT PIN 1
	15 608793 SPIROL PIN, 3MM X 22MM 1
	16 75340G01 FLAT WASHER, M10 2
	17 00410G8 HEX HEAD BOLT, 1/2" - 20 X 3" LG 1
	18 75339G01 SPRING WASHER 1
	19 625582 TOW BAR PIVOT 1
	20 00571G5 FLAT WASHER, 5/16" 2
	21 11098G8 LOCK NUT, 1 3/8" - 12 1
	22 625819 WARNING DECAL (NOT ILLUSTRATED) 1
	23 75362G01 LATCH STOP 1
	24 625814 TOW BAR WELDMENT 1
	25
	26
	27 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 28 - 43) 1
	28 625810 TOW BAR HITCH 1
	29 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 30 - 34) 1
	30 625646 TIE ROD LINK 1
	31 70902G01 TIE ROD END (DRIVER SIDE) 1
	32 70902G02 TIE ROD END (PASSENGER SIDE) 1
	33 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE) 1
	34 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) 1
	35 75307G01 BEARING 1
	36 75292G01 PIVOT BOLT 1
	37 75309G01 THRUST BEARING 2
	38 00566G6 SPRING LOCK WASHER, 3/8" 1
	39 00533G8 HEX NUT, 1/2" - 13 1
	40 10387G1 COTTER PIN, 0.125" X 1.50" 1
	41 75342G01 FLAT WASHER, 1.75" O.D X 0.781" I.D 1
	42 00518G8 CASTLE NUT, 3/4" - 16 1
	43 00734G1 LOCK NUT, 7/16" - 14 2
	44 10387G1 COTTER PIN, 0.125" X 1.50" 1

	SP_634465_T-WEATHER PROTECTION_19AUG2013.pdf
	1 625299G01 SUN TOP KIT (INCLUDES ITEMS 2 - 5) 1
	2 625290 SUN TOP (TAN) 1
	3 625294 FRONT STRUT 1
	4 75046G01 REAR STRUT 2
	5 625296 HARDWARE KIT (INCLUDES ITEMS 6 - 19) 1
	6 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	7 * FLAT WASHER, 5/16" 4
	8 * LOCK WASHER, 5/16" 4
	9 * SPACER, 0.328" ID X 0.75" OD X 0.5" LG 2
	10 * FLAT WASHER, 5/16" 6
	11 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG 4
	12 * FLAT WASHER (SS), 1/4" 8
	13 * SPACER (PLASTIC), 0.28" ID X 0.56" OD X 0.74" LG 4
	14 * LOCK NUT (SS), 1/4" - 20 4
	15 * END CAP, 1" SQ 2
	16 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG 4
	17 * FLAT WASHER (SS), 5/16" 8
	18 * TEFLON WASHER, 5/16" 4
	19 * LOCK NUT (SS), 5/16" - 18 4
	20
	21
	22 625299G02 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 23) 1
	23 625291 SUN TOP (OYSTER) 1
	24 625299G03 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 25) 1
	25 625292 SUN TOP (BLACK) 1
	26
	27 634553G01 SUN TOP KIT (INCLUDES ITEMS 28 - 32) 1
	28 602672 SUN TOP (TAN), 80" LG 1
	29 634791 FRONT STRUT 1
	30 602743 REAR STRUT (DRIVER SIDE) 1
	31 602741 REAR STRUT (PASSENGER SIDE) 1
	32 634554 HARDWARE KIT (INCLUDES ITEMS 33 - 48) 1
	33 634806 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	34 634811 FLAT WASHER, 5/16" 4
	35 634810 LOCK WASHER, 5/16" 4
	36 634807 SPACER, 0.328" ID X 0.75" OD X 1/2" LG 2
	37 634808 FLAT WASHER, 5/16" 6
	38 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG 2
	39 00679G1 FLAT WASHER (SS), 3/8" 16
	40 18716G1 SPACER, 0.75" OD X 2.88" LG 2
	41 00653G1 FLAT WASHER (SS), 3/8" 2
	42 00891G5 LOCK NUT, 3/8" - 16 10
	43 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	44 00771G5 NYLON WASHER, 3/8" 4
	45 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG 2
	46 24647G1 SPACER, 0.39" ID X 0.75" OD X 0.29" LG 2
	47 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG 2
	48 19853G1 END CAP, 1" SQ 2
	49
	50 634553G02 SUN TOP KIT (INCLUDES ITEMS 29 - 32, 51) 1
	51 27604G01 SUN TOP (WHITE), 80" LG 1
	52
	53
	54
	55
	56
	57
	58
	59 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) 1
	60 19496G1 REAR VIEW MIRROR 1
	61 19502G2 SUPPORT BRACKET 1
	62 19527G1 SCREW (SS), #8 - 32 X 5/8" LG 1
	63
	64 625279G01 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 - 75) 1
	65
	66
	67
	68
	69
	70 603201 LOWER LATCH 2
	71 604115 GROMMET 4
	72 625230 UPPER LATCH 2
	73 71963G01 WARNING DECAL 1
	74 625228 SASH, 10" LG 2
	75 625271 HARDWARE KIT (INCLUDES ITEMS 76 - 79) 1
	76 00753G5 PHILLIPS TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 2" LG 2
	77 01110G01 FLAT WASHER (SS), 1/4" 4
	78 625278 RUBBER GROMMET 2
	79 00654G2 LOCK NUT (SS), 1/4" - 20 2
	80
	81
	82 625279G02 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) 1
	83
	84
	85
	86
	87
	88
	89
	90 625279G03 WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) 1
	91 625277 WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92) 1
	92 625276 WINDSHIELD FULL 1
	93 625227 SASH, 26" LG 2
	94
	95
	96 625279G04 WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97) 1
	97 634285 WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98) 1
	98 634234 WINDSHIELD, FULL (2+2) 1
	99
	100
	101 634541 WEATHER ENCLOSURE (3 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	102 634542 WEATHER ENCLOSURE (3 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	103 634543 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	104 634544 WEATHER ENCLOSURE (4 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	105 634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	106 634546 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	107
	108 75191G01 BAG COVER AND RAIN CURTAIN KIT 1
	109
	110 625581 BAG COVER KIT (OYSTER) 1
	111 625583 BAG COVER KIT (TAN) 1
	112 625585 BAG COVER KIT (GREEN) 1

	SP_634465_U-WHEELS AND TIRES_19AUG2013.pdf
	1 28757G01 WHEEL AND TIRE ASSEMBLY, LINKS 18 X 8.5 - 8 (INCLUDES ITEMS 2 - 4) 4
	2 28764G01 TIRE, CARLISLE LINKS 1
	3 28759G01 WHEEL RIM (4 LUG) 1
	4 11657G2 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2" - 20 16
	6 12091G2 SPINDLE CAP 2
	7 74175G01 MOLDED DUST CAP 2
	8
	9
	10 28842G01 WHEEL AND TIRE ASSEMBLY, SURE TRAIL 18.5 X 8.5 - 8 (INCLUDES ITEMS 3 - 4, 11) 2
	11 28764G06 TIRE, USA TRAIL 1
	12 14723G1 LUG NUT, 1/2" - 20 8
	13
	14
	15 612772 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE 18 X 8.5 - 8 (INCLUDES ITEMS 4, 16 - 17) 2
	16 612771 KENDA TIRE, HOLE - N - ONE 1
	17 612770 WHEEL, MONITOR 8" 1
	18 14723G1 LUG NUT, 1/2" - 20 8
	19
	20
	21 600599 ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24) (FREEDOM ONLY) 4
	22 601768 TIRE, TOUR MAX, 205 / 50 - 10 1
	23 601766 ALLOY WHEEL 1
	24 601767 VALVE STEM 1
	25 605310 ALLOY WHEEL LUG NUT, 1/2" - 20 16
	26 601353 ALLOY WHEEL CAP 4
	27 615617 HUBCAP (GOLD) 4
	28 615618 HUBCAP (SILVER) 4

	SP_634465_S-TOW BAR_24JAN2014.pdf
	1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) 1
	2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16) 1
	3 625327 TOW BAR WELDMENT 1
	4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 625329 TIE ROD WELDMENT 1
	6 70902G01 TIE ROD END (DRIVER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 1
	8 16783G1 FERRULE 1
	9 14869G5 WIRE ROPE, 6" LG 1
	10 75068G01 SAFETY PIN 1
	11 00734G1 LOCK NUT, 7/16" - 14 1
	12 75060G01 COUPLING 1
	13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 1
	14 14869G3 WIRE ROPE, 20" LG 1
	15 75067G01 FERRULE 1
	16 625820 WARNING DECAL 1
	1 603020 TOW BAR RETAINER 1
	2 637479 TOW BAR RETAINER BRACKET 1
	3 600525 HEX FLANGE NUT, M10 - 1.50 2
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X .8" LG 1
	5
	6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) 1
	7 625458 TOW BAR SWIVEL 1
	8 617147 TOW BAR LATCH 1
	9 20852G2 COMPRESSION SPRING (SS) 1
	10 25661G02 CUP WASHER, 0.84" O.D X 0.20" I.D. 1
	11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG 1
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00520G3 ACORN NUT, 5/16" - 18 1
	14 75360G01 PIVOT PIN 1
	15 608793 SPIROL PIN, 3MM X 22MM 1
	16 75340G01 FLAT WASHER, M10 2
	17 00410G8 HEX HEAD BOLT, 1/2" - 20 X 3" LG 1
	18 75339G01 SPRING WASHER 1
	19 625582 TOW BAR PIVOT 1
	20 00571G5 FLAT WASHER, 5/16" 2
	21 11098G8 LOCK NUT, 1 3/8" - 12 1
	22 625819 WARNING DECAL (NOT ILLUSTRATED) 1
	23 75362G01 LATCH STOP 1
	24 625814 TOW BAR WELDMENT 1
	25
	26
	27
	28
	29
	30
	31
	32 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 28 - 43) 1
	33 625810 TOW BAR HITCH 1
	34 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 30 - 34) 1
	35 625646 TIE ROD LINK 1
	36 70902G01 TIE ROD END (LEFT HAND) 1
	37 70902G02 TIE ROD END (RIGHT HAND) 1
	38 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE) 1
	39 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) 1
	40 75307G01 BEARING 1
	41 75292G01 PIVOT BOLT 1
	42 75309G01 THRUST BEARING 2
	43 00566G6 SPRING LOCK WASHER, 3/8" 1
	44 00533G8 HEX NUT, 1/2" - 13 1
	45 10387G1 COTTER PIN, 0.125" X 1.50" 1
	46 75342G01 FLAT WASHER, 1.75" O.D X 0.781" I.D 1
	47 00518G8 CASTLE NUT, 3/4" - 16 1
	48 00734G1 LOCK NUT, 7/16" - 14 2
	49 10387G1 COTTER PIN, 0.125" X 1.50" 1
	TOW BAR
	1 637319 FRONT TOWBAR ASSEMBLY (INCLUDES ITEMS 1 - 13) 1
	2 75307G01 BEARING 1
	3 75309G01 THRUST BEARING 2
	4 75342G01 FLAT WASHER, 1.7" 1
	5 00518G8 CASTLE NUT, 3/4" - 16 1
	6 10387G1 COTTER PIN, .125" X 1.50" LG 1
	7 11098G5 LOCK NUT, 3/8" - 16 2
	8 625811 TIE ROD ASSEMBLY 1
	9 75292G01 PIVOT BOLT, 3/4" - 16 X 3.71" LG 1
	10 00566G6 LOCK WASHER, 3/4" 1
	11 00533G8 HEX NUT, 1/2" - 13 1
	12 635632 FRONT PIVOT BAR 1
	13 00734G1 LOCK NUT, 7/16" - 14 2
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	15
	16 635620 REAR TOWBAR RECEIVER 1
	17 73653G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 1.5" LG 2
	18 635736 REMOVABLE TOWBAR ASSEMBY (INCLUDES ITEMS 19 - 29) 1
	19 635428 TOWBAR TONGUE WELDMENT 1
	20 635461 TOWBAR COUPLING WELDMENT 1
	21 620161 SPLIT STEEL SPACER 1
	22 00675G3 WASHER (SS), 1/4" 2
	23 00560G1 FLAT WASHER, 3/8" 2
	24 00429G2 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 1
	25 11098G5 LOCK NUT, 3/8" - 16 1
	26 637563 SELF TAPPING SCREW, M4. - 1 X 14/12MM LG 2
	27 635739 SHORT TOWBAR HITCH PIN ASSEMBLY 1
	28 635740 LONG TOWBAR HITCH PIN ASSEMBLY 1
	29 635906 TOWBAR WARNING LABEL DECAL 1
	30 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2

	TOW BAR
	TOW BAR - CASUAL
	TOW BAR - CASUAL

	SP_634465_K-ENGINE MOUNTING_APRIL2014.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG 8
	4 606279 FLANGE NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 HEX HEAD FLANGE BOLT, M10 - 1.25 X 45MM LG 4
	7 603823 FLAT WASHER, M10 X 22 O.D - 2.5 I.D 4
	8 606279 FLANGE NUT, M10 - 1.25 4
	9 608020 HEX HEAD FLANGE BOLT, M10 - 1.25 X 34MM LG 4
	10 606246 FLAT HEAD TORX SCREW, T40 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD BOLT 3/8" - 16 X 2.75" LG 2
	14 11098G5 LOCK NUT 3/8" - 16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX NUT, M10 - 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 HEX HEAD SCREW, 5/16" - 18 X 7/8" LG 2
	22 00559G8 FLAT WASHER, 5/16" 2
	23 01109G01 LOCK NUT, 5/16" - 18 2
	24 00643G1 FLAT WASHER, 3/8" 2
	25 00560G2 FLAT WASHER, 7/16" 2
	26
	27 630776 ENGINE PAN (FOR VEHICLES MANUFACTERED FROM APRIL 2014) 1

	SP_634465_N-REAR AXLE_APRIL2014.pdf
	1 627891 REAR AXLE, (INCLUDES ITEMS 2 - 12) 1
	2 26770G01 OIL CHECK PLUG 2
	3 26771G01 GASKET, 14MM 2
	4 606403 SLOTTED NUT, M22 - 1.5 2
	5 72260G01 HEX HEAD FLANGE BOLT, M10 - 1.5 X 23MM LG 10
	6 26814G01 RETAINING RING, 52MM 2
	7 72259G01 OIL SEAL 28 X 47 X 9MM 3
	8 607939 AXLE TUBE (DRIVER SIDE) 1
	9 607940 AXLE TUBE (PASSENGER SIDE) 1
	10 607945 AXLE SHAFT (DRIVER SIDE) 1
	11 607946 AXLE SHAFT (PASSENGER SIDE) 1
	12 26811G01 BALL BEARING 2
	13
	14 632513 REAR AXLE, 11.47:1 (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_634465_R-STARTER GENERATOR_APRIL2014.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 3
	15 612042 BRUSH 2 COVER 1
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX HEAD SHOULDER BOLT, M10 - 1.25 X 20MM LG 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	28 606256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG 10
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT 1
	33 629763 TENSIONER BOLT, M10 X 1.25 X 60MM LG 1
	34 603884 CABLE GUIDE BRACKET 1
	35 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	36 25682G01 RUBBER BOOT 3
	37
	38 631972 STARTER/GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_634465_D-BRAKES_MAY2014.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING, 1" LG 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624703 BRAKE CABLE (PASSENGER SIDE), 52.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32", 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING, .3" LG 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 1
	56 612412 BRAKE SHOE, TRAILING 1
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 21809G1 FLAT WASHER, 1.312" O.D X 0.979" I.D 2
	70
	71 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 20947G1 BRAKE DRUM 1
	73 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 606945 FLAT WASHER, 44.5MM O.D. X 22MM I.D. 2
	77 606403 CASTELLATED NUT, M22 X 1.5 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 70611G02 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" - 20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634465_G_DIRECTION SELECTOR_MAY2014.pdf
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	1 603416 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 24) 1
	2 606077 DIRECTION SELECTOR BRACKET 1
	3 70233G01 DIRECTION SELECTOR SHAFT 1
	4 603700 DIRECTION SELECTOR CAM 1
	5 14390G1 LOCK NUT, 3/8" - 24 1
	6 25664G2 BUSHING, 1/2" X 3/4" LG 1
	7 72724G01 NEUTRAL LOCK PIN 1
	8 72733G01 COMPRESSION SPRING, 3/8" X 5/8" 1
	9 72729G01 NEUTRAL LOCK LATCH 1
	10 00734G2 LOCK NUT, 1/4" - 28 1
	11 28574G01 EXTENSION SPRING 1
	12 72732G01 BALL STUD, 1/4" 1
	13 00734G5 LOCK NUT, #10 - 32 1
	14 72736G01 MICRO SWITCH 1
	15 01062G01 ROUND HEAD SLOTTED SCREW, #4 - 40 X 1" LG 2
	16 00559G1 FLAT WASHER, #4 2
	17 00565G1 LOCK WASHER, #4 - 5/16" 2
	18 00526G2 HEX NUT, #4 - 40 2
	19 603615 PUSH/PULL CABLE 1
	20 25727G01 CUP WASHER, 1/4" 4
	21 72735G01 COMPRESSION SPRING, 19/32" X 1" 2
	22 632891 PIVOT BRACKET 1
	23 00734G5 LOCK NUT, #10 - 32 1
	24 22754G4 FLIP LOK BUSHING, .250" 1
	25 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	26 11027G2 LOCK NUT, 1/4" - 20 1
	27 71205G01 DIRECTION SELECTOR HANDLE 1
	28 00740G4 TRUSS HEAD PHILLIPS SCREW (SS), #10 - 32 X 1/2" LG 1
	29 606421 HEX HEAD BOLT, M6 - 1 X 30MM LG 1
	30 450452 HEX NUT, M6 -1.00 HSF 1
	31 31539G1 NYLON CLAMP 1
	32 01072G01 CABLE CLIP (NOT ILLUSTRATED) 1
	33 632891 DIRECTION SELECTOR PIVOT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	DIRECTION SELECTOR

	SP_634465_BODY_NOV2014.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 628024 BALL HOLDER (DRIVER SIDE) 1
	4 628026 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG (WITH TOP) 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 MACHINE SCREW, 5/16" - 18 X .62" LG (WITHOUT TOP) 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW, 1/4" - 20 X 1.60" LG 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53
	54 634299 JACK NICKLAUS NAMEPLATE 1
	55 634297 ARNOLD PALMER NAMEPLATE 1
	56
	57 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	58 75459G02 GLOVE BOX (DRIVER SIDE) 1
	59 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8 70135G01 PEDAL PIVOT COVER 1
	9 605694 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 2
	11
	12
	13
	14 70244G03 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 600496 BATTERY TRAY 1
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71514G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34 74093G01 ENGINE WARNING DECAL 1
	35 614202 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL (2+2) 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TRUSS HEAD TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 LID 1
	40 634181 BRACKET 1
	41 74848G01 SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 TAPTITE BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 633612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 634338 MESSAGE HOLDER 1
	54 634347 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 5/8" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G02 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00100G4 HEX HEAD BOLT, #10 - 16 X 1/2" LG 4

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634465_BODY_NOV2014.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG (WITH TOP) 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 MACHINE SCREW, 5/16" - 18 X .62" LG (WITHOUT TOP) 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53
	54 634299 JACK NICKLAUS NAMEPLATE 1
	55 634297 ARNOLD PALMER NAMEPLATE 1
	56
	57 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	58 75459G02 GLOVE BOX (DRIVER SIDE) 1
	59 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8 70135G01 PEDAL PIVOT COVER 1
	9 605694 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 2
	11
	12
	13
	14 70244G03 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 600496 BATTERY TRAY 1
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71514G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34 74093G01 ENGINE WARNING DECAL 1
	35 614202 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL (2+2) 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TRUSS HEAD TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 LID 1
	40 634181 BRACKET 1
	41 74848G01 SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 TAPTITE BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 633612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 634338 MESSAGE HOLDER 1
	54 634347 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 5/8" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G02 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00100G4 HEX HEAD BOLT, #10 - 16 X 1/2" LG 4

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634465_Q-SEATING_MAY2015.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 76414G01 SEAT BACK (WOOD) 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 629301 SEAT BOTTOM (WOOD) 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 629301 SEAT BOTTOM (WOOD) 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 625231 SEAT BACK BOARD (WOOD) 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY 74139G05 SPECIAL
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER

	SP_634465_M-FUEL SYSTEM_NOV_2015.pdf
	1 618120 FUEL TANK ASSEMBLY WITH CAP (INCLUDES ITEMS 3, 4, 7) 1
	2 620181 CARB FUEL TANK ASSEMBLY WITH SWITCH (INCLUDES ITEMS 4 - 13) 1 (FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)
	3 * FLUOR FUEL TANK (WITHOUT SENDER UNIT) 1
	4 635688 FUEL TANK CAP (RATCHET) 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 625826 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9
	10 70988G01 SIPHON TUBE GROMMET 1
	11
	12 * NON FLUOR FUEL TANK (WITH SENDER UNIT) 1
	13 633024G02 PRESS FIT FUEL SENDER 1
	14 20048G2 FUEL LEVEL SENDER 1
	15 72229G01 FUEL TANK ADAPTER 1
	16 606966 LOW PRESSURE FUEL HOSE (CARB), 3/8" O.D X 3/16" I.D X 34" LG 1
	17 607546 LOW PRESSURE FUEL HOSE (CARB), 3/8" O.D X 3/16" I.D X 17" LG 1
	18 32372G6 BLACK TRIM, 6.25" LG 1
	19 17618G1 NYLON CLAMP 2
	20 606963 TUBING CLAMP, 3/16" I.D. 2
	21
	22 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 1
	23 00559G8 FLAT WASHER, 5/16" 4
	24 11098G6 LOCK NUT, 5/16" - 18 3
	25 70483G01 SPACER, 5/16" - 18 1
	26 615346 HOSE REDUCER, 1/4" I.D X 3/16" 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP, .5" DIA 7
	29 615350 FUEL SYSTEM HOSE, 2" LG 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, 8" LG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25" - .63" DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, 26" LG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX HEAD TAPPING SCREW, 1/4" - 14 X .75" LG 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16" DIA X .70" (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANISTER (CARB ONLY) 1
	1 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 - 8) 1
	2 649570 HOSE, .312" I.D. X .562" O.D. X 9" LG 1
	3 615350 HOSE, 2" LG 1
	4 649873 CLAMP, 1/2" O.D. 2
	5 611181 SHUT-OFF VALVE 1
	6 72084G01 FUEL FILTER 1
	7 649874 CLAMP, 9/16" O.D. 2
	8 649577 CONNECTOR, 5/16" I.D. 1
	9 18292G1 CLAMP, 1/2" O.D. 3
	10
	11 606071 CARBON CANISTER 1
	12 606310 CANISTER BRACKET 1
	13 10570G11 RIVET (SS), 3/16" X .70" 2
	14
	15 602061 FUEL PUMP 1
	16 00114G6 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG 2
	17
	18 27184G14 FUEL SYSTEM TUBE 1
	19 18292G1 CLAMP, 1/2" O.D. 2
	20 606966 HOSE, 3/16" I.D. X 34" LG 1
	21 606963 CLAMP, 3/16" I.D. 2
	22
	23 604597 FUEL HOSE, 26" LG 1
	24 18292G1 CLAMP, 1/2" O.D. 1
	25
	26 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED) 2
	27 32372G6 VINYL TRIM, 6.25" LG 1
	28
	29 615350 FUEL HOSE, 2" LG 1
	30
	31 00438G8 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG 1
	32 70483G01 SPACER 1
	33 00559G8 FLAT WASHER, 5/16" 4
	34 11098G6 LOCK NUT, 5/16" - 18 3
	1 646823 FUEL TANK ASSEMBLY WITH SENDER UNIT (INCLUDES ITEMS 3 - 9) 1
	2 646822 FUEL TANK ASSEMBLY WITHOUT SENDER UNIT (INCLUDES ITEMS 3 - 8, 10) 1
	3 646306 FUEL TANK 1
	4 646837 CAP 1
	5 646838 SEAL 1
	6 647810 GROMMET 1
	7 647809 ROLLOVER VALVE 1
	8 635688 FUEL CAP 1
	9 646351 FUEL PICKUP WITH SENDER ASSEMBLY 1
	10 646350 FUEL PICKUP WITHOUT SENDER ASSEMBLY 1

	SP_634465_M-FUEL SYSTEM_NOV_2015.pdf
	1 618120 FUEL TANK ASSEMBLY WITH CAP (INCLUDES ITEMS 3, 4, 7) 1
	2 620181 CARB FUEL TANK ASSEMBLY WITH SWITCH (INCLUDES ITEMS 4 - 13) 1 (FOR VEHICLES MANUFACTURED FROM 31ST MARCH 2014)
	3 * FLUOR FUEL TANK (WITHOUT SENDER UNIT) 1
	4 635688 FUEL TANK CAP (RATCHET) 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 625826 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9
	10 70988G01 SIPHON TUBE GROMMET 1
	11
	12 * NON FLUOR FUEL TANK (WITH SENDER UNIT) 1
	13 633024G02 PRESS FIT FUEL SENDER 1
	14 20048G2 FUEL LEVEL SENDER 1
	15 72229G01 FUEL TANK ADAPTER 1
	16 606966 LOW PRESSURE FUEL HOSE (CARB), 3/8" O.D X 3/16" I.D X 34" LG 1
	17 607546 LOW PRESSURE FUEL HOSE (CARB), 3/8" O.D X 3/16" I.D X 17" LG 1
	18 32372G6 BLACK TRIM, 6.25" LG 1
	19 17618G1 NYLON CLAMP 2
	20 606963 TUBING CLAMP, 3/16" I.D. 2
	21
	22 00438G8 HEX HEAD BOLT, 5/16" - 18 X 1" LG 1
	23 00559G8 FLAT WASHER, 5/16" 4
	24 11098G6 LOCK NUT, 5/16" - 18 3
	25 70483G01 SPACER, 5/16" - 18 1
	26 615346 HOSE REDUCER, 1/4" I.D X 3/16" 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP, .5" DIA 7
	29 615350 FUEL SYSTEM HOSE, 2" LG 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, 8" LG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25" - .63" DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, 26" LG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX HEAD TAPPING SCREW, 1/4" - 14 X .75" LG 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16" DIA X .70" (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANISTER (CARB ONLY) 1
	1 649515 FUEL LINE ASSEMBLY (INCLUDES ITEMS 2 - 8) 1
	2 649570 HOSE, .312" I.D. X .562" O.D. X 9" LG 1
	3 615350 HOSE, 2" LG 1
	4 649873 CLAMP, 1/2" O.D. 2
	5 611181 SHUT-OFF VALVE 1
	6 72084G01 FUEL FILTER 1
	7 649874 CLAMP, 9/16" O.D. 2
	8 649577 CONNECTOR, 5/16" I.D. 1
	9 18292G1 CLAMP, 1/2" O.D. 3
	10
	11 606071 CARBON CANISTER 1
	12 606310 CANISTER BRACKET 1
	13 10570G11 RIVET (SS), 3/16" X .70" 2
	14
	15 602061 FUEL PUMP 1
	16 00114G6 HEX WASHER HEAD BOLT, 1/4" - 10 X 3/4" LG 2
	17
	18 27184G14 FUEL SYSTEM TUBE 1
	19 18292G1 CLAMP, 1/2" O.D. 2
	20 606966 HOSE, 3/16" I.D. X 34" LG 1
	21 606963 CLAMP, 3/16" I.D. 2
	22
	23 604597 FUEL HOSE, 26" LG 1
	24 18292G1 CLAMP, 1/2" O.D. 1
	25
	26 17618G1 NYLON CLAMP, 7" LG (NOT ILLUSTRATED) 2
	27 32372G6 VINYL TRIM, 6.25" LG 1
	28
	29 615350 FUEL HOSE, 2" LG 1
	30
	31 00438G8 HEX HEAD BOLT, 5/16" - 18 X 5/8" LG 1
	32 70483G01 SPACER 1
	33 00559G8 FLAT WASHER, 5/16" 4
	34 11098G6 LOCK NUT, 5/16" - 18 3
	1 646823 FUEL TANK ASSEMBLY (WITH SENDER UNIT) (INCLUDES ITEMS 3 - 9) 1
	2 646822 FUEL TANK ASSEMBLY (WITHOUT SENDER UNIT) (INCLUDES ITEMS 3 - 8, 10) 1
	3 646306 FUEL TANK 1
	4 646837 CAP 1
	5 646838 SEAL 1
	6 647810 GROMMET 1
	7 647809 ROLLOVER VALVE 1
	8 635688 FUEL CAP 1
	9 646351 FUEL PICKUP WITH SENDER ASSEMBLY 1
	10 646350 FUEL PICKUP WITHOUT SENDER ASSEMBLY 1

	SP_634465_H-ELECTRICAL_NOV2015.pdf
	1 600497 HEAVY DUTY BATTERY, 12V (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	2 * BOLT, 5/16" - 18 X 1 1/4” LG 2
	3 * LOCK WASHER (SILICON BRONZE), 5/16” 2
	4 * HEX NUT (SILICON BRONZE), 5/16" - 18 2
	5 72101G02 BATTERY HOLD DOWN 1
	6 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 1
	7 00565G8 LOCK WASHER, 5/16” 1
	8 00571G2 FLAT WASHER, 5/16” 1
	9 27044G03 GROUND CABLE 1
	10 25976G19 14 GA WIRE (BLACK 6") 1
	11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	12 11027G1 LOCK NUT, 5/16" - 18 2
	13 73049G01 COVER 1
	14 16469G1 FENDER WASHER, 1/4” 1
	15 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X 3/4” LG 1
	16 610428 BATTERY BOLT EXTENDER (NOT ILLUSTRATED) 2
	17 606042 BATTERY TERMINAL COVER 1
	18 24775G1 STANDARD BATTERY, 12V (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	19 645191 GROUND CABLE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	20 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	21 25682G01 TERMINAL COVER 3
	22 607103 6 GA WIRE (42" LONG) 1
	23 605560 CONTROL WIRE HARNESS 1
	24 17618G1 WIRE TIE (NOT ILLUSTRATED) AR
	25 25977G40 16 GA WIRE (BLACK 6" LG) 1
	26 11098G6 LOCK NUT, 5/16" - 18 (NOT ILLUSTRATED) 1
	27 22674G1 FUSE BLOCK 1
	28 01041G01 RIVET, 1/8” X 13/16” LG 2
	29 18392G1 15 AMP FUSE 3
	30 00439G1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG (NOT ILLUSTRATED) 1
	31 75048G01 SPACER, .328" X .75" X .50" (NOT ILLUSTRATED) 1
	32 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 33 - 47) 1
	33 73057G01 BRACKET 1
	34 27739G01 VOLTAGE REGULATOR 1
	35 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG 1
	36 11027G2 LOCK NUT, 1/4" - 20 2
	37 25972G33 6 GA WIRE ASSEMBLY 1
	38 603282 RELAY, 12V 1
	39 00661G8 HEX HEAD CAP BOLT (SS), 1/4" - 20 X 1" LG 1
	40 612813 SOLENOID 1
	41 * LOCK WASHER, #10 2
	42 * HEX NUT, #10 - 32 2
	43 * LOCK WASHER, 5/16” 2
	44 * HEX NUT, 5/16" - 24 2
	45 600418G01 FUSE HOLDER ASSEMBLY 1
	46 73446G01 FASTON TAB, 90° 2
	47 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	48
	49 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	50 00532G1 HEX NUT, 1/4" - 20 1
	51 605639 KEY SWITCH HARNESS 1
	52 625808 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	53 645207 ACCESSORY HARNESS (NOT ILLUSTRATED) (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	54 73290G03 CONTINUOUS TONE POTTED BUZZER 1
	55 01041G01 RIVET, 5/32" DIA 2
	56 25978G122 18 GA WIRE (NOT ILLUSTRATED) 1
	57 637484 BATTERY, 12V (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	58 638433 BATTERY, 12V HD (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	59 610428 BATTERY BOLT EXTENDER (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 2
	60
	61
	62 645204 #10 GA WIRE ASSEMBLY (WHITE) (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	63 32860G1 HORN 1
	64 00414G5 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG 1
	65 00559G7 FLAT WASHER, 1/4” 1
	66 14390G4 LOCK NUT, 1/4" - 20 1
	67 17318G1 HORN MOMENTARY SWITCH 1
	68 27068G01 HORN SWITCH BOOT 1
	69 608397 HORN PLATE 1
	70 71055G01 RIVET (ALUMINUM), 3/16" DIA 2
	71 17318G2 HORN SWITCH CAP AND NUT 1
	72
	73
	74 617074 HOUR METER 1
	75 635649 HOUR METER BRACKET 1
	76 606254 HOUR METER WIRE HARNESS 1
	77 17618G1 NYLON CLAMP AR
	78
	79
	80
	81 602928 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 83 - 89) 1
	82 603328 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 83 - 88, 90) 1
	83 74004G01 HEADLIGHT BULB 1
	84 604539 TURN SIGNAL BULB 1
	85 * BULB RETAINER 1
	86 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 MM LG 1
	87 607487 TURN SIGNAL WIRE HARNESS 1
	88 615459 COLLAR 1
	89 * HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	90 * HEADLAMP W/O BULBS (DRIVER SIDE) 1
	91 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	92 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	93 626275 HEADLAMP CLIP 2
	94 626276 HEADLAMP CLIP 2
	95 626277 HEADLAMP CLIP 2
	96 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	97 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	98 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	99 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 100) 2
	100 21759G1 TAILLIGHT BULB 1
	101 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 1.5" LG 4
	102 71425G01 TAPPING SCREW, #8 - 18 X .75" LG 8
	103 71364G02 "J" SPEED NUT, #8 8
	104 14601G11 RIVET, 3/16" X 9/16" LG 4
	105
	106
	107
	108 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	109 32307G3 FLEX ZIP LOOM, 3/8" X 8" LG 1
	110 17618G1 NYLON CLAMP 2
	111 20965G3 STEERING COLUMN COVER 1
	112 21640G1 FLASHER UNIT 1
	113
	114 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	115 33639GXX KEY SWITCH (WITH LIGHTS) 1
	116 18602G1 KEY SWITCH 1
	117 17955G1 KEY SWITCH (GROUP KEYS) 1
	118 00568G6 LOCK WASHER, 3/4" 1
	119 17137G1 FACE NUT, 3/4" - 20 1
	120
	121
	122 625267 DECAL (KEY SWITCH, ON - OFF) 1
	123 628022 CENTER COMPARTMENT 1
	124 625224 CENTER COMPARTMENT DIVIDER 1
	125 625269 DECAL (WITH LIGHTS, FUEL AND OIL) 1
	126 631103 CENTER COMPARTMENT WITH FUEL AND OIL 1
	127 21553G1 FUEL GAUGE 1
	128 23474G1 OIL/FUEL INDICATOR LIGHT 1
	129 637081G01 KEY SWITCH PLATE 1
	130 628019 SAFETY LABEL, PVT CONSOLE 1
	131 625274 DECAL (ON - OFF, FUEL AND OIL) 1
	132 634970 HARNESS FUEL GAUGE/OIL INDICATOR (NOT ILLUSTRATED) 1
	133 637081G01 KEYSWITCH PLATE 1
	134 639384 USB PORT 1
	135 638233 ELECTRONICS BOX 1
	136 637381 JUMPER (YELLOW) 1
	137 636008 USB HARNESS 1
	138 645206 USB HARNESS (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	139 634272 JUMPER HARNESS, REVERSE BUZZER 1
	140 633683 JUMPER HARNESS, OIL/FUEL GAUGE 1
	141
	142 71078G01 12V POWER OUTLET 1
	143 633988 HARNESS, 12V POWER OUTLET 1
	144 71055G01 RIVET, 3/16" DIA 2
	145 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	146 635890 JUMPER BUNDLE (NOT ILLUSTRATED) 1
	147 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 3
	148 645194 HARNESS, 12V POWER OUTLET (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	149
	150
	151 633783 CENTER COMPARTMENT (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	152 648247 FUEL LEVEL GAUGE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	153 648852 CENTER COMPARTMENT LABEL (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL

	SP_634465_R-STARTER GENERATOR_JAN2016.pdf
	1 625715 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL PKG 1
	12 612039 BRUSH SPRING 4
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 4
	15
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 HEX HEAD SHOULDER BOLT, M10 - 1.25 X 20MM LG 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	28 606256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG 10
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT 1
	33 629763 TENSIONER BOLT, M10 X 1.25 X 60MM LG 1
	34 603884 CABLE GUIDE BRACKET 1
	35 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	36 25682G01 RUBBER BOOT 3
	37
	38 631972 STARTER/GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_634465_D-BRAKES_MAR 2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING, 1" LG 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624703 BRAKE CABLE (PASSENGER SIDE), 52.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32", 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING, .3" LG 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 1
	56 612412 BRAKE SHOE, TRAILING 1
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 21809G1 FLAT WASHER, 1.312" O.D X 0.979" I.D 2
	70
	71 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 20947G1 BRAKE DRUM 1
	73 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 606945 FLAT WASHER, 44.5MM O.D. X 22MM I.D. 2
	77 606403 CASTELLATED NUT, M22 X 1.5 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 641748 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" - 20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634465_ACCELERATOR_JUNE2016.pdf
	1 606990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 34) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 TRUSS HEAD PHILLIPS SCREW (SS), #8 - 32 X 3/4" LG 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 TORX HEAD TAPPING SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16" - 24 1
	10 00487G3 SET SCREW, 1/4" - 20 X 3/8" LG 1
	11 00532G4 HEX JAM NUT, 5/16" - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN, 4.87" LG 1
	23 12064G6 PUSH NUT, 9/32" 1
	24
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26 18659G1 ADHESIVE, THREAD LOCKING (NOT ILLUSTRATED) A/R
	27
	28 608608 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 34) 1
	31
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512G01 ACCELERATOR PEDAL PAD 1
	34 652824 ACCELERATOR PEDAL 1
	35 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 4
	36
	37
	38 608527 GOVERNOR WARNING DECAL 1
	39
	40
	41
	42
	43 606083 UPPER GOVERNOR BRACKET 1
	44 606005 LOWER GOVERNOR BRACKET 1
	45 606265 HEX HEAD FLANGE BOLT, M6 - 1 X 12MM LG 1
	46 606421 HEX HEAD FLANGE BOLT, M6 - 1 X 30MM LG 1
	47 450452 HEX HEAD FLANGE NUT, M6 - 1.0 1
	48 606283 GOVERNOR LEVER BUSHING 1
	49 606284 GOVERNOR ROD 1
	50 603890 GOVERNOR ROD GUARD 1
	51 606264 HEX HEAD FLANGE BOLT, M6 - 1 X 20MM LG 1
	52 606262 HEX HEAD FLANGE BOLT, M8 - 1.25 X 16MM LG 1
	53 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	54 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG 2
	55 632936 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_634464_HOW TO USE_JUNE 2016.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_634465_Q-SEATING_JUNE 2016.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 645021 SEAT BACK BASE 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 645492 SEAT BOTTOM (WOOD) 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 645492 SEAT BOTTOM 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 644266 SEAT BACK BASE 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY 74139G05 SPECIAL
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 629269G1917 LIGHT BEIGE 629269G1918 MUSHROOM
	2 *** SEAT BOTTOM COVER 1 654085G1917 LIGHT BEIGE 654085G1918 MUSHROOM
	3 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	4 617645 HIP RESTRAINT (DRIVER SIDE) 1
	5 71610G01 SEAT HINGE 2
	6 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	7 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	8
	9 *** SEAT BACK ASSEMBLY 1 654084G1917 LIGHT BEIGE 654084G1918 MUSHROOM
	10 00664G7 LOCK WASHER (SS), 1/4" 4
	11 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR

	SP_634465_D-BRAKES_JULY 2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING, 1" LG 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624703 BRAKE CABLE (PASSENGER SIDE), 52.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32", 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING, .3" LG 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 1
	56 612412 BRAKE SHOE, TRAILING 1
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 21809G1 FLAT WASHER, 1.312" O.D X 0.979" I.D 2
	70
	71 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 20947G1 BRAKE DRUM 1
	73 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 606945 FLAT WASHER, 44.5MM O.D. X 22MM I.D. 2
	77 606403 CASTELLATED NUT, M22 X 1.5 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 641748 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 652355 BRAKE PEDAL SPACER 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" - 20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634465_R-STARTER GENERATOR_JULY2016.pdf
	1 649711 STARTER / GENERATOR (INCLUDES ITEMS 2 - 17) 1
	2 612029 HEX NUT 1
	3 612030 LOCK WASHER 1
	4 625716 PULLEY, 2.5" O.D. 1
	5 654715 DRIVE END HEAD 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 WOODRUFF KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 654716 FRAME AND FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD AND TERMINAL PACKAGE 1
	12 654717 BRUSH BOX ASSEMBLY 1
	13 612039 BRUSH SPRING 4
	14 612043 WAVY WASHER 1
	15 612044 BEARING 1
	16 612045 COMMUTATOR END HEAD 1
	17 654718 HEADBAND 1
	18
	19
	20
	21
	22 606235 HEX HEAD SHOULDER BOLT, M10 - 1.25 X 20MM LG 2
	23 606279 HEX NUT, M10 - 1.25 2
	24 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 2
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 HEX HEAD BOLT, M8 - 1.25 X 20MM LG 1
	28 606256 HEX HEAD BOLT, M10 - 1.25 X 25MM LG 10
	29 606255 HEX JAM NUT, M10 - 1.25 1
	30 606274 HEX FLANGE NUT, M10 - 1.25 1
	31 630587 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT 1
	33 629763 TENSIONER BOLT, M10 X 1.25 X 60MM LG 1
	34 603884 CABLE GUIDE BRACKET 1
	35 607103 WIRE ASSEMBLY, 6 AWG, 42" LG 1
	36 25682G01 RUBBER BOOT 3
	37
	38 631972 STARTER/GENERATOR SUPPORT BRACKET (FOR VEHICLES MANUFACTURED FROM APRIL 2014) 1

	SP_634465_D-BRAKES_AUG 2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 652251G03 BRAKE PEDAL 1
	6 652253G03 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING, 1" LG 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624703 BRAKE CABLE (PASSENGER SIDE), 52.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32", 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING, .3" LG 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 1
	56 612412 BRAKE SHOE, TRAILING 1
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 21809G1 FLAT WASHER, 1.312" O.D X 0.979" I.D 2
	70
	71 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 20947G1 BRAKE DRUM 1
	73 19862G2 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 606945 FLAT WASHER, 44.5MM O.D. X 22MM I.D. 2
	77 606403 CASTELLATED NUT, M22 X 1.5 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 641748 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 652355 BRAKE PEDAL SPACER 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" - 20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634465_BODY_FEB 2017.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG (WITH TOP) 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 MACHINE SCREW, 5/16" - 18 X .62" LG (WITHOUT TOP) 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53 634299 JACK NICKLAUS NAMEPLATE 1
	54 634297 ARNOLD PALMER NAMEPLATE 1
	55 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	56 75459G02 GLOVE BOX (DRIVER SIDE) 1
	57 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	58 656538 SPLASHGUARD FRONT-KIT (INCLUDES ITEMS 59 - 61) 1
	59 651127G01 SPLASH GUARD (DRIVER SIDE) 1
	60 651127G02 SPLASH GUARD (PASSENGER SIDE) 1
	61 656649 SPLASHGUARD HARDWARE KIT (INCLUDES ITEM 62) 1
	62 16816G1 RATCHET RIVET, .25" X .680" 4
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8 70135G01 PEDAL PIVOT COVER 1
	9 605694 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 2
	11
	12
	13
	14 70244G05 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 652441G03 BATTERY TRAY 1
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71455G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34 74093G01 ENGINE WARNING DECAL 1
	35 614202 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL (2+2) 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TRUSS HEAD TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 LID 1
	40 634181 BRACKET 1
	41 74848G01 SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 TAPTITE BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 633612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 609308 MESSAGE HOLDER 1
	54 617613 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 5/8" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG 4

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	97 658509 COOLER KIT (INCLUDES ITEMS 98 - 100) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	98 658503 BEVERAGE COOLER 1
	99 658506 COOLER BRACKET 1
	100 659155 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3

	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634465_N-REAR AXLE_MAY 2018.pdf
	1 670468 REAR AXLE, 11.47:1 (INCLUDES ITEMS 2 - 81) 1
	2 639859 AXLE CASE L COMPLETE (INCLUDES ITEMS 3 - 15) 1
	3 665887 GOVERNOR GEAR 1
	4 639689 GOVERNOR SLEEVE 1
	5 607904 FLAT WASHER 1
	6
	7
	8 639698 GOVERNOR GEAR SHAFT 1
	9 639707 GOVERNOR SHAFT 1
	10 639736 FLAT WASHER, 6MM 2
	11
	12
	13 607911 OIL SEAL, 6 x 10 x 2.5MM 1
	14 607913 RETAINING RING E5 1
	15 607919 AIR BREATHER 1
	16
	17
	18 639865 AXLE CASE R COMPLETE (INCLUDES ITEMS 19 - 24) 1
	19 639746 SELECT SHAFT 1
	20 607915 OIL SEAL, 13 x 22 x 5MM 1
	21 607916 SNAP RING, 13MM 1
	22 607917 SPACER, 13 x 1MM 1
	23 640093 OIL SEAL, 28 x 47 x 9MM 1
	24 639738 OIL SEAL, 24 x 40 x 9MM 2
	25
	26
	27
	28
	29
	30
	31
	32 26818G01 STEEL BALL 1
	33 26819G01 SPRING 1
	34 26831G01 GASKET, 10 1
	35 26820G01 FLANGED HEX HEAD BOLT, M10 x 1.25 x 12 MM LG 1
	36
	37
	38
	39
	40
	41
	42
	43 639747 OIL DRAIN PLUG 2
	44 639748 GASKET, 14MM 2
	45 26785G01 BALL BEARING (6204) 2
	46 665888 GOVERNOR GEAR, 34 1
	47 607920 PIN, 6 x 12L 1
	48 639750 INPUT SHAFT 1
	49 607922 BALL BEARING (62/28) 1
	50 639868 BALL BEARING (TMB202) 2
	51 639755 COUNTER SHAFT 1
	52 640744 BALL BEARING (6006) 1
	53 639758 GEAR, 34 1
	54 639869 KNOCK PIPE 2
	55 639760 BALL BEARING (6304) 2
	56 639768 FLANGED HEX HEAD BOLT, M8 - 1.25 X 40MM LG 1
	57 639769 GEAR, 17 1
	58 28689G01 COLLAR, 24 x 7.5MM 1
	59 639771 GEAR, 52 1
	60 670697 CENTER SHAFT 1
	61 639774 CLUTCH PIN 1
	62 670696 GEAR, 61 1
	63 639797 SPACER, 20 x 2MM 2
	64 639872 DIFFERENTIAL CASE (INCLUDES ITEMS 52, 65, 67 AND 68) 1
	65 639800 DIFFERENTIAL PAIR GEAR 1
	66 26808G01 HEX HEAD BOLT, M10 x 1.25 x 26MM LG 6
	67 28723G01 DIFFERENTIAL SHAFT 1
	68 28697G01 SPRING PIN, 4 x 40L 1
	69 639801 BALL BEARING (6007) 1
	70 640739 GEAR, 60 COMPLETE (INCLUDES ITEM 69). 1
	71 607938 CASTLED NUT, M22 - 1.5 2
	72 639876 AXLE SHAFT L COMPLETE (INCLUDES ITEM 74) 1
	73 639881 AXLE SHAFT R COMPLETE (INCLUDES ITEM 74) 1
	74 639836 BALL BEARING (6205DD) 2
	75 607939 AXLE CASE L COMPLETE 1
	76 607940 AXLE CASE R COMPLETE 1
	77 26814G01 SNAP RING, 52MM 2
	78 639839 FLANGED HEX HEAD BOLT, M8 x 1.25 x 60MM LG 9
	79 639840 FLANGED HEX HEAD BOLT, M10 x 1.25 x 25MM LG 10
	80 639844 SHIFT SHAFT COMPLETE 1
	81 639847 DIFFERENTIAL ASSEMBLY (INCLUDES ITEMS 64, 66 AND 70) 1

	SP_634465_Q-SEATING_AUG2018.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 645021 SEAT BACK BASE 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 645492 SEAT BOTTOM (WOOD) 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 645492 SEAT BOTTOM 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 644266 SEAT BACK BASE 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY 74139G05 SPECIAL
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1
	60
	61 657949 SOUND TREATMENT, SEAT BOTTOM (FOR FLEET) 1
	62 663426 RETAINER, SOUND TREATMENT (FOR FLEET) 4
	63 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG (FOR FLEET) 4

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 629269G1917 LIGHT BEIGE 629269G1918 MUSHROOM
	2 *** SEAT BOTTOM COVER 1 654085G1917 LIGHT BEIGE 654085G1918 MUSHROOM
	3 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	4 617645 HIP RESTRAINT (DRIVER SIDE) 1
	5 71610G01 SEAT HINGE 2
	6 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	7 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	8
	9 *** SEAT BACK ASSEMBLY 1 654084G1917 LIGHT BEIGE 654084G1918 MUSHROOM
	10 00664G7 LOCK WASHER (SS), 1/4" 4
	11 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR

	SP_634465_K-ENGINE MOUNTING_SEP 2018.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 HEX HEAD FLANGE BOLT, M10 - 1.25 X 25MM LG 8
	4 606279 FLANGE NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 HEX HEAD FLANGE BOLT, M10 - 1.25 X 45MM LG 4
	7 603823 FLAT WASHER, M10 X 22 O.D - 2.5 I.D 4
	8 606279 FLANGE NUT, M10 - 1.25 4
	9 608020 HEX HEAD FLANGE BOLT, M10 - 1.25 X 34MM LG 4
	10 606246 FLAT HEAD TORX SCREW, T40 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD BOLT 3/8" - 16 X 2.75" LG 2
	14 11098G5 LOCK NUT 3/8" - 16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 - 20) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX NUT, M10 - 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 20058G1 MOUNTING BASE CLAMP, NYLON 1
	21 00438G7 HEX HEAD SCREW, 5/16" - 18 X 7/8" LG 2
	22 00559G8 FLAT WASHER, 5/16" 2
	23 01109G01 LOCK NUT, 5/16" - 18 2
	24 00643G1 FLAT WASHER, 3/8" 2
	25 00560G2 FLAT WASHER, 7/16" 2
	26
	27 630776 ENGINE PAN (FOR VEHICLES MANUFACTERED AFTER APRIL 2014) 1
	28
	29 652247 CROSSMEMBER BRACE 1

	SP_634465_BODY_SEPT 2018.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G3 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 15 X 3/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG (WITH TOP) 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 MACHINE SCREW, 5/16" - 18 X .62" LG (WITHOUT TOP) 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53 634299 JACK NICKLAUS NAMEPLATE 1
	54 634297 ARNOLD PALMER NAMEPLATE 1
	55 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	56 75459G02 GLOVE BOX (DRIVER SIDE) 1
	57 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	58 656538 SPLASHGUARD FRONT-KIT (INCLUDES ITEMS 59 - 61) 1
	59 651127G01 SPLASH GUARD (DRIVER SIDE) 1
	60 651127G02 SPLASH GUARD (PASSENGER SIDE) 1
	61 656649 SPLASHGUARD HARDWARE KIT (INCLUDES ITEM 62) 1
	62 16816G1 RATCHET RIVET, .25" X .680" 4
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8 70135G01 PEDAL PIVOT COVER 1
	9 605694 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 2
	11
	12
	13
	14 70244G05 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 652441G03 BATTERY TRAY 1
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 2
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71455G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34 74093G01 ENGINE WARNING DECAL 1
	35 614202 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL (2+2) 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 3/4" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TRUSS HEAD TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37
	38
	39
	40
	41
	42
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 633612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 609308 MESSAGE HOLDER 1
	54 617613 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 5/8" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG 4

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	97 658509 COOLER KIT (INCLUDES ITEMS 98 - 100) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	98 658503 BEVERAGE COOLER 1
	99 658506 COOLER BRACKET 1
	100 659155 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	101
	102
	103 664402 SAND BUCKET KIT (INCLUDES ITEMS 104 - 107) (FLEET & FREEDOM) 1
	104 662248 SAND BUCKET 1
	105 658506 BRACKET 1
	106 659155 TRUSS HEAD TORX SCREW, 1/4'' - 20 X 3/4'' LG 2
	107 74848G01 SCOOP 1

	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634465_H-ELECTRICAL_SEPTEMBER_2018.pdf
	1 600497 HEAVY DUTY BATTERY, 12V (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	2 * BOLT, 5/16" - 18 X 1 1/4” LG 2
	3 * LOCK WASHER (SILICON BRONZE), 5/16” 2
	4 * HEX NUT (SILICON BRONZE), 5/16" - 18 2
	5 72101G02 BATTERY HOLD DOWN 1
	6 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 1
	7 00565G8 LOCK WASHER, 5/16” 1
	8 00571G2 FLAT WASHER, 5/16” 1
	9 27044G03 GROUND CABLE 1
	10 25976G19 14 GA WIRE (BLACK 6") 1
	11 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4” LG 2
	12 11027G1 LOCK NUT, 5/16" - 18 2
	13 73049G01 COVER 1
	14 16469G1 FENDER WASHER, 1/4” 1
	15 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4" - 14 X 3/4” LG 1
	16 610428 BATTERY BOLT EXTENDER (NOT ILLUSTRATED) 2
	17 606042 BATTERY TERMINAL COVER 1
	18 24775G1 STANDARD BATTERY, 12V (FOR VEHICLES MANUFACTURED BEFORE 18 AUGUST 2014) 1
	19 645191 GROUND CABLE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	20 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	21 25682G01 TERMINAL COVER 3
	22
	23 605560 CONTROL WIRE HARNESS 1
	24 17618G1 WIRE TIE (NOT ILLUSTRATED) AR
	25 25977G40 16 GA WIRE (BLACK 6" LG) 1
	26 11098G6 LOCK NUT, 5/16" - 18 (NOT ILLUSTRATED) 1
	27 22674G1 FUSE BLOCK 1
	28 01041G01 RIVET, 1/8” X 13/16” LG 2
	29 18392G1 15 AMP FUSE 3
	30 00439G1 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG (NOT ILLUSTRATED) 1
	31 75048G01 SPACER, .328" X .75" X .50" (NOT ILLUSTRATED) 1
	32 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 33 - 47) 1
	33 73057G02 BRACKET 1
	34 27739G01 VOLTAGE REGULATOR 1
	35 303459 HEX HEAD BOLT, 1/4" - 20 X 1 1/2” LG 1
	36 11027G2 LOCK NUT, 1/4" - 20 2
	37 645190 6 AWG WIRE ASSEMBLY 1
	38 603282 RELAY, 12V 1
	39 00661G8 HEX HEAD CAP BOLT (SS), 1/4" - 20 X 1" LG 1
	40 612813 SOLENOID 1
	41 * LOCK WASHER, #10 2
	42 * HEX NUT, #10 - 32 2
	43 * LOCK WASHER, 5/16” 2
	44 * HEX NUT, 5/16" - 24 2
	45 600418G01 FUSE HOLDER ASSEMBLY 1
	46 73446G01 FASTON TAB, 90° 2
	47 25978G56 18 GA WIRE (BLACK 5 3/4”) 1
	48
	49 00567G7 LOCK WASHER (EXTERNAL TOOTH TYPE), 1/4" 1
	50 00532G1 HEX NUT, 1/4" - 20 1
	51 605639 KEY SWITCH HARNESS 1
	52 625808 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	53 645207 ACCESSORY HARNESS (NOT ILLUSTRATED) (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	54 73290G03 CONTINUOUS TONE POTTED BUZZER 1
	55 01041G01 RIVET, 5/32" DIA 2
	56 25978G122 18 GA WIRE (NOT ILLUSTRATED) 1
	57 637484 BATTERY, 12V (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	58 638433 BATTERY, 12V HD (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 1
	59 610428 BATTERY BOLT EXTENDER (FOR VEHICLES MANUFACTURED FROM 18 AUGUST 2014) 2
	60 614221 FLAT WASHER, 3/8" (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 2
	61 651336 BATTERY BOLT (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 2
	62 645204 #10 GA WIRE ASSEMBLY (WHITE) (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	63 32860G1 HORN 1
	64 00414G5 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG 1
	65 00559G7 FLAT WASHER, 1/4” 1
	66 14390G4 LOCK NUT, 1/4" - 20 1
	67 17318G1 HORN MOMENTARY SWITCH 1
	68 27068G01 HORN SWITCH BOOT 1
	69 608397 HORN PLATE 1
	70 71055G01 RIVET (ALUMINUM), 3/16" DIA 2
	71 17318G2 HORN SWITCH CAP AND NUT 1
	72
	73
	74 617074 HOUR METER 1
	75 635649 HOUR METER BRACKET 1
	76 606254 HOUR METER WIRE HARNESS 1
	77 17618G1 NYLON CLAMP AR
	78
	79
	80
	81 602928 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 83 - 89) 1
	82 603328 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 83 - 88, 90) 1
	83 74004G02 HEADLIGHT BULB 1
	84 676687 TURN SIGNAL BULB 1
	85 608322 BULB RETAINER 1
	86 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 MM LG 1
	87 607487 TURN SIGNAL WIRE HARNESS 1
	88 615459 COLLAR 1
	89 604607 HEADLAMP W/O BULBS (DRIVER SIDE) 1
	90 604609 HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	91 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	92 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	93 626275 HEADLAMP CLIP 2
	94 626276 HEADLAMP CLIP 2
	95 626277 HEADLAMP CLIP 2
	96 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	97 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	98 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	99 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 100) 2
	100 21759G1 TAILLIGHT BULB 1
	101 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 1.5" LG 4
	102 71425G01 TAPPING SCREW, #8 - 18 X .75" LG 8
	103 71364G02 "J" SPEED NUT, #8 8
	104 14601G11 RIVET, 3/16" X 9/16" LG 4
	105
	106
	107
	108 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	109 32307G3 FLEX ZIP LOOM, 3/8" X 8" LG 1
	110 17618G1 NYLON CLAMP 2
	111 20965G3 STEERING COLUMN COVER 1
	112 21640G1 FLASHER UNIT 1
	113
	114 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	115 33639GXX KEY SWITCH (WITH LIGHTS) 1
	116 18602G1 KEY SWITCH 1
	117 17955G1 KEY SWITCH (GROUP KEYS) 1
	118 00568G6 LOCK WASHER, 3/4" 1
	119 17137G1 FACE NUT, 3/4" - 20 1
	120
	121
	122 625267 DECAL (KEY SWITCH, ON - OFF) 1
	123 628022 CENTER COMPARTMENT 1
	124 625224 CENTER COMPARTMENT DIVIDER 1
	125 625269 DECAL (WITH LIGHTS, FUEL AND OIL) 1
	126 631103 CENTER COMPARTMENT WITH FUEL AND OIL 1
	127 21553G1 FUEL GAUGE 1
	128 23474G1 OIL/FUEL INDICATOR LIGHT 1
	129 637081G01 KEY SWITCH PLATE 1
	130 628019 SAFETY LABEL, PVT CONSOLE 1
	131 625274 DECAL (ON - OFF, FUEL AND OIL) 1
	132 634970 HARNESS FUEL GAUGE/OIL INDICATOR (NOT ILLUSTRATED) 1
	133 637081G01 KEYSWITCH PLATE 1
	134 639384 USB PORT 1
	135 638233 ELECTRONICS BOX 1
	136 637381 JUMPER (YELLOW) 1
	137 636008 USB HARNESS 1
	138 645206 USB HARNESS (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	139 634272 JUMPER HARNESS, REVERSE BUZZER 1
	140 633683 JUMPER HARNESS, OIL/FUEL GAUGE 1
	141
	142 71078G01 12V POWER OUTLET 1
	143 633988 HARNESS, 12V POWER OUTLET 1
	144 71055G01 RIVET, 3/16" DIA 2
	145 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	146 635890 JUMPER BUNDLE (NOT ILLUSTRATED) 1
	147 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 3
	148 645194 HARNESS, 12V POWER OUTLET (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	149
	150
	151 633783 CENTER COMPARTMENT (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	152 648247 FUEL LEVEL GAUGE (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	153 648852 CENTER COMPARTMENT LABEL (FOR VEHICLES MANUFACTURED FROM NOVEMBER 09, 2015) 1
	154 658058 CENTER COMPARTMENT WITH USB 1
	155 658061 CENTER COMPARTMENT WITH FUEL AND USB 1
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL
	ELECTRICAL




